605524

EZG0O)

A Textron Company

SERVICE PARTS MANUAL

GASOLINE POWERED FLEET GOLF CARS &
PERSONAL VEHICLES

ISSUED DATE JUNE 2006 REVISED DATE JULY 2008






SERVICE PARTS MANUAL

GASOLINE POWERED
FLEET GOLF CARS &
PERSONAL VEHICLES
FLEET GOLF CAR

FREEDOM™
FREEDOM™ SE
FREEDOM™ LE
FREEDOM™ HP

FREEDOM™ HP SE
FREEDOM™ HP LE
SHUTTLE™ 2+2

STARTING MODEL YEAR 2006+

DISCLAIMER: The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation
to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice.

The E-Z-GO Division DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDEN-
TAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30906-3852

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt e ettt e ettt e v
ILLUSTRATED PARTS BREAKDOWN . . . . ottt ettt ettt et e e et vii
ACCELERATOR . . oottt ettt e e e e e e e A-1
AIR FILTER . ..ottt e e e B-1
BODY - FRONT . .ttt ettt ettt e e e e C-1
BODY - MID SECTION . . .ttt ettt e e e ettt e e e e e e e e C-5
BODY - REAR . . ottt ettt et e e C-7
BODY - FOOTREST . .\ttt t ettt e e e e e et e e e e e e e C-11
BODY - ACCESSORIES . . . ..ttt ettt ettt e et e e e e e C-13
BODY - ACCESSORIES CONTINUED . . . .« oottt e ettt e e e et e e e e e e C-15
BODY - ACCESSORIES CONTINUED . . . . .ottt ettt e e e e et e e e et C-17
BRAKE S . ...ttt D-1
CARBURETOR AND CHOKE . . . . .ottt ittt et e et e et e et e e e e e e e s E-1
CLUT CH ettt e et e e e F-1
DIRECTION SELECTOR. . . . .\ttt ettt ettt ettt e e ettt e G-1
ELECTRICAL SYSTEM . . . .\ttt ittt e e et e e e e e e H-1
ENGINE 9 HP AND MUFFLER . . . . ..ttt ettt e e e e e e e J-1
ENGINE 11 HP AND MUFFLER . . . ..ottt et e e e e J-3
ENGINE MOUNTING. .« o o ottt ettt et et e et e e e e e e e e e e e e K-1
FRONT SUSPENSION AND STEERING . . . .\ttt ittt e e et e e e e e L-1
FUEL SYSTEM - CALIFORNIA REQUIREMENT . . ..ottt e e e M-1
FUEL SYSTEM . . .ottt ittt et e et et e e e e e e e e e e e e M-3
REAR AXLE . . o ittt N-1
REAR SUSPENSION . ..ttt ettt e e e e e e e e P-1
SEATING AND BAG HOLDER - GOLF CAR. . . . . oottt ettt ettt e e e Q-1
SEATING - SHUTTLE 242, . . oottt t et et ettt e e e ettt e Q-3
SEATING - CONVERTIBLE CARRIER . . . . ..ottt ittt ettt e e Q-7
STARTER / GENERATOR . . ...ttt ittt ettt e e e e e e e R-1
TOW BAR - PERMANENT . . ottt ettt et et e e e et et S-1

Service Parts Manual Page iii



TABLE OF CONTENTS

SECTION Page No.
TOW BAR - CASUAL. . . . ot ettt ettt et e e e e e e e e e e S-5
WEATHER PROTECTION = GOLF CAR . . . . oottt ettt e et et et T-1
WEATHER PROTECTION = SHUTTLE 242 . . . oottt t ettt e e et e e e e e T-7
WHEELS AND TIRES . . . o oottt ettt ettt et e e e e e e e e e e e e U-1
OPTIONS/ACCESSORIES . . . ..ttt ittt ettt e e e e e e APPENDIX A-1
SPECIALTY PRODUGCTS . . . ottt ettt et e ettt e e e e e e e APPENDIX B-1
INDEX OF MAJOR COMPONENTS . . ..ottt et ettt e e et e e e INDEX-1

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
®* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
® Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
® Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

® Contains a listing of parts (excluding hardware) grouped by part description and indicates on which page(s) they
can be found.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

® Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

® From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
® Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

® Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying
description for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii



ACCELERATOR

To
Governor

38
Accelerator

RefAcl 2-1

Page A-1 Service Parts Manual



ACCELERATOR

(‘@ 1 - Includes Items 3 - 45
\\/

Ref Acl 2-2

Service Parts Manual Page A-2



ACCELERATOR

To
Carburetor

Timing
Belt Cover

@@% on Engine
&

Ref Acl 2-3

Page A-3 Service Parts Manual



ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) .....cocuriririererieereeeeneeeenen. 1
2
3 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)................. 1
4 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 OVAL RIVET, 3/16" X 7/16" LG c..eviverereeeiccceeie e 6
6 ACCELERATOR PEDAL PAD .....coeuitimieeieineieeeieenseeesesseneeeseeens 1
7 * ACCELERATOR PEDAL.......covuieiriieeieeieiesessese s sssse s 1
8 NYLON BUSHING .....cououvieiieiiiieiseeisee et 3
9 PEDAL PIVOT PIN ..ottt ss s ssse s ssssesnees 1
10 PUSH NUT, /32" ..ottt 1
11 CLEVIS PIN, 5/18" X 13/168" LG ...uevureeerrenenceeeeeeereeeeeeeeneeeesssssnsseessssssssesees 1
12 TEFLON WASHER, 5/16"......oiuiiitiecieiriniscieisesessiet s 1
13 COTTER PIN, 3/32" X 3/4" LG w.ecvueveeeeeeeeeneseeneseeneseeneseiseseesessesessesssesnsseseens 1
14
15
16 10385-G4 CLEVIS YOKE (ADJUSTABLE)........cotuiieireereiseieesessetesseie e ssessssssssssseenes 1
17 NUT, 5/16 = 24 ..ottt 2
18 72072-G01 ACCELERATOR ROD ..ottt sttt 1
19 SPRING RETAINER, 3/8"........coturimeureueiremeereseeneseenesesnessenessesssessssessssssnssesnces 1
20 COMPRESSION SPRING .....ccuiuiimiieiiieeisinesissseseseseesesssssesesssssssssesesssaes 1
21 ACCELERATOR ROD BUSHING.........cuitiurieerieeneneeneeiseseesesseseeessseessseeees 1
22 SPRING RETAINER, 1/2" ..ot esnsesees 1
23
24
25 MICRO SWITCH CAM ....c.oouiiimieireerineeneseeseseeseseesese s ssasssssesnenes 1
26 SETSCREW, 1/4 = 20 X 3/8" LG ....eveeeiieeicieieieieieesisisesesese e 1
27 LOCK NUT, 5/16 = 24......oecveeieiecieieseie s 1
28 PEDAL BOX AND COVER .....coviviiiiiieieie et 1
29 SCREW, #8 = 16 X 1/2" LGi...veeceeecereeceneseesescesese s seseseseesesesssseesssessssesnees 4
30 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) ....coovivirieieieireereieenns 2

Service Parts Manual



.?sku=72717G04
.?sku=25799G03
.?sku=27844G01
.?sku=15766G1
.?sku=27512G01
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=72716G01
.?sku=00487G3
.?sku=15126G1
.?sku=25853G03
.?sku=01051G01
.?sku=00684G6

ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32 MICRO SWITCH ...ttt 1
33 SCREW, #4 - 20 X 5/8" LG ....euvuieireereieeneieeseeeessesesessessesssssssssessssssssssesseens 2
34 WIRE HARNESS (PEDAL BOX) ....ovcueieieeeeeeteeeeeeee ettt 1
35 FLEX LOOM (BULK).....cuiuirireieicieie et ssssssessesseens AR
36 WIRE TIE ...eueoitieisieeeiees ettt 2
37

38 ACCELERATOR CABLE ..ottt 1
39

40 ACCELERATOR CABLE BUSHING .......cccutuiuieremeeneieenineieensenesesseeeissensnes 1
41 COMPRESSION SPRING ......curuiriiieiriiieieinieieeeeseseeeesesessase e ssesesesesssnes 1
42 CUP WASHER, 3/16" ....cvoouvieeiiieicie et 1
43 D0734-G5 LOCK NUT, #10 = 32....cciieiiieieietscie ettt 1
44

45 70116-G02 ACCELERATOR PEDAL BRACKET ......ooovuiviiiiieieieiesse e 1
46 BOLT, 5/16 = 18 X 13/16" LG ...cvueevieiiciieieieie e 4
47 PEDAL PIVOT COVER ....ouiiiiiriiicireiciseee sttt ssse st ssse s 1
48

49 ACCELERATOR CABLE MOUNTING BRACKET ......ccteiieeieirereeeerenseneseeneaeens 1
50 26830-GO1 | LOCK NUT, M8 X 1.25 MM .....ouuuuiriririencieeseeeiseisessessessssss e ssssessessessesssnsnes 2
51 THROTTLE CABLE MOUNTING BRACKET ......cootuiuieineneenicieeeeeeeieenseeeeseenees 1
52 26830-G01 [ LOCK NUT, M8 X 1.25 MM.......coririiiirnireieieinssesseissssssse e isssssessessesssssnsesanes 2
53

54

55 GOVERNOR ARM .....ooouiimiieciieeinees e ss et ss s se s ss s esssesssseennes 1
56 26830-G01 [ LOCK NUT, M8 X 1.25 MM.......coririirirnireireieisssesseisssssssessssssssessessesssssssesanes 1
57

58

59

60

Page A-5 Service Parts Manual


.?sku=25861G01
.?sku=01050G01
.?sku=72201G04
.?sku=17313G1
.?sku=17618G1
.?sku=72713G01
.?sku=72706G01
.?sku=72707G01
.?sku=25727G02
.?sku=00734G5
.?sku=00715G2
.?sku=70135G01
.?sku=72701G02
.?sku=72703G02
.?sku=72708G01

ACCELERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 ACCELERATOR CABLE BRACKET .......cuiiiirimeirieenesceneseseneeneeeseseeseseneseessnsenes 1
62 WIRE TIE ..oteeutaceeseeseeeestese et ss sttt 1
63
64 74457-G02 | GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66) ............ 1
65 72705-GO1 GOVERNOR COVER ..ottt 1
66 24880-GO1 LABEL (WARNING - GOVERNOR).......coovuiuirieinnerecisensineeeesessessesesseseenes 1
67 BONDED WASHER, 1/4" ..ottt essse s ssssessssessssessssesssseseens 2
68 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......cvrimrirrrieiisieceieseeseei e 2
69
70 THROTTLE CABLE ...ttt ettt 1
71 WIRE TIE w.ooooieiecececeet e 1

Service Parts Manual Page A-6


.?sku=72055G01
.?sku=17618G1
.?sku=17618G1
.?sku=00915G1
.?sku=14601G11
.?sku=72714G01
.?sku=17618G1
.?sku=17618G1

AIR FILTER

10 - Includes ltems 11 - 15

Carburetor

Front of Vehicle

49

Page B-1 Service Parts Manual



AIR FILTER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) .......cvvururiaenee. 1
2 BOLT, M8 X IMM X 20MM LG ....cooveuemiriiiiineensisensseeseeseesssesseesesssssseesesssesssenans 1
3 LOCK WASHER, 1/4".....ooetteeeeeeereseeseseeseseisse st ssse s sss s sssesnssessssesneens 1
4 WASHER, /4" .ottt 1
5 BOLT, 1/4 = 20 X 1 /4" LG ..eetiteieiieeieiseessee ettt 2
6 WASHER, /4" ...ttt 2
7 LOCK NUT, 1/4 = 20 ...eceieeeeeeeeeceeseeeeseesese st sss s ssssesneens 2
8 RIVET oottt sttt 2
9 BONDED WASHER ........curuiuiiuriineeneseesesetssssesese s essse s sns e sssessssesensessnsessens 2
10 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 15) ............... 1
11 72598-G01 AIR CLEANER CANISTER........ciiuiiueiieierieieeseie s 1
12 AIR CLEANER COVER ..ottt 1
13 AIR CLEANER LATCH ..ciuiiiciiieieie ettt 2
14 AIR CLEANER DUST COLLECTOR ....cuiuimiiineineseieineieesseseesssesseesessennees 1
15 AIR CLEANER ELEMENT .....viuiiiecteneeesee s snese s snsseenees 1
16 HOSE CLAMP .......ooviiiieiieteiei ettt 1
17 HOSE (AIR FILTER TO CARBURETOR) .......coucuriueuirineneeneeeseseeseeeseneeseeeeenens 1
18 HOSE CLAMP ..ottt ettt ee et s e nsesens 2
19 CARBURETOR GASKET ....couiiuiiiicieirieieeeesee et es s ssesesas 2
20 CHOKE / THROTTLE BRACKET ....cviuiiiieiieeiee st 1
21 CHOKE / THROTTLE COVER ......cuiiiiiriricineeieeneeeeeeee s eee s sseesnenes 1
22 CARBURETOR ADAPTER ..ottt ettt 1
23 POV HOSE .....ccotittieeeiee ittt sttt 1
24 CARBURETOR MOUNTING SPACER ......c.coceuiieiiieiiieisieiseie s 4
25 WASHER, 1/4" ..ottt 2
26 NUT, IMB X Tttt 4
27 2605-G01| | CARBURETOR BAFFLE..........cccoiviiueiieiieieieiesissee e 1
28 25T4-GOT] | STUD .ottt 2
29 BOLT AND WASHER, M8 X 1.25 X 18 MM .......ccovrunirieeeineeeeeeeeseieeeeeeeeeen. 2

Service Parts Manual Page B-2


.?sku=75878G02
.?sku=12547G3
.?sku=00664G7
.?sku=00664G7
.?sku=00559G7
.?sku=00559G7
.?sku=00415G2
.?sku=00559G7
.?sku=00559G7
.?sku=14390G4
.?sku=14601G11
.?sku=00915G1
.?sku=72607G01
.?sku=72599G01
.?sku=72604G01
.?sku=28462G01
.?sku=28463G01
.?sku=11391G7
.?sku=72592G01
.?sku=11391G6
.?sku=26727G01
.?sku=74498G02
.?sku=604117
.?sku=72591G01
.?sku=72151G01
.?sku=23726G11
.?sku=00664G7
.?sku=00664G7
.?sku=13632G1
.?sku=72605G01
.?sku=72514G01
.?sku=25532G1

BODY - FRONT

1 -Includes Items 2 - 5

Self
Drilling
Screws

SR Drilling \
Lower Leg 1 0 Screws -
| Section \\ -
L R _—
LA \)‘\‘\\\\ [ONN —
\\\\\j/“ 73
;,///‘ (T
g ;r) {/
S0

Ref Bod 2-1

Page C-1 Service Parts Manual



BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 -5) ...covviiirieiinnne. 1
2 DEFLECTOR (PASSENGER SIDE) ......coovuvuiiiiiieieieeeeeeseseie s 1
3 DEFLECTOR (DRIVER SIDE) ......cocuiiuieieiiieeieieeeeieeis s 1
4 D0614-G5 SCREW, #8 - 18 X 5/8" LG ..uvvuereireiiieiieieeeissiesssisseisssssse s 6
5 INSTRUMENT PANEL INSERT (4 CUP HOLDER).......coviuiiiiniiiacneinenenes 1
6
7
8 VINYL TRIM oottt 2
9 RIVET, 3/16" X 1" LG (ALUMINUM) .........coeveirrieeieeieeieseeeie e 10
10
11
12 SPLASH PANEL ...ttt 1
13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ....oveiieeieieieiseeisi e 5
14
15
16 LABEL (SAFETY) oottt ettt 1
17
18 LABEL (ANTI-ROLLBACK) ....cvvuiiiaiiieieiecie et 1
19
20
21
22 BOLT, 1/4 - 20 X 11/16" LG ..o 4
23 WASHER, /4" ..ottt 2
24 RIVET, 1/4" X 1" LG 1ottereirteeeereeeieese sttt eissse s 2
25 FRONT SHIELD ..ottt 1
26 FRONT SHIELD BRACE .........oiviiiieeieiieie et 2
27
28
29 71051-G** COWL ..ottt 1
30 RIVET, 3/16" X 1" LG (ALUMINUM) ........coiviiieieiieseieieseieeeee e 9

Service Parts Manual Page C-2


.?sku=71151G01
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71413G01
.?sku=16816G2
.?sku=608465
.?sku=74443G01
.?sku=01038G01
.?sku=16469G1
.?sku=01057G01
.?sku=27166G04
.?sku=70725G02
.?sku=71055G01
.?sku=71055G01

BODY - FRONT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....ceviiiieieiiieienieeieieeisisisieeins 2
32 BOLT, 5/16 - 18 X 5/8" LG ...cvuvveieveieeeeieieeee e 4
33 WASHER, 5/16 ...ttt 4
34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) ...ovuivrriiiereieieireeseeseeeeseissse s 2
35 WASHER, 5/16" .....ouiviieiieieiieieie ettt 2
36
37 E-Z-GO NAMEPLATE (GOLD).....oiuiiiiiieieieieieisise st 1
38 NUT, SELF-THREADING, 5MM STUD X 10MM HEX .....ccccoviiriiniiieieireneieinene. 2
39
40
41
42
43
44
45 74239-G01 | INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT ..oovuiiiiiiniinieireinsenneenn. 1

Page C-3 Service Parts Manual


.?sku=10570G11
.?sku=71056G01
.?sku=00570G2
.?sku=00571G2
.?sku=71037G02
.?sku=71597G01

BODY - FRONT

Service Parts Manual Page C-4



BODY - MID SECTION

Ref Bod 2-2

Page C-5 Service Parts Manual



BODY - MID SECTION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70662-GOL | UPPER FLOORPAN.......coiiuitriiiiitaissieessiessessetsesssssssssessss s ssesssssesesssessesnes 1
2 LOWER FLOORPAN .......c.coetiiieiiitetiieteiesese ettt 1
3 ACCESS COVER ....cooiiiiiiie ettt 1
4 14601-G1 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......curiiiirnirnireineenessesscesisseesses s 16
5 FLOORMAT ...ttt bbbttt bbbttt 1
6 FLOORMAT WITH HORN HOLE ......c.cooviuiiiiieieeieseiceeieseee e 1
7
8
9 SEAT FRAME .......oviieiteiicetet ettt 1
10 D0715-G2 BOLT, 5/16 = 18 X 4/5" LG ....ovuveiveieiieieieieiesisee st 2
11
12
13 BATTERY TRAY ..ottt 1
14 SPLASH PANEL ...ttt 1
15 BOLT, 5/16 - 18 X 4/5" LG ...cvuviieieiieieieieees st 4
16
17
18 FENDER LINER (PASSENGER SIDE) ......cooviuiiiiiiiiniicinieieieesieese e 1
19 FENDER LINER (DRIVER SIDE)......c.coiiuiiiiiriieinineeieieiseiesisse e 1
20 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ...oovieeeeiieieeseeneesss e 8

Service Parts Manual Page C-6


.?sku=70451G01
.?sku=70452G01
.?sku=14601G11
.?sku=70995G01
.?sku=70995G02
.?sku=70440G04
.?sku=00715G2
.?sku=00715G2
.?sku=600496
.?sku=70244G03
.?sku=00715G2
.?sku=00715G2
.?sku=71812G01
.?sku=71812G02
.?sku=16816G2

BODY - REAR

1 - Includes Iltems 3, 4
2 - Includes ltems 3, 4

LABELS

Ref Bod 2-3

Page C-7 Service Parts Manual



BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71912-G4** | REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) ....ocovvvririnnene. 1
2 71334-G0** | REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4)....c.ooooivririrririnnne. 1
3 71318-G01 BAGWELL LINER ...ttt 1
4 RATCHET FASTENER, 1/4" X 9/16" LG ...vvueveieieieireeeeeeee e 26
5 10570-G1J | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....cvuviiiiiiiieieiseieeseeses s 6
6 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM) .......coovuiriririiciniieieeieeeeissse s 4
7 RIVET, 1/4" X 3I4" LG oeovvieeieieieieieieeee et 2
8
9
10
11 FENDER SCUFFGUARD (DRIVER SIDE) .......ceviiiiininiiisieieeeeeseseeeisisisieins 1
12 FENDER SCUFFGUARD (PASSENGER SIDE)........cccootiuiiiirieieiniieieisisnieeeens 1
13 RATCHET FASTENER, 1/4" X 3/4" LG ....cc.ceviveieeieeeeeeeieieeee e 8
14
15
16
17 ACCESS PANEL w....oooviiecveieeeeie ettt 1
18 "I CLIP oot 1
19 SCREW, #8 X 5/8" LG (STAINLESS STEEL) ....covuiviiiieinireeeieiee s 5
20
21
22
23 SEAT HINGE PLATE ..ottt 2
24 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....ccvoviurieiieerieeieeeieisnieeias 4
25
26
27
28 REAR BUMPER ...ttt 1
29 WASHER, 5/16" ....cocoiuirieicieieiees ettt 4
30 BOLT, 1/4 - 20 X 3/4" LG ..ot 4

Service Parts Manual Page C-8


.?sku=16816G1
.?sku=10570G10
.?sku=18436G1
.?sku=75126G01
.?sku=75126G02
.?sku=16816G2
.?sku=71320G01
.?sku=71364G02
.?sku=01107G01
.?sku=71609G01
.?sku=10570G11
.?sku=71578G01
.?sku=00571G2
.?sku=71102G01

BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 BUMPER PLUG ...ttt 4
32 14601-G17 | RIVET, 3/16" X 9/16" LG (ALUMINUM) ......covmiiimiiiniineieineie e 4
33
34
35
36 REAR BUMPER (SHUTTLE 242) ...covviiiieiiieceeieeeeeie e 1
37 71398-GO1 | BOLT, 1/4 = 20 X 1 1/A" LG wereeeeeeieeneeeeeiseees s sessssisss s sessesnssesansessnsnes 2
38 BUMPER PLUG .....ouuiiiiiiiiieiiit ittt 4
39 BOLT, 1/4 - 20 X 3/4" LG ..o 2
40 'J' TYPE NUT RETAINER......cooititiiieiieiiceie ettt 2
41 BUMPER STAY ...ttt sttt 4
42
43
44
45 1501-GO ROCKER PANEL (PASSENGER SIDE).......coturiiuriiereneeneeeneeenseenssenesssasseeenens 1
46 ROCKER PANEL (DRIVER SIDE) .....coovuiiiuiirieeiinineieessiseeseeeesssessssessssssssessenns 1
47 15058-GH RIVET, 3/16" X 15/16" LG (ALUMINUM) ........cooririreiriirnienieireeceesse e iesseneeenn. 4
48
49
50
51 71507-G01 | SILL PLATE (PASSENGER SIDE)......ooiiiiuiiiiiiiiriieisieisiees e 1
52 SILL PLATE (DRIVER SIDE)......cciiiiuiuiiiiieieieieieie et 1
53 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...coovrvirireeereieiseieeseeeeeeeeene. 4
54 SPACER, 5/16"......cuiiieieiieieie ettt 4
55 LOCK NUT, 1/4 = 20 ..ottt 4
56
57
58
59 75960-GO1 | LABEL (FREEDOM)....c.oiiuiiuiiiiaiiiciisceeissiees et sees st sssisss st ens s 2
60 5962-G0 LABEL (FREEDOM SE) .....oiiuiiiiiiieiieicse et ssesese s 2

Page C-9 Service Parts Manual



.?sku=71514G01
.?sku=71456-G01
.?sku=71455G01
.?sku=71455G01
.?sku=71102G01
.?sku=71554G01
.?sku=71455G01
.?sku=71455G01
.?sku=71501G01
.?sku=71502G01
.?sku=15058G6
.?sku=71507G02
.?sku=16705G1
.?sku=23726G4
.?sku=14390G4
.?sku=75962G01

BODY - REAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 LABEL (FREEDOM LE) ....cuoiiiiiiiiiicieieieie et 2
62 LABEL (SHUTTLE) «..oiuitiiiiiiieieiieie ettt 2
63 LABEL (TXT 242) c1uiitiviieieeiet ettt 2
64
65
66
67
68 * LABEL (SERIAL NUMBER) .....ccotuiiiiirireiniineieisieissess s 1
69
70
71
72 SEAT WRAP MOUNTED NOISE SUPPRESSOR .......ccccoriiiiiniineininieieieisnneenns 1

Service Parts Manual Page C-10


.?sku=75964G01
.?sku=35434G01
.?sku=35430G19
.?sku=74024G01

BODY - FOOTREST

Iltems 1 -22 Are For Use On
Shuttle 2+2 and Convertible Carrier Models Only

Vertical
Frame
Support

VIEWED FROM
FRONT OF
VEHICLE

i

Convertible

21

TWO BAG ATTACHMENT
= jg 28
&
30 ‘'
26 - Includes Items 27 - 30 27

Ref Bod 2-4

Page C-11 Service Parts Manual



BODY - FOOTREST

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5) ....oiiiiicieeicceeiseeeeene, 1
2 FOOTREST ..ottt 1
3 FLOOR MAT ..ottt sttt 1
4 END CAP, L™ oottt bttt 2
5 LABEL (WARNING) ....coviiiiiieiiseieises ettt 1
6
7
8 VERTICAL FRAME SUPPORT (PASSENGER SIDE) .......cccoviriiiniiereieieieieinne 1
9 VERTICAL FRAME SUPPORT (DRIVER SIDE)........cccviueiiiieieieeeeeeseeies 1
10 D g BOLT, 3/8 = 16 X 1 1/2" LG .ot 2
11 WASHER, 3/8" .....uiieiieie ettt ettt ettt 10
12 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ..oveveiiieieieieieieiee e 2
13 11098-G5 LOCK NUT, 3/8 = 16 oottt 10
14 BOLT, 3/8 - 16 X 1" LG c.ueiuiiiciieeieiieieieeies et 2
15
16 VALANCE PANEL ..ottt ettt 1
17 RATCHET FASTENER, 1/4" X 3/4" LG ....cc.cveviveieeiereieeeieseeee e 4
18
19 SUPPORT ..ottt 1
20 SELF THREADING SCREW, #12 - 24 X 3/4" LG ....vveveerieierereieesesseeeeieene. 2
21 END CAP, B/4" ..ottt 2
22 HOLE PLUG, 1/2" ...ttt 2
23
24
25
26 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) .....covvniriririieinnns 1
27 TWO BAG ATTACHMENT ..ottt 1
28 KNOB, 3/8 - 16 X 1 1/2" LG weevieereieieieiieieie e 1
29 TEFLON WASHER, 5/16" ..ottt 1
30 SUPPORT BRACKET ...ttt 1

Service Parts Manual Page C-12


.?sku=70361G01
.?sku=70633G01
.?sku=70362G01
.?sku=19853G1
.?sku=74074G01
.?sku=74126G01
.?sku=74126G02
.?sku=00427G6
.?sku=00560G1
.?sku=00769G2
.?sku=11098G5
.?sku=01006G02
.?sku=74149G01
.?sku=16816G2
.?sku=75268G01
.?sku=606882
.?sku=19859G1
.?sku=20271G2
.?sku=75183G01
.?sku=75188G01
.?sku=22238G2
.?sku=17255G1
.?sku=75187G01

BODY - ACCESSORIES

SIDE
BASKET
KIT 16 - Includes ltems 17 - 20
CENTER BASKET KIT ‘\ “ ‘\ \\ \\
- |
Ref Bod 2-5

Page C-13

Service Parts Manual



BODY - ACCESSORIES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) ..o 1
2 BOLT, 1/4 - 20 X 3/4" LG....ooveeeveeieeieiceieieseeee e 1
3 SAND BOTTLE HOLDER ........ooouiiiecieieiceieieseeee e 1
4 SAND BOTTLE ..ottt 1
5
6
7 23300-GO1 | BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) ......ccoviiririiniraineereenrennnenn. 1
8
9
10 75007-G02 | SIDE BASKET KIT (INCLUDES ITEMS 11 - 13)...cueiiiiieiseiieeie e 1
11 SIDE BASKET ...ttt 1
12 BOLT, 1/4 - 20 X 3/4" LGu..vieeeiieeieieiceieie et 3
13 FLAT WASHER, 1/4" (STAINLESS STEEL) ..oiuiiiieiiieieee e 3
14
15
16 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) ...c.ovuiieiieieieieeieisieieieinns 1
17 75461-G01 CENTER BASKET ...ttt 1
18 BOLT, 1/4 - 20 X 3/4" LG....ooveeveveeieeieiceieie e 2
19 FLAT WASHER, 1/4" (STAINLESS STEEL) ...t 2
20 SCREW, #10 X 5/8" LG (STAINLESS STEEL) ....ccecveveiieieeeieececeeeeeeevee 2

Service Parts Manual Page C-14


.?sku=28661G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=28660G01
.?sku=28659G01
.?sku=75460G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=75003G02
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=01105G01

BODY - ACCESSORIES CONTINUED

Front of Vehicle

MESSAGE

AN
HOLDER \ OR
1

COOLER JUG
AND BRACKET

BOX COOLER |
AND BRACKET . N
—FS 3 RAKE HOLDER AND RAKE
= S

Ref Bod 2-6

Page C-15 Service Parts Manual



BODY - ACCESSORIES CONTINUED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75509-G01 | MESSAGE HOLDER (ONE PIECE)......ciiuiiiniieieeriinsinseieensissesssesssseessesssesseenes 1
2 75496-G01 | MESSAGE HOLDER.......cooiiiiiiiiieeieieieiesieiee et 1
3
4
5 COOLER JUG AND BRACKET KIT ....cuiiiiiiiiieiiiieieieieiesee e 1
6 BOX COOLER AND BRACKET KIT ....ovuiuiiiiieieeieseicieieieee e 1
7
8
9 P5885-GO RAKE HOLDER.........coiiuiiiiiiiieiei et 1
10 D0989-G0 | SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG ....ovoieieiieieeieieieeseeiee e 2
11 LOCK NUT, 1/4 = 20 1.ttt 2
12 RAKE ...ttt bbbttt 1

Service Parts Manual Page C-16


.?sku=75495G01
.?sku=75344G01
.?sku=25885G01
.?sku=00989G06
.?sku=11027G2
.?sku=14735G1

BODY - ACCESSORIES CONTINUED

FOUR BAG ATTACHMENT KIT

1 -Includes ltems 2 - 18

ASHTRAY

Ref Bod 2-7

Page C-17 Service Parts Manual



BODY - ACCESSORIES CONTINUED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18) ..c.cvovivrieiiieieiene. 1
2 * TOP ASSEMBLY ...ttt 1
3 * BOTTOM ASSEMBLY ....ovoiiiiiiieeieiiieiies ettt 1
4 CLEVIS PIN, 5/16 X 1 1/8" LG ...ovviieieieicieierieisise st 1
5 PUSH NUT, 5/16" ...ttt sttt 1
6 CLEVIS PIN, 5/16 X 1 1/8" LG...ouvvvveeeeeieceeieieeie e 1
7 CLEVIS PIN, 5/16 X 1/2" LG ..oviviviiiiticieieieiseieise st 2
8 00559-G8 WASHER, 5/16" .....couvviireineiseiseieseissessiesse st 3
9 PUSH NUT, 5/16"......coieeeeiiieceeieecieie et 3
10 * CLEVIS PIN 3/8 X 1 1/4" LG .ovoieieieiie e 2
11 WASHER, 3/8" ...ttt ettt 2
12 * PUSH NUT, 3/8" ..ottt 2
13 RUBBER BUMPER.......coiiiiiiiitieiiieieeeieteis sttt 2
14 00150-G6 SCREW, #10 - 24 X 3/4" LG ..o 2
15 WASHER, #10 ...ttt 2
16 LOCK WASHER, #10 ....oviuiiiiiiieieisieeeis sttt 2
17 NUT, #10 = 24 ..ottt 2
18 * LABEL (WARNING) w...coovviiiiiiiiesieiseieiss et 1
19
20
21
22
23 75109-G02 | ASH TRAY KIT (INCLUDES ITEMS 24 - 27) ..ot 1
24 27731-G01 ASH TRAY ..ottt 1
25 27736-G01 GASKET ..ottt st 1
26 BRACKET ..ottt ettt ettt 1
27 DOI00-G4 SCREW, #10 = 16 X 1/2" LG w.ovocerieieieeeeseeseissiesssisiesiesse s 4

Service Parts Manual Page C-18


.?sku=75335G01
.?sku=17651G2
.?sku=17651G2
.?sku=28129G01
.?sku=28129G01
.?sku=17651G2
.?sku=17651G2
.?sku=17651G3
.?sku=28129G01
.?sku=28129G01
.?sku=00560G1
.?sku=13728G1
.?sku=00559G5
.?sku=00565G5
.?sku=00526G3
.?sku=75108G02
.?sku=00100G4

BODY - ACCESSORIES CONTINUED

5 DOUBLE SANDMUG MOUNTING KIT
ITEM 1 INCLUDES 2 TO 6

SINGLE SANDMUG MOUNTING KIT
ITEM 7 INCLUDES 8 TO 10

Page C-19 Service Parts Manual



BODY - ACCESSORIES CONTINUED

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 DOUBLE SANDMUG MOUNTING KIT (INCLUDES 2-5) ....covuvueveeeeeieeeecee. 1
2 MOUNTING PLATE, SAND MUG - HOLDER...........cccecevemeuerereceeerrneeen. 1
3 BOLT 1/4 = 20 X 3/4 oot 2
4 506950 SAND MUG HOLDER.......cociiiiiiitiieieieisie et 2
5 * BOLT 1/4 = 20 X 1/2 oo 4
6 SAND MUG.......coiiiiiieiieieeie sttt 2
7 SINGLE SANDMUG MOUNTING KIT (INCLUDES 8-10 )....coovvecuerrceeieierneenns 1
8 BOLT 1/4 = 20 X 3/4 oottt 1
9 506950 SAND MUG HOLDER........coouiiiieieeeieeeeeeeeeeee e es et 1
10 SAND MUG ..ottt 1

Service Parts Manual Page C-20


.?sku=606986
.?sku=606988
.?sku=71102G01
.?sku=71102G01
.?sku=606950
.?sku=606950
.?sku=606949
.?sku=606949
.?sku=606951
.?sku=71102G01
.?sku=71102G01
.?sku=606950
.?sku=606950
.?sku=606949
.?sku=606949

BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes Items 23 - 26

Ref Brk 2-1

Page D-1 Service Parts Manual



BRAKES

53 - Includes ltems 54 - 79
56 - Includes Items 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Ref Brk 2-2

Page D-2

Service Parts Manual



BRAKES

\C ¢

Front of Vehicle

82 - Includes Items 84 - 92, 94, 95
83 - Includes ltems 84 - 91, 93 - 95
84 - Includes ltems 85

86 - Includes ltems 87 - 91

92 - Includes ltems 94, 95

93 - Includes ltems 94, 95

100 - Includes ltems 101, 102

Ref Brk 2-3

Page D-3 Service Parts Manual



BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10)...uiuituieirieieieeseieeeissse st sssssse s ssssesse o 1
2 TORSION SPRING ......couiiiuieeiriiecieeseeieteisessiseee et seses s sssessesesseeseesseens 2
3 PIVOT PIN oottt 1
4 PUSHNUT, 5/16" ....ouvieiieeiieieee e 2
5 * BRAKE PEDAL ....ovutuititieeieieiste ettt 1
6 PARK BRAKE PEDAL ......cuitiuiaincieiniseeseeseesseess s isssesses st sesssesseens 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) ...coouieiiiciieeieieiscseie e 1

8 . SERVICE BRAKE PAD ..ot 1
9 * PARK BRAKE PEDAL PAD ......coouiiiiiiinieinetsete et sssesesssssnns 1
10 OVAL RIVET, 3/16" X 7/16" LGio.vuvurereereeeereereereinsseeeeseisssssesesssesssenseens 9
11
12 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)......ccceceverrirerrrrnnee. 1
13 FLANGED BUSHING ......cottiutireeineecseesesetsesee st sese s sssessssesesseesssessnsesneens 2
14 TORSION SPRING ...ttt sse st es 1
15 D0643-G1 WASHER, B/8" ......ouivieiieieteseise ettt 1
16 1098-G5 LOCK NUT, B/8 = 16 ...cuvuirieieeieeeiseiseissese sttt 1
17
18 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) ....c.ccvvvvrrirciieninnne. 1
19 SPHERICAL NUT, 5/16 = 24 .....coiiieiieceeeeeneeeeneseeneee s nessesssssseseesssesneseeees 1
20 LOCK NUT, 5/16 = 24......ouieiieeiieeieieiseie e 1
21
22 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) ...| 1
23 EQUALIZER BRACKET .......cuiuiurieieieeneeeessessseessesesssessesse et sssenssnssesseens 1
24 BRAKE COMPENSATOR BUMPER ......ccuiiriiieininicieinenesciseseseseesseeseienenas 2
25 * BRAKE CABLE (DRIVER SIDE).........ccosiriiiriieieieineeseeeeisesssesesesessesseens 1
26 * BRAKE CABLE (PASSENGER SIDE)........ccceoiuiurienireieieiseesseeieiseesesessens 1
27
28 D1111-GO1 RETAINING RING, 4/5" (STAINLESS STEEL) .....covuiiririecireieeeeeiseeseeseieens 4
29

Service Parts Manual Page D-4


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70611G02
.?sku=15766G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 CLEVIS PIN, 5/16" X 13/16" LGi.....ceverveieeiceeieie e 1
31 COTTER PIN, 3/32" X 3/4" LGi....eueueeieeeieeenieeeseseiseseesesessesee s snsessnse s e 3
32 CLEVIS PIN, 5/18" X 5/8" LG ...ceereeereerereeeeeesereaeeressesesssssssesesessssssssssenssesssssneens 2
33
34 KICK-OFF LINK.....cuiuiteteieieirisirireseeesesesesese et ss s sessse et sesesssss s s sesssnsns 1
35 NYLON BUSHING .......ccuiitiiiiieieie ettt sse s nseeenes 2
36 TEFLON WASHER, /8" .......oiieieeeeeeeieteieieieie e sssssssse et 2
37 00559-G8 WASHER, 5/16" ...ttt 2
38 COTTER PIN, 3/32" X 3/4" LGi....oveevreeeieerieeiseeiessiese s sesssss s s senae e 2
39 KICK-OFF CAM PIVOT ...ttt sse s ss s esse s ense e 1
40 FLANGED BEARING .....cuutiiteiirieeeieeesete s ssses e snsessssnnsesesnns 2
41 KICK-OFF CAM.....coitiueuiirieirieisiseeseseeeieisaesesees s sssees e ssssse s see s s e aeeesesesees 1
42 SETSCREW, 1/4 = 20 X 1/2" LG w.eucueeeeeieeirieeereieiseseesesseseseeseseeseseessssesessessseeeens 2
43 SPACER ...ttt s e 1
44
45 ADJUSTABLE BUMPER ......coouiiiiieiieieieie ettt 1
46 LOCK NUT, 5/16 = 18 ...vvieeeieiieicie ettt 1
47
48 CATCH BRACKET ..ottt 1
49 D 5 BOLT, 1/4 = 20 X B/4" LG ...oveveeeeeeeeseieeeeeeess s 2
50 LOCK NUT, 1/4 = 20 ....cuiuiveiiiieieieieeie ettt 2
51
52
53 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 79).....coiiiiiieeeeeeeeee e ssessess s 1
54 * BRAKE PEDAL .....ouiuiiitiieeeie ettt 1
55 70611-G02 PARK BRAKE PEDAL ........ooovuivieieeeeieiseie e 1
56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD ..ottt 1
58 * PARK BRAKE PAD ........ooouiiiieiiniiniecisess s 1

Page D-5 Service Parts Manual


.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
59 OVAL RIVET, 3/16" X 7/16" LG ...cueeeveeeeereeeieieeee e 9
60
61 70258-G02 BRAKE PEDAL PLATE.......coouiviieceeeeeeeeeeeeeseeeeseseeessenesaeessensess s enseensanenanenes 1
62 PIVOT PIN ..ottt 1
63 TORSION SPRING ......cooiiiiiteteieeieeieiete ettt 2
64 PUSHNUT, 5/18" ..evuereeeeeseeseeseeetseseeeesetsssessees st ssessenns 1
65 D 3 SCREW, #10 - 24 X 7/8" LGi..vveeceeeeeeeeeeeeeeeeseeeee s eananen 4
66 D0739-G1 RUBBER NUT, #10 = 24 .....oooeeeeeeeeceeeeeceeeeee e en e 2
67 22362-G3 BRAKE PEDAL STANDOFF .......cooiviueteeeeeeeeeeeeeeeeeeeeeeeeesesae e aesenananaas 2
68 CONICAL SPRING ..ottt ettt s et en e aeaeans 2
69 11098-G7 LOCK NUT, #10 = 24 ...o.eeeceeeeeeeeeeeeeeeeee e ensae e s st sennseassenanenens 2
70 10606-G8 MICRO SWITCH .......eiuiieceeeeeeeceete e nae s es s enasaeaas 1
71 D0957-G1 BOLT, #6 - 32 X 1 1/4" LGiu.ereoeeeceeeeceeeeeeeeeee e enanannas 2
72 WASHER, #10 ...eeiaieieieseeseeet sttt 2
73 WASHER, #6 .....euceereeeeaeereeeseseeseesseseesesesssseesssessesees st s st s ssseessnseens 4
74 LOCK WASHER, #6 .......covueuieriieeiieeissse s sesse s 2
75 NUT, #6 = B2 ..ot ses s es s 2
76 SCREW AND LOCK WASHER, #6 - 32 X 1/4" LG (BRASS) .......ccccceuevun... 2
77 PUSH ON MALE TERMINAL. .......coruiviereceeeeeesceeeeeeseeeeesesesesseseseseseenesenennas 2
78 WIRE HARNESS (BRAKE LIGHT) ....cooviiiuieeieeeeeeeeeee e 1
79 WIRE TIE ...ecetttcteteeceeeeee ettt st ss s ens e 3
80
81
82 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95)........ 1
83 BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 84 - 91, 93 - 95) ......oiuiiiriirerceeicieseeie e, 1
84 70794-GO1 BRAKE SHOE KIT (INCLUDES ITEM 85).......cocvuiuieeeeeeeeeeieeeeisee e 2
85 * BRAKE SHOE ...t een s ean s 2
86 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)...c.cvovrceeeercceeeeeeieae 2
87 * UPPER SPRING ......ooviieceeeeeeeceeeeeeeeete et es e een s s e sn s 1

Service Parts Manual Page D-6


.?sku=15766G1
.?sku=70682G01
.?sku=70681G01
.?sku=12064G1
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01

BRAKES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
88 * LOWER SPRING ......oovuiviiiieceiciesete st 1
89 * PIN <ottt sttt 2
90 * CUP AND SPRING .....cooouvieieeeieeeeieeeeeeaeeesae s, 2
91 * ADJUSTER SPRING..........ooieieeiiieeeieeseiesiessessses s 1
92 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCLUDES ITEMS 94, 95) 1
94 * ADJUSTER ... esae e 1
95 * TEFLON WASHER ..ottt 2
96 BOLT, 5/16 = 24 X 1" LG w.vveueeeeiieieieeeee e 8
97 LOCK NUT, 5/16 = 24 .....ceueerieeeieeseieiseieesee et 8
98 INNER BRAKE DRUM WASHER, 1 5/16" O.D. X 1" I.D. X 1/32".......cccc0cvrunn.. 2
99
100 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ..c.ccevvurveiicieinnns 2
101 * BRAKE DRUM ......ooimiieiieeieseeiesee e sesae s s s ss s s 1
102 LUG BOLT, 1/2 =20 X 1 3/16" LG w.eveireererieeeicerirecieieeseeeees e 4
103
104
105 OUTER BRAKE DRUM WASHER .......c.cocuiiiuicieeeieee e 2
106 | [0518-G8 CASTELLATED NUT, 3/4 = 16 ..ottt 2
107 COTTER PIN, 1/8" X 1 1/2" LG ot sseesenssessesnees 2
108 SPINDLE CAP.....coviieteiiete ettt 2
109
110 BRAKE CABLE BRACKET (PASSENGER SIDE) .......coootuiurinieirinineeceeseeieenens 1
111 BRAKE CABLE BRACKET (DRIVER SIDE) ........ccoeviriiieirieieeeiseeisieisieieseen. 1

Page D-7 Service Parts Manual


.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G1
.?sku=19862G1
.?sku=21830G1
.?sku=00518G8
.?sku=10387G1
.?sku=74175G01
.?sku=72036G01
.?sku=72036G02

BRAKES

Service Parts Manual Page D-8



CARBURETOR AND CHOKE

Ref Cac 2-1

1 - Includes ltems 3 - 15
2 - Includes ltems 4 - 16

. TS

Page E-1

Service Parts Manual




CARBURETOR AND CHOKE

\

See
AIR CLEANER
Section

29

Ref Cac 2-2

Service Parts Manual Page E-2



CARBURETOR AND CHOKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

295¢cc (EH29C & EH292C) ENGINES) (INCLUDES ITEMS 3 - 15).....ccccuienennes 1
2 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH

350cc (EH35C & EH352C) ENGINES) (INCLUDES ITEMS 4 - 16)......c.ccouennee. 1
3 MAIN JET (H80) «.evreeereerereeeeresseessesessesessesesseseseesssssssssssssssssesssessssssssesnsenes 1
4 PILOT JET (4B) ...euvueveieeeieeeieiieiseeissse st 1
5 PLUG ..ttt ss st s ettt 1
6 GASKET ..ottt 1
7 NEEDLE VALVE .......ooooivieeeeeeeeee e seeseesess s 1
8 26648G01 FLOAT .ottt 1
9 FLOAT PIN <ottt s s nnnes 1
10 FLOAT BOWL GASKET ...ouvuitiiiseieieeseseeseeeieesstsssesssessiss st ssssssesssssasses 1
11 FLOAT CHAMBER .....cocuviuiiereeseereseenese e esssessss s sssssssnesssnesessses 1
12 BOWL SCREW .....cvieiiiiieieeseseestsesessie st sse e s ssssssssenaes 1
13 26838G01 BOWL GASKET ...ttt 1
14 72579G01 DRAIN SCREW .......oouiiiiiiieiaeiseiesisessessssss s 1
15 VENT TUBE ..ottt 1
16 26646G29 MAIN JET (85) ...ooevoivneercireieeseiseesessessssse s ssesses st sse s s 1
17
18
19
20 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 3000 FT - 6000 FT) ......cccvvvrivrrrnnnne. 1
21 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 6000 FT - 10000 FT) ....ccvvvererereenene. 1
22
23
24 CARBURETOR MOUNT GASKET ..ottt 2
25 CARBURETOR SHIELD (FOR FUJI 295 ENGINE)........cccururireeienrenneeeeeneene. 1
26 CARBURETOR INSULATOR .....coimiiimiirieiniieeree e nse e 1
27 CARBURETOR MOUNT GASKET (FOR FUJI 295 ENGINE) .........ccvieeereeennen. 1
28
29 CHOKE CABLE (22 1/4" LG WITH NUTS) ..ot 1

Page E-3 Service Parts Manual


.?sku=72840G01
.?sku=72840G03
.?sku=26646G06
.?sku=26649G05
.?sku=26841G01
.?sku=72306G01
.?sku=72578G01
.?sku=26840G01
.?sku=26843G01
.?sku=26844G01
.?sku=26839G01
.?sku=26650G01
.?sku=26726G01
.?sku=26726G01
.?sku=603871
.?sku=72854G01
.?sku=26726G01
.?sku=26726G01
.?sku=25693G04

CARBURETOR AND CHOKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

30

31

32 LOCK WASHER, 9/18".....eieeeeeeereeeseesesetseseesese s ssssessssessssessssesnssessssesnenns 1
33 JAM NUT, 9716 = 18ttt 1
34 RETAINER ..ottt ettt 1
35 CHOKE CABLE ADAPTER ..ottt sase s 1
36 JAM NUT, 5/16 = 24 2

Service Parts Manual Page E-4


.?sku=00568G4
.?sku=00545G4
.?sku=72155G01
.?sku=72154G01
.?sku=00544G4

CLUTCH

ice Parts Manual

Page F-1



CLUTCH

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 DRIVE CLUTCH .ottt ss et ns s 1
2
3 BOLT, 7/16 = 20 X 6 1/2" LG ...evueeeeeeeeereeeereeeesesetsesessessssssessssessssesssse s ssssesnenns 1
4 LOCK WASHER, 7/16"......covuieeeeeeneieinsinsseeseeseisssssse s sssssss e 1
5 PILOT WASHER ..ottt 1
6
7 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ....cuvviecercecirereerennn. 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ....covuivieieeieieiecieeeeeene. 1
9 SCREW, #10 - 24 X 7/8" LG ..eeeeeeieeeeeeireeeeseieeseseessse s ssseeeens 3
10 RAMP BUTTON ...cooitiiinietsiesees ettt sssesaes 3
11 * 071,V OO 1
12 SPACER, 1 1/2" oottt 1
13 COMPRESSION SPRING ......ccuiuiiuiiieeeieeeeeeseeeeeeeeeseseesssssssseessssesssesnees 1
14 * SHEAVE AND POST ...oouiiiiiiiiieieeseiseie ettt 1
15 HEAVY DUTY RETAINING RING ....ccuoeieiiirircenceeenincereeseseeeeseeseseeseeesesenes 1
16
17 BOLT, 5/16 = 18 X 4" LG oeviueieceencereieeseie st sess s s s 1
18 D0565-G8 LOCK WASHER, 5/16"......cutuiuiueieieieieirineseseseseseseeessssie e esess s esesesesees 1
19 RETAINING WASHER ..ottt 1
20 2054-GOT| | DRIVE BELT ..ottt ettt 1
21
22 2328-G01 | DRIVE BELT (HIGH ALTITUDE).....ccouiuiuieeieieeseieie e 1
23
24 DRIVE CLUTCH (HIGH ALTITUDE) ..ottt 1
25 DRIVEN CLUTCH ASSEMBLY (HIGH ALTITUDE)

(INCLUDES ITEMS 12, 14, 15, 26, 27, 28, 29) ......eovurirrrrrireeeerernesesseeseesessese e 1
26 * CAM ..ot 1
27 COMPRESSION SPRING ......ccviueiaieeeeeeeeeeeesenessenessenessessssessssesssesnssesnees 1
28 * MOVABLE SHEAVE (INCLUDES ITEMS 9, 29) .....ccovuiviieieiniiecineeneeeene. 1
29 2324-G0f1 RAMP BUTTON, 4 CYCLE ...couuiiiieieieeeee st 3

Service Parts Manual Page F-2


.?sku=26952G01
.?sku=26952G01
.?sku=00473G9
.?sku=00566G2
.?sku=25757G1
.?sku=26301G02
.?sku=00979G01
.?sku=26479G01
.?sku=24600G1
.?sku=26304G01
.?sku=26304G01
.?sku=27270G01
.?sku=00441G8
.?sku=00565G8
.?sku=25756G1
.?sku=72054G01
.?sku=72328G01
.?sku=26952G01
.?sku=26952G01
.?sku=26301G03
.?sku=26304G01
.?sku=26304G01
.?sku=72324G01

DIRECTION SELECTOR

1 - Includes ltems 2 - 33

Top of Seat
Support Panel

Ref Dsl 2

Page G-1 Service Parts Manual



DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) ......cccevunnee. 1
2 DIRECTION SELECTOR BRACKET WITH BUSHING ......cccoovuiererirrieens 1
3 DIRECTION SELECTOR SHAFT w..tuitiitireceeesenesesessenesesessenesseneeenensenes 1
4 DIRECTION SELECTOR CAM.....coimiuiuiiniceniineieiseeseieesessessenessessssssssennes 1
5 LOCK NUT, 3/8 = 24 ...ttt snnes 1
6 BUSHING . ..ottt 1
7
8 NEUTRAL LOCK PIN w...oviiiiiiieeisceeeee e s 1
9 COMPRESSION SPRING, 3/8" X 5/8" LG .....cvvurvvrreicieeeieieieeeiesie s 1
10 NEUTRAL LOCK BRACKET ....c.ocuuiiiiimerireiaeseeseinsinsseseesess s sssessesssinssesseens 1
11 D0734-G3 LOCK NUT, 1/4 = 28....eovereereeeeoeseeseeseesesesesses s ssssssssnanns 1
12 EXTENSION SPRING .....coviiimieiriineieineeeeieesesseisesesesesses st ssesssesessssssessens 1
13 2732-G01 BALL STUD, 1/4" ...ttt 1
14 D0734-G35 LOCK NUT, #10 = B2 1
15
16
17 MICRO SWITCH ...ttt nees 1
18 D1062-GO1 SCREW, #4 = 40 X 1" LG ..oocvurvreeeeieeieieecesesese st 2
19 D0559-G1 WASHER, #4 ..o 2
20 D0565-G1 LOCK WASHER, #4 ....c..ocuuiiiirrineiiniieeeeseneiss et sssssssssessessessessessssnes 2
21 NUT, #4 = 40 ..ot 2
22
23
24 REVERSE WARNING BUZZER .........ccccoeuiimeiiieiiieieeieieeieiesie s 1
25 SCREW, #6 - 32 X 3/8" LG ....euruieieieieieieiseieiseiseses st 2
26 18 GA WIRE (RED 7") ..eiuitieieeeeeeeteeseee et 1
27
28
29 PUSH / PULL SHIFTER CABLE .......cootiuiiiiricinencineceneseesesseseseeseeeess e 1
30 CUP WASHER, 1/4" ...ttt 4

Service Parts Manual Page G-2


.?sku=72721G05
.?sku=72737G02
.?sku=70233G01
.?sku=72738G01
.?sku=14390G1
.?sku=25664G2
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=73290G03
.?sku=01063G01
.?sku=25978G345
.?sku=602891
.?sku=25727G01

DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 COMPRESSION SPRING, 19/32" X 1" LG ...cvviviereicieeceeeeeeeeese e 2
32 SHIFTER BRACKET WITH BUSHING ...c..ocuiiiieieineireieeeiceeiseseeeeseeseeens 1
33 LOCK NUT, #10 = 320ttt 1
34
35
36 0227-GOT| | SCREW, 1/4 =20 X 7/8" LG w..oveeveeeeeeeeeeieieie e 2
37 1027-G2 LOCK NUT, 1/4 = 20 ..o 2
38
39
40 26830-GO1 | LOCK NUT, M8 X 1.25 MM .....oouvuieieiececeeissiseisissssessessesss s sssessessessessnsanes 1
41
42
43 1205-GO1 | DIRECTION SELECTOR HANDLE ..........cocotuiiiieieeieeiisieeesisis s 1
44 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL)......cccvteurirerieerereireeeereeeeen. 1
45
46
47 WIRE TIE ..ottt 1
48 DI072-GOT| | CABLE CLIP ..o 2

Page G-3 Service Parts Manual


.?sku=72735G01
.?sku=72730G01
.?sku=00734G5
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4
.?sku=31539G1
.?sku=01072G01

DIRECTION SELECTOR

Service Parts Manual Page G-4



ELECTRICAL SYSTEM

1 - Includes Item 2

42

Front of Vehicle

67

T
"
23 See BODY @?\ 30

Section

32 See
Starter/Generator
Section

Ref Ele 2-1

Page H-1 Service Parts Manual



ELECTRICAL SYSTEM

47 - Includes Items 48 - 72

RED

/

To F2 On
Starter/

Generator
=S

Ref Ele 2-2

Page H-2

Service Parts Manual



ELECTRICAL SYSTEM

HORN BUTTON

Front of Vehicle

»ry

HORN

75 Seatwrap
Support S
84
@

Ref Ele 2-3

Page H-3 Service Parts Manual



ELECTRICAL SYSTEM

Ref Ele 2-4

Passenger Side

Iy
BL%%LU

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides
RED to WHT from Harness - Driver Side

RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

Service Parts Manual

Page H-4



ELECTRICAL SYSTEM

TURN SIGNALS
113 - Includes ltems 114 - 118

141 142
128 149 150

121, 122 131 \

123, 124 136 132, 133 \

- 145 137,138 B
146, 147

Ref Ele 2-5 FUEL GAUGE, LOW OIL PRESSURE LIGHT, AND KEY SWITCH

Page H-5 Service Parts Manual



ELECTRICAL SYSTEM

HOUR METER

155 - Includes Items 156 - 160

Hour Meter

Front of Vehicle
Seat ——

Support

Electrical
Components

Solenoid

Ref Ele 2-6

Service Parts Manual Page H-6



ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
1 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) .............. 1
2 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG .......cccccoceiururenne. 2
3
4
5
6 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIRES) 1
7 * FLAT WASHER ..ottt 2
8 * LOCK WASHER ...ttt 2
9 SCREW ...ttt 2
10
11
12
13 P5887-G0T | 6 GA WIRE (BLACK, 6", F1=A2) ..o 1
14 TERMINAL COVER ..ottt 3
15
16
17 600597 BATTERY H.D ( PROLINK ..ot 1
18 24775-G* BATTERY, 12V ...ttt 1
19 BOLT, 5/16 - 18 X 1 1/4" LG ..o 2
20 D0993-GO1 LOCK WASHER, 5/16" (SILICON BRONZE)...........ovuiuiieieieisieiesieeseseeeieens. 2
21 NUT, 5/16 - 18 (SILICON BRONZE) ......c.cvviuireiieieieieeeieieieeseieiesessse e 2
22
23 BATTERY HOLD DOWN ..ottt 1
24 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ...t 1
25 LOCK WASHER, 5/16"........euiueeiieeieieeeeeeie e 1
26 WASHER, 5/18" ...t 1
27
28 BATTERY CABLE (-VE) ( PROLINK ) ...ttt 1
29 P7044-G0 GROUND CABLE .......oouiiiiiieiiieecie et 1
30 14 GA WIRE (BLACK, 8") .. eiirieiiiicieieincseie et see e 1

Page H-7 Service Parts Manual


.?sku=72865G01
.?sku=26707G01
.?sku=72866G01
.?sku=72871G01
.?sku=25887G01
.?sku=25682G1
.?sku=00962G1
.?sku=00993G01
.?sku=00994G01
.?sku=72101G02
.?sku=00565G8
.?sku=00571G2
.?sku=601227
.?sku=27044G03
.?sku=25976G19

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ....ovoieeeieieeeeeeieieis e 2
32 LOCK NUT, 5/16 = 18 ....eeiiiiceeiieeieieiseeeie st 2
33 FLANGED BOLT, M6 X 1 X 23 MM LG ...ccoviiiiiiieieisieieeseeseeees s 1
34
35 P5972-G85 | 6 GA WIRE (BLACK 23", F2 = SOL)....oomiuiiiiiirieieieieeeeeieeiseiesis s 1
36
37 4938-G01 | WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) ..........cc.coee...... 1
38
39
40 WIRE TIE .ottt ettt ss et es ettt AR
41
42 COVER ...ttt 1
43 WASHER, 1/4" ...t 1
44 D 5 SCREW, 1/4 = 14 X 3/4" LG....oooeeeeieeeeeiee e 1
45
46
47 2909-G01 | ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 -72) .| 1

72909-G02 | ELECTRICAL PLATE ASSY ( PROLINK ) (EH29C & EH35C ENGINES)........... 1
48 3057-G01 BRACKET ..ottt 1
49 D7739-G01 VOLTAGE REGULATOR .....coovuiiiiiesieieieeieis s 1
50 SOLENOID ...ttt 1
51 D0415-G2 BOLT, 1/4 = 20 X 1 1/4" LG 1
52 00414-G8 BOLT, 1/4 = 20 X 1" LG.ovieieiecieiciieie e 1
53 LOCK NUT, 1/4 = 20 ..o 2
54
55
56 72872-GO1 IGNITOR (EH292C & EH352C ENGINES).......oooooieiiiiieieieieieieie e 1
57 D0414-G5 BOLT, 1/4 = 20 X 5/8" LG....euovoveiereeeeceeieieieeesee e 1
58 LOCK NUT, 1/4 = 20 ....uiiieeseeieieiseeieees st 1
59

Service Parts Manual Page H-8


.?sku=11027G1
.?sku=26676G01
.?sku=25972G85
.?sku=74938G01
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=72909G01
.?sku=73057G01
.?sku=27739G01
.?sku=27153G01
.?sku=00415G2
.?sku=11027G2
.?sku=11027G2
.?sku=00414G5
.?sku=11027G2
.?sku=11027G2

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
60
61
62 FASTON TAB, 90° .....eiuiiiaeiesreeseeneeeseseeseseessseesessesss s sssseenssssnsssssssessenes 2
63 LOCK WASHER, #10 .....ooiiiiiicieiiie et 2
64 NUT, 10 = 32,0ttt 2
65
66
67 P5978-G56 18 GA WIRE (BLACK, 5 3/4") ... 1
68
69 600418-G01 IN-LINE FUSE HOLDER........cootmiiiiiiinieieieeieee e 1
70 D0565-G8 LOCK WASHER, 5/16" .....oooeieiieeeiceeieieeiesie e 2
71 JAM NUT, 5/16 = 24 ... 2
72 6 GA WIRE (BLACK, 24", B+ = SOL) ....coiiiiieieieiseieieieie s 1
73 B 0 BATTERY CABLE (+VE) (PROLINK) .....c..ovruiiieieineieieieieicee s 1
74
75
76 FUSE BLOCK .......ouitiiiieieeiiecesie ettt 1
77 RIVET, 1/8" X 13/16" LG ....eiuiuiuiicieieiececie e 2
78 15 AMP FUSE ..o 3
79
80
81 HORN ...ttt e 1
82 BOLT, 1/4 = 20 X 5/8" LG....uiiuiueeieieieisieieieiseeie et 1
83 WASHER, 5/16" ..ottt 1
84 LOCK NUT, 1/4 =20 ....ooiieeeieieieeeie e 1
85
86 HORN SWITCH......coocviiiiieeieieiee e 1
87 HORN SWITCH CAP AND NUT ...ooiiiiiiiiiiieieieieeeieie s 1
88 P7068-G0T | HORN SWITCH BOOT ...t 1
89 19233-G1 HORN SWITCH LABEL ..ottt 1

Page H-9 Service Parts Manual


.?sku=73446G01
.?sku=00565G5
.?sku=00526G4
.?sku=25978G56
.?sku=00565G8
.?sku=00544G4
.?sku=25972G33
.?sku=601226
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=32860G1
.?sku=00414G5
.?sku=00559G7
.?sku=14390G4
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
90 RIVET, 3/16" X 1" LG (ALUMINUM) ......cooviiimireiiiiieieieiiseie e 2
91
92
93 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE).........ccccoovirieiiireininnnn. 1
94 4236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) .....cc.oouiiiiriniieeiiseieie e, 1
95 DT038-GOT | BOLT, 1/4 - 20 X 11/16" LG ..o 2
96 D 5 BOLT, 1/4 = 20 X 3/4" LG ..o 2
97 LOCK NUT, 1/4 = 20 ...ttt 2
98 HEADLIGHT AND TURN SIGNAL LIGHT ..o 1
99 SCREW, 1/4 = 14 X 3/4" LG....ueiieceeeeiieeceeeeeeeie e 4
100
101 HEADLIGHT BULB ...ttt AR
102 MARKER LIGHT BULB ......oviiieiiccieieieeie e AR
103 TURN SIGNAL BULB ...ttt AR
104
105 BEZEL (DRIVER SIDE).......coiuiuiiiiiieieieieie e 1
106 BEZEL (PASSENGER SIDE) .......oiuiiiieiieiiiecesieieeeie e 1
107 ' CLIP et 8
108 COUNTERSUNK SCREW, #8 .......oovueeirieeiecieisieeieies e 8
109 BRAKE / TAILLIGHT LAMP......ooimiiiiiriieieieeseis st 1
110 4601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM)........oorvmimimirieeieieisieieise oo 4
11 TAILLIGHT BULB ...ttt AR
112
113 TURN SIGNAL KIT (INCLUDES ITEMS 114 = 118) ..cooueieiieeiesieeieeeees 1
114 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 115).[ 1
115 | B1640-G1 TURN SIGNAL FLASHER ........coiuiiiiiiieiiieieieieeeie s 1
116 FLEX LOOM, 3/8 X 8" LG ....vooeieieciceieieieiecee e 1
117 WIRE TIE ..ottt 2
118 STEERING COLUMN COVER ......cooiiiiiiiiiiinieississie e 1
119

Service Parts Manual Page H-10


.?sku=71055G01
.?sku=74236G03
.?sku=74236G04
.?sku=01038G01
.?sku=00414G6
.?sku=11027G2
.?sku=74001G01
.?sku=00114G6
.?sku=74004G01
.?sku=74005G01
.?sku=74006G01
.?sku=74371G01
.?sku=74371G02
.?sku=71364G02
.?sku=71425G01
.?sku=22288G2
.?sku=14601G11
.?sku=21759G1
.?sku=75107G02
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
120 | 72228-G01 | WIRE HARNESS (ACCESSORY).....ciiiiiiirieiinessieisieisisessessssss s 1
121 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE)............... 1
122 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) ........ccouvuieieirienen. 1
123 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) .......cccovoiuiuinnnn. 1
124 | 33639-G** KEY SWITCH (WITH LIGHTS) ...t 1
125 LOCK WASHER, 3/4"......oiuiieieeieieeieee e 1
126 | 17137-G1 FACE NUT, 3/4 = 20 ..ot 1
127 KEY (SET) ottt sttt 1
128 WIRE HARNESS (KEY SWITCH) ....cooviiiiiieiieieieieecie e 1
129
130
131 PLATE (KEY SWITCH ONLY) ...ttt 1
132 1145-G01 LABEL (KEY SWITCH ONLY) WITHOUT HEADLIGHTS .......ooovvieieeieicinnen. 1
133 1181-G01 LABEL (KEY SWITCH ONLY) WITH HEADLIGHTS ........ooovuiieieicieeeie e, 1
134
135
136 | 73030-G04 | PLATE (FUEL GAUGE AND OIL LIGHT)...cooiiioiieiicieieieieeiee s 1
137 | 71127-GO1 LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) .....c.ceovvviuirnnn. 1
138 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ......ccovvvvvirnnne. 1
139 | R1553-Gi FUEL GAUGE ......vuiiiiciciete s 1
140 | P3474-Gi INDICATOR LIGHT ...t 1
141 WIRE HARNESS (OIL LIGHT/FUEL GAUGE)........ceiiiurerinicieerenecesieeeneeeenenes 1
142 18 GA WIRE (RED, 6" LG).....ouiuiiieieieieeieieesesee e 1
143
144
145 | 73030-G04 | PLATE (LOW FUEL AND OIL LIGHT INDICATOR) ........eoviuierienirieinieieeeenen. 1
146 LABEL (LOW FUEL AND OIL LIGHT W/O HEADLIGHTS) ......coovvevriririieane. 1
147 LABEL (LOW FUEL AND OIL LIGHT WITH HEADLIGHTS) .....ccoeevriiieieiinene. 1
148 INDICATOR LIGHT ...ttt 2
149 4311-G01 WIRE HARNESS (OIL LIGHT/FUEL LIGHT) ..ot 1

Page H-11 Service Parts Manual


.?sku=18602G1
.?sku=17955G1
.?sku=18027G1
.?sku=00568G6
.?sku=17063G1
.?sku=73041G01
.?sku=73030G01
.?sku=71145G01
.?sku=71181G01
.?sku=71131G01
.?sku=21553G1
.?sku=23474G1
.?sku=23474G1
.?sku=74311G01
.?sku=74311G01
.?sku=25978G122
.?sku=71125G01
.?sku=71183G01
.?sku=23474G1
.?sku=23474G1
.?sku=74311G01
.?sku=74311G01

ELECTRICAL SYSTEM

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
150 18 GA WIRE (RED, 6" LG)...cviuiuiieieeieieeeieieieeeie s 1
151
152 | 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG ...oeveiereieieeieeieieeeieisieesesss s 2
153
154
155 | 75114-G02 | HOUR METER KIT (INCLUDES ITEMS 156 - 160).........covrveerreiriiereeireeeenenn. 1
156 HOUR METER ...ttt 1
157 HOUR METER BRACKET .....ouiuiiiiiieiiiieieieieeie s 1
158 RETAINER CLIP ...ttt 1
159 RIVET Lottt ettt ens e 2
160 WIRE HARNESS (HOUR METER).......coovuimeiieieieieeieieieiessess s 1

Service Parts Manual Page H-12


.?sku=25978G122
.?sku=74665G02
.?sku=74716G01
.?sku=74696G01
.?sku=10570G11
.?sku=75117G01

ENGINE 9 HP AND MUFFLER

See
ELECTRICAL

~
©
o

o ¥
=0 ¢
= o
oc L .=
SU QY
204
<

U<

Service Parts Manual

Page J-1



ENGINE 9 HP AND MUFFLER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20).....cccvrureeeneeeneceeeeeneceens 1
2
3 TIMING BELT ..ottt 1
4 TIMING BELT COVER ..ottt 1
5 TIMING BELT COVER GROMMET .....ooouiiiiiiieieiieieeieeie e 1
6 BOLT, M6 X 1 X 12 MM LG...ooucvviieiieieiiecieiesceie et 3
7 DIP STICK (0 DEGREES) ..ottt 1
8 72885-G01 IGNITION COIL BRACKET .....ootiuiiieeneeeseenessensssessseesssesssessssesnssessssessenes 1
9 SPARK PLUG (NGK FR2A-D) ......cvoviiriieiiieieieiiesieie s 2
10
11
12 VALVE COVER .....oouiiiiieiiiieie ittt 1
13 VALVE COVER GASKET ..ottt 1
14 FLANGED BOLT, M6 X 1 X 23 MM LG.....cocvviririeiieceeieieeie e 6
15 OIL FILLER CAP ..ottt ettt 1
16 26720-G01 OIL FILLER "O" RING ..ottt eeeesees s ssssssessseenssseens 1
17 OIL FILTER ..ottt 1
18 OIL FILTER 'O' RING ....o.vviiecieiiceie et 1
19 P6680-GO BOLT AND WASHER, M6 X 1 X 12 MM LG ...coovuriiriiriiieieieeneeeeeiieans 3
20 STUD, M6 X 1 X 135MM LG....cvuiuiiiiiicieiieiceeisieeseie s 2
21
22
23 MUFFLER oottt ettt 1
24 25531-GOL | EXHAUST GASKET ....ooiiiiiiiaeirisceresseneseesessessssessssesssesssssssssssssesssssseesssssssssenes 1
25 NUT, M8 X L.25MM ...cuviuiiiieiseessecseisesetessetssse s sss st sse s 2
26 BOLT AND WASHER, M8 X 1.25 X 18 MM LG .....c.cocvvuiveieiireieieiiceeiesesieieans 1
27 BOLT, 5/16 = 18 X 1" LG cuuvteeireiriieiririeieie ettt 1
28 D g LOCK WASHER, 5/16"......vuireeeieeeeseieensiesseesesissse s ssacnns 3
29 D g WASHER, 5/16" ..ottt 1

Service Parts Manual Page J-2


.?sku=26626G01
.?sku=72908G01
.?sku=26631G01
.?sku=26678G01
.?sku=72538G01
.?sku=25523G5
.?sku=72848G01
.?sku=72876G01
.?sku=26676G01
.?sku=26601G01
.?sku=26591G01
.?sku=26710G01
.?sku=26680G01
.?sku=603911
.?sku=74829G01
.?sku=72851G01
.?sku=25532G1
.?sku=00438G8
.?sku=00565G8
.?sku=00642G8

ENGINE 11 HP AND MUFFLER

See
ELECTRICAL

CARBURETOR
AND CHOKE 9

Section

Service Parts Manual

Page J-3



ENGINE 11 HP AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C)
(INCLUDES ITEMS 3 = 20)...cutututaericieeeeeiesesessss s eesssssssessssessssesessesssssssssesnsens 1
2
3 TIMING BELT ..ottt ettt 1
4 TIMING BELT COVER ..ottt 1
5 TIMING BELT COVER GROMMET .....ooouiiiiiiieieiieieieieeie s 1
6 BOLT, M6 X 1 X 12 MM LG...oouivviieiieiiceieie e 3
7 DIP STICK (0 DEGREES) .....ouiuiiiiieieieieeieeeieieie et 1
8
9 IGNITION COIL BRACKET ..ottt 1
10 72867-G01 SPARK PLUG (NGK BPR5ES)........cuiiuiiiiiriseinineineseinieiesseesseses e ssseeseseens 2
11
12 VALVE COVER .....coouiiiiiiiiiiieieis ettt 1
13 VALVE COVER GASKET ..ottt 1
14 FLANGED BOLT, M6 X 1 X 23 MM LG.....coovvirireiiireeeieieeieie e 6
15 OIL FILLER CAP ...ttt ettt 1
16 26720-G01 OIL FILLER "O" RING ...ccovutitariiicieseeeessene e sesssesssseessseenssneens 1
17 OIL FILTER ..ottt 1
18 OIL FILTER 'O' RING ....ooviiieiiiieeie ettt 1
19 BOLT AND WASHER, M6 X 1 X 12 MM LG ....cocuiiriiiiieinicirieiniceeeeeieines 3
20 STUD, MB X 1 X 115 MM LG ...couvviiiiiiiieieiescieieiseeie et 2
21
22
23 MUFFLER ...ttt 1
24 25531-GOL | EXHAUST GASKET ....coiiiiiiiiaeiriseereseenessesessesssssssssessssessssessassssessssessenssssssnenes 1
25 FLANGE NUT, M8 X 1.25 MM.......ceuiiiriieiiiiseisiesseseieissesess s 2
26 BOLT AND WASHER, M8 X 1.25 X 18 MM LG .....c.coovvuireieiircieieiceieieseseieans 1
27 BOLT, 5/16 = 18 X 1" LG ..vtueiiiiieieieiisesieieieiese ettt 1
28 D g LOCK WASHER, 5/16"......cuirierieereseieensieseieesissss s sssessssssessecnns 3
29 D g WASHER, 5/16" ...oovoieiiiiieise sttt 1

Service Parts Manual Page J-4


.?sku=72846G02
.?sku=26626G01
.?sku=72908G01
.?sku=26631G01
.?sku=26678G01
.?sku=72538G01
.?sku=72869G01
.?sku=72848G01
.?sku=72876G01
.?sku=26676G01
.?sku=26601G01
.?sku=26591G01
.?sku=26710G01
.?sku=26680G01
.?sku=72307G01
.?sku=74829G01
.?sku=72851G01
.?sku=25532G1
.?sku=00438G8
.?sku=00565G8
.?sku=00642G8

ENGINE MOUNTING

Ref Emt 2

Service Parts Manual

Page K-1



ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 FRONT ENGINE MOUNT ....coctiiiitriieeirsee it esese s sse s ssse e 1
2 REAR ENGINE MOUNT ....oouitiiireineieisieeseessecessse st esssss s ssecans 1
3 BOLT, 7/16 = 14 X 1 172" LG c.eeeeeeeeeeecereeee et ses s sssseeeens 4
4 LOCK WASHER, 7/16".....ouuuiveieeieiieieeeeseese et 4
5 WASHER, 7/16" ..ottt sttt 4
6
7
8 D0428-G6 BOLT, 3/8 - 16 X 2 3/4" LG ..ottt 2
9 SPACER . ...ttt 2
10 CROSSMEMBER BRACE ......oouitiuirireieieeieisisisesesseesssssssse s sss e ssssesses 1
11 72044-G02 | MOUNT BRACKET ....oovoiveceecieeieieeceecsessss s ssss s s 1
12 D0643-G1 WASHER, 3/8" .....ouiiriiiieieese ettt 2
13 LOCK NUT, 3/8 = 16 c..eueieeeiecienceissieescesesetsesee st sssse s eesssessssessssessssesnens 2
14 BOLT, 5/16 = 18 X 7/8" LG ...euvureeeerciciriieeseieesissse st essssssess s 2
15 WASHER, 5/16" (STAINLESS STEEL).....ccovturiurireeeerereereseereeeereeseeesesenesenssnenes 2
16 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....coovevrireireeeirirerseeiseeisse e 2
17
18
19 BOLT, 3/8 = 16 X 4 1/2" LG ..eiueiiecieieieeceeieieeseie st 1
20 WASHER, 3/8" ......ouiitietieieeesciet ettt sttt 1
21 PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" ...ccuriueiriurereneereneeneeeneneeseeeeeneens 4
22 WASHER, 2 1/2" OD X 5/8" ID X 1/8" ....cuiierierereieeeieeeeseieeses e 2
23 ISOLATION MOUNT ...cvoetietesseeseeeseesesesssssesese e esse s sssessssessssesnssessssesneens 1
24 WASHER, B/8" .....oviiiieieiiieiieie ettt 1
25 LOCK NUT, 3/8 = 16 ...euuiueeinceeenceressieeseesesetess et ssassss s ssesssseesssessssessssesnsens 1
26
27
28 ENGINE GUARD.....cooiuiiiieieieitieie ettt 1
29 BOLT, 7/16 = 14 X 1 1/2" LG c.eteceieeeieeeseeeseieesee s 4
30 LOCK WASHER, 7/16".....o.ouevaeieeeeeioeieessessessssis s sssssss s 4

Service Parts Manual Page K-2


.?sku=72010G01
.?sku=72011G01
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2
.?sku=00922G3
.?sku=00428G6
.?sku=72016G01
.?sku=70269G02
.?sku=00643G1
.?sku=11098G5
.?sku=11098G5
.?sku=00438G7
.?sku=01110G03
.?sku=01109G01
.?sku=00430G4
.?sku=15121G1
.?sku=72050G01
.?sku=72051G01
.?sku=72015G01
.?sku=72051G02
.?sku=11098G5
.?sku=11098G5
.?sku=72719G03
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2

ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 WASHER, 7/18" ..ottt 4
32
33
34 BOLT, 5/16 = 18 X 1 1/8" LG ...euvvvieiciciietecie e e 1
35 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....c.oveveieiriereieieeeesesecseeseiseeseeenn. 1
36
37
38 'U' BOLT, 7/16 - 14 X 3 7/16" X 3 9/16" LG...covevierieieieieeeieeeieeeie e 2
39 WASHER, 7/16" ..ottt sttt 4
40 LOCK NUT, 7/16 = 14 ..ot 4

Page K-3 Service Parts Manual


.?sku=00922G3
.?sku=00922G3
.?sku=00439G1
.?sku=72035G01
.?sku=00922G3
.?sku=00922G3
.?sku=00734G1

ENGINE MOUNTING

Service Parts Manual Page K-4



FRONT SUSPENSION AND STEERING

Front of Vehicle

3-Includesltems4-13
9-Includesltem 10
16 - Includes ltems 7 - 13,17

*NOTE: Tie Rod Not
Shown for
Clarity

Ref Fss 21-1

Page L-1 Service Parts Manual



FRONT SUSPENSION AND STEERING

o)
©
'
N
<
n
(=
[
2
0
[}
°
=
O
£
;
—
<

Service Parts Manual Page L-2



FRONT SUSPENSION AND STEERING

Yo

Front of Vehicle

58 - Includes Items 59 - 61
85 - Includes Items 86 - 88
98 - Includes Items 99, 100
117 - Includes Items 118 - 122

Ref Fss 21-2

Page L-3 Service Parts Manual



FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 FRONT AXLE ...ttt st 1
2
3 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13) ...ttt 1
4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6)...... 1
5 BEARING ...ttt 1
6 BEARING, DP4........ooviiieieeieieeeeeee e 1
7 GREASE SEAL ...ttt 1
8 ROLLER BEARING AND RACE ASSEMBLY ........cccoviiiiiriniiireienieieieienneens 2
9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) ...| 1
10 LUG BOLT, 1/2 - 20 X 1 7/32" LG e 4
11 12093-G1 SLOTTED NUT, 1 = 14 1.ttt 1
12 P0798-G8 COTTER PIN, 5/32" X L 3/4" LG oo 1
13 SPINDLE CAP ...ttt 2
14
15
16 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 7 = 13 & 17) ovueeiierieeieineieienseieese s 1
17 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) .............. 1
18 BOLT, 1/2 = 13 X 6" LG o.oveeviceeieeeceeieeeee et 2
19 WASHER, 1/2" ..ottt e 4
20 KING PIN TUBE ...ttt 2
21 THRUST WASHER (STAINLESS STEEL) .....cocveiieieeiieeeieeceie e 2
22 14390-G§ LOCK NUT, 1/2 = 13 oot 2
23
24
25 SHOCK ABSORBER ........couiiiiieiieiiicieieseeesie e 2
26
27
28 SHOCK ABSORBER WASHER .......cociuiiiiiieiiiieisiseseieisie e 8
29 RUBBER SHOCK ABSORBER BUSHING .......cocoiiiiiiiieinieinisie e 8

Service Parts Manual Page L-4


.?sku=602513
.?sku=70942G03
.?sku=70648G01
.?sku=70749G01
.?sku=25146G1
.?sku=50892G1
.?sku=19862G1
.?sku=00798G8
.?sku=12091G2
.?sku=70673G03
.?sku=70742G02
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01
.?sku=10435G1
.?sku=10194G1

FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 D g NUT, 3/8 = 24 ..ottt 4
31
32
33
34 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)................ 2
35 SPRING PLATE ...ttt 4
36
37 LOCK NUT, 7/16 = 14 .ottt 11
38 BOLT, 7/216 - 14 X 1 3/4" LG ..ttt 11
39
40
41 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65)............... 1
42 STEERING RACK COVER & BEARING ......oeoriuiiiiniiinicesieesieeeseneeeeseeees 1
43 * STEERING BOX INSTALLATION TAG .....couvuiiiieiinieieiseieis e 1
44 * JAM NUT, 272 = 20..ceiiiiieicieiisessiseese st 1
45 RETAINING RING (EXTERNALY) ..ottt 1
46 15115-G1 BALL BEARING ..ottt 1
47 PINTON . ...ttt ettt 1
48 RETAINING RING (INTERNAL) «..coviiiiriiicieie et 1
49 SEAL PINION ..ottt 1
50 RACK STEERING.........ouiviiieiieiiiieieiceie st 1
51 01053-G01 SCREW, 10 32....cuiiiiiieieiiie ettt 1
52 RACK LOADER ....outiiiiiiiiti ittt ettt 1
53 SPRING COMPRESSION ..ottt 1
54 GASKET RACK LOADER.........coouiiiiiieieieeeiieieiesee e 1
55 COVER RACK LOADER ..ottt 1
56 SCREW, 1/4 = 20......cuiuiiiieiieieiieieieiseie et 2
57 GREASE FITTING, STRAIGHT ..ottt 1
58 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) ....c.cceueverrereiicieieieeinans 1
59 RUBBER BOOT ..ottt e 1

Page L-5 Service Parts Manual


.?sku=00532G6
.?sku=70664G03
.?sku=70163G03
.?sku=00734G1
.?sku=00463G11
.?sku=70964G02
.?sku=70965G01
.?sku=70750G01
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=70645G01
.?sku=70591G01
.?sku=71102G01
.?sku=10389G3
.?sku=70695G01
.?sku=50641G1

FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
60 SLOTTED NUT, 7/16 = 20....ucteiieeieiieieieiieieisiesees s 1
61 COTTER PIN, 3/32" X 1" LG et 1
62 74694-G01 ROD END (INNER) ..ottt 1
63 RACK BOOT ..ottt 1
64 WIRE TIE ...ttt 1
65 WIRE TIE ..ottt 1
66
67
68
69
70
71
72
73
74 D0464-G§ BOLT, 7/16 - 14 X 2 3/4" LG c..veerreieeieieie e 2
75 BOLT, 7/16 - 14 X 3 1/2" LG ot 1
76 SPACER ..ottt 2
77 SPACER (SHORT) ....oviieiieiieicee ettt 1
78 NUT, 7716 = 14 oottt 1
79 D0560-G2 FLAT WASHER, 7/16" .....ociiiiieireicieie et 7
80 LOCK NUT, 7/16 = 14 oot 3
81
82
83 0607-G0 STEERING SHAFT ..ottt 1
84
85 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) .......cceooviveriirereiicnennns 1
86 STEERING COLUMN ...ttt 1
87 STEERING COLUMN BUSHING.........cooiiiiiriiieieiineieine s 1
88 D1022-G0 SCREW, #6 - 20 X 5/16" LG ...evovrereieieieieiesieses e 1
89

Service Parts Manual Page L-6


.?sku=50209G2
.?sku=10387G2
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=00464G6
.?sku=01068G01
.?sku=70667G02
.?sku=70667G03
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=70607G01
.?sku=70758G05
.?sku=70610G03
.?sku=28569G01
.?sku=01022G01

FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
90
91
92
93
94
95 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK .......oveveiirireiieeieieicieeeneeienans 4
96 LOCK WASHER, 3/8" ...ttt 4
97
98 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100).........coooeteiiiiirireireirennns 1
99 BOLT, M8 X 1 /4" LG ..o 2
100 | [ g LOCK WASHER, 5/16" ......ovurvieieeireeseineinseieessessisss s 2
101
102 RETAINING RING (INTERNAL) ...ttt 1
103 RETAINING RING (EXTERNAL) .....cocveviieireieiieieeieseesiesesesise s 1
104 BALL BEARING ...ttt 1
105 WAVE WASHER........coouiiiitiiiiieisieeieieists ettt 1
106 | [p02979 STEERING WHEEL ...ttt 1
107
108
109
110
111
112
113 | [[4390-GJ LOCK NUT, 5/8 = 18 ...t 1
114 | [p07925 CLIPBOARD ...ttt ittt 1
115 WARNING LABEL
116
117 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) ....ouvviiiieircreercrneeeeeeeene. 1
118 THREADED ROD (24" LG)....ovoevveiieeieieeeeeeees e 1
119 TIE ROD END (LEFT HAND THREADS) ....cocuiiiiiiieieicesiees e 1

Page L-7 Service Parts Manual


.?sku=01006G01
.?sku=00879G1
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=602979
.?sku=14390G2
.?sku=607925
.?sku=608529
.?sku=74604G01
.?sku=74603G01
.?sku=70902G01

FRONT SUSPENSION AND STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
120 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).......ccoovsiriireinrrereeennen. 1
121 TIE ROD END (RIGHT HAND THREADS)........oiviiieeieieicieieieeeie s 1
122 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ........ccoviininrinireenennn. 1
123
124 LOCK NUT, 7/16 = 14 .ttt ettt 2

Service Parts Manual Page L-8


.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

FUEL SYSTEM - CALIFORNIA REQUIREMENT

Front of Vehicle

Yo

ltem 7 - includes items 8 - 14

N

CALIFORNIA EMISSION REQUIREMENT

To 28" To Crankcase
Carburetor Pulse Fitting

Part of
Frame

o =

Page M-1 Service Parts Manual



FUEL SYSTEM - CALIFORNIA REQUIREMENT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) .........covririiieiiiieeieiene. 1
2 FUEL TANK CAP......ootiiiiieieeeeeeie et 1
3 70486G01 SPACER ..ottt tee sttt 1
4 00559G8 WASHER, 5/16" ...ttt 2
5 D1109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......cvuvrieeeeieieieieiieseeeeie o 2
6
7 p05704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) ..... 1
8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) .......c.coovvuniviieieinnnn. 1
9 FUEL TANK CAP ..ottt 1
10 72229G01 FUEL LEVEL SENDER ADAPTER........cooiiiiiiiiieeieieie e 1
11 SCREW, #6 = 32 X 1/2" LG ..o 2
12 FUEL LEVEL SENDER (INCLUDES ITEM 13) ....coooiiiiiiniinieeieiseeseienene 1
13 * GASKET ...ttt 1
14 SCREW, #10 X 3/4" LG ...t 5
15
16 BOLT, 5/16 = 18 X 1" LG .ottt 1
17 00559G8 WASHER, 5/16" ...t 2
18 D1109GO01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....cvurviiiririeieeieee e 1
19
20
21 608014 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) .......ccooviiiriiiiiieienen. 14"
22
23 CLAMP ..ottt 5
24 FUEL PUMP ...ttt 1
25 SCREW, 1/4 = 14 X 3/4" LG....oovieeeeeieeeeeeie e 2
26 P7184G01 LOW PRESSURE FUEL LINE (BULK) .....c.cooovuieirinieiecesieie e 26"
27 608014 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) ........cccoeveevriiierieieaen. 16"
28 HOSE CLAMP, 1/4" ...ttt 3
29 WIRE TIE ..ottt ettt 3
30 P2280G1 VINYL TRIM = BLACK (BULK) ...ttt 7"

Service Parts Manual Page M-2


.?sku=72282G01
.?sku=72282G01
.?sku=01109G01
.?sku=01109G01
.?sku=605704
.?sku=72282G01
.?sku=72282G01
.?sku=72230G01
.?sku=20048G2
.?sku=72232G01
.?sku=00438G8
.?sku=01109G01
.?sku=01109G01
.?sku=18292G1
.?sku=72873G01
.?sku=00114G6
.?sku=27184G01
.?sku=11391G4
.?sku=17618G1
.?sku=22280G1

FUEL SYSTEM

Front of Vehicle

\Ce

ltem 7 - includes items 8 - 14

28

%
To
Carburetor

To Crankcase
Pulse Fitting

Part of
Frame

Page M-3 Service Parts Manual



FUEL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) .........covririiieiiiieeieiene. 1
2 FUEL TANK CAP......ootiiiiieieeeeeeie et 1
3 70486G01 SPACER ..ottt tee sttt 1
4 00559G8 WASHER, 5/16" ...ttt 2
5 D1109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......vuvvierieieieieiieieessseieie e 2
6
7 p05704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) ..... 1
8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) .........cccoovvrivriieieinnnn. 1
9 FUEL TANK CAP ..ottt 1
10 72229G01 FUEL LEVEL SENDER ADAPTER........cooiiiiiiiiieeieieie e 1
11 SCREW, #6 = 32 X 1/2" LG ..o 2
12 FUEL LEVEL SENDER (INCLUDES ITEM 13) ....coooiiiiiiniinieeieiseeseienene 1
13 * GASKET ...ttt 1
14 SCREW WITH SEAL, #10 X 3/4" LG....oveucueeieeeeeinieeeisieeeieeseeee e 5
15
16 BOLT, 5/16 = 18 X 1: LG oot 1
17 00559G8 WASHER, 5/16" ..ot 2
18 D1109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....c.vuverieeieieieieeieie e 1
19
20
21 LOW PRESSURE FUEL LINE (BULK) ......cvoviiueieiiceeieieeie e 4"
22 FUEL LINE FILTER ...oiiuitiiiiteerieeeie st 1
23 CLAMP ..ot 5
24 FUEL PUMP ..ottt 1
25 SCREW, 1/4 = 14 X 3/4" LG....ooveeeeeeieeeeeee e 2
26 P7184G01 LOW PRESSURE FUEL LINE (BULK) .....c.ccovuiimieieicieceeieiee e 26"
27 LOW PRESSURE FUEL LINE (BULK) .......coovuieieieicieceeieieeieeiesee e 26"
28 HOSE CLAMP, 1/4" ...ttt 3
29 WIRE TIE ..ottt 3
30 P2280G1 VINYL TRIM = BLACK (BULK) ...t 7

Service Parts Manual Page M-4


.?sku=72282G01
.?sku=72282G01
.?sku=01109G01
.?sku=01109G01
.?sku=605704
.?sku=72282G01
.?sku=72282G01
.?sku=72230G01
.?sku=20048G2
.?sku=72232G01
.?sku=00438G8
.?sku=01109G01
.?sku=01109G01
.?sku=17470G1
.?sku=17470G1
.?sku=72084G01
.?sku=18292G1
.?sku=72873G01
.?sku=00114G6
.?sku=27184G01
.?sku=17470G1
.?sku=17470G1
.?sku=11391G4
.?sku=17618G1
.?sku=22280G1

REAR AXLE

1 - Includes ltems 3 - 23

Ref Rax 2

Page N-1 Service Parts Manual



REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) ....cooveieieeeeeeeeeeeeeee e 1
2 72715-G02 | REAR AXLE, FREEDOM HP (10.67:1) (INCLUDES ITEMS 3 - 23).................... 1
3 FLANGED BOLT, M8 X 1.25 X 100 MM LG ....cccvuurmrererririeeneseneeeneeeneneenes 5
4 FLANGED BOLT, M8 X 1.25 X 110 MM LG .....c.cvviiiriericicieireceieesecieienes 2
5 * BOLT, M8 X 1.25 X 148 MM LG .....covuirrerrieiireieineineieeeeeeeses s 2
6 FLANGED BOLT, M8 X 1.25 X 130 MM LG ......cvcuiiiiiirieecee e 1
7 72269-G01 FLANGE NUT, M8 X 1.25 MM.....c.ooiuieiaririecieiieieisssess e 12
8 OIL CHECK PLUG ...ttt 1
9 GASKET, 8 MM ..ottt 1
10 OIL DRAIN PLUG ...coeriiiieiseeeisisesse st 1
11 GASKET, 14 MM ..ottt 1
12 OIL FILLER PLUG ..ottt 1
13 INPUT SHAFT SEAL ..ottt esese s ssse st ssse s essssesnsenes 1
14 SHIFTER SHAFT SEAL ..ottt sse s ssssssssesseens 1
15 AXLE SHAFT SEAL....cuiuuieieieeneeeeseeeseesessiseseessssesssesssseesssessssssssssssnssesees 2
16
17 AXLE TUBE (DRIVER SIDE)......cuottuiitireeeriseenieeneseenee e ssesessesessessseessseeeens 1
18 AXLE TUBE (PASSENGER SIDE).......cooieieiiiriieieieieseie e sssennas 1
19 AXLE SHAFT (DRIVER SIDE)......oeoiiieeeeeeceeeeeeeeeeeeeeeees e eeaeen s 1
20 72057-G01 AXLE SHAFT (PASSENGER SIDE).......cooiiiieiiiniineneesceeenesessesessessessseenns 1
21 26814-G01 RETAINING RING ..ot 4
22 BALL BEARING ......cteuieceeeeiieeieee e snse s nses s 2
23 FLANGED BOLT, M10 X 1.5 X 23 MM LG ....covveieerercerereceneeeneeeseseeneeens 10
24
25
26 AXLE BRACKET ..ottt 1
27 26830-G01 LOCK NUT, M8 X 1.25 MM ......ccuuivieieriieeeeiseisessse et 2
28 SPACER, 1/2" ...ttt 1

Service Parts Manual Page N-2


.?sku=72715G01
.?sku=26823G01
.?sku=26824G01
.?sku=72052G01
.?sku=26768G01
.?sku=26769G01
.?sku=26770G01
.?sku=26771G01
.?sku=26772G01
.?sku=26761G01
.?sku=26762G01
.?sku=72259G01
.?sku=72115G01
.?sku=72116G01
.?sku=72056G01
.?sku=26811G01
.?sku=72260G01
.?sku=72017G02
.?sku=75048G01

REAR SUSPENSION

RefRsp 2

Page P-1 Service Parts Manual



REAR SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 LEAF SPRING SET (CONTAINS 2 SPRINGS) ...c.cvviveieeeececeeeeeeeeeeeseneeensenieens 1
2 ISOMOUNT BASE PLATE ....vuiuiiiiieiseieeseeseseessiseeseisssesse s sesssesseens 2
3 ISOMOUNT BUSHING ......oututieeereeeseeneseeseseesesessesessessssssessssesssssssssesnssesssseseens 2
4 ISOMOUNT CAP.....couoimtiiiiietieeretie ettt s e 2
5 'U' BOLT, 3/8 - 16 X 2" X 2 1/2" LGi..ecueuereieieieeeisinistsesenesese e 4
6 D0560-G1 WASHER, B/8" ... 8
7 LOCK NUT, 3/8 = 16 ...uveeeeaeesceeseeeeseeseseessssssessssesessesessssessssesssssssssssnssesssesneens 8
8
9 FLANGED BUSHING ......coctiutimciinrereseesesetsesee st essssessseessseesssesessessssesenns 4
10 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ...eucvuieieeereeneeeeeeeeeesessessssssseseeseeeenes 2
11 LOCK NUT, B/8 = 16 ...cevverrerececececesesessee s ssesss s sse s 2
12
13 D0665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL).....covteieireerireieereieeeeeeeen. 4
14 SHACKLE PLATE ..ottt it sss sttt 4
15 FLANGED BUSHING ......coetiuteneieaeeeseereseeesseesessisesessese s sssessssessssessssessssesneens 8
16 SPACER ..ottt ettt 4
17 LOCK NUT, 3/8 = 16 1u-euueeeiiaceeencineseeeeseesesetseseesese e sssessseessse s ssssesnens 4
18
19 SHOCK ABSORBER........ouiuiiriiieieiricieiseseie st ssses e sesesesssssesesans 2
20 SHOCK ABSORBER WASHER .......ccuouiiiuitninineineineinesesseesessesssessesseessesssessesens 8
21 RUBBER BUSHING ......cocutiatieciniseeseseesese st esse st ssss s sssessssessnens 8
22 D 5 NUT, B/8 = 24 ...ooeoveieieeieeieessessesses s 4
23 VINYL CAP ...ttt 4
24
25 LEAF SPRING SET, (USE ON SHUTTLE 2+2 AND CONVERTIBLE

CARRIER ONLY) (CONTAINS 2 SPRINGS) ......covuvireerieniineneeeisesesseeseissesssecnn. 1

Service Parts Manual Page P-2


.?sku=603109
.?sku=72028G02
.?sku=72117G01
.?sku=72037G01
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70291G01
.?sku=70291G01
.?sku=14158G1
.?sku=12262G1
.?sku=00665G9
.?sku=70290G02
.?sku=70291G01
.?sku=70291G01
.?sku=70289G02
.?sku=11098G5
.?sku=11098G5
.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01
.?sku=74207G03

SEATING AND BAG HOLDER - GOLF CAR

Front of Vehicle

\C ¢

Part of
Frame

1 - Includes ltems 2 -4

Ref Sge 1

Page Q-1 Service Parts Manual



SEATING AND BAG HOLDER - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) ....cooovvireieieieiieinene. 1
2 71602-G** VINYL SEAT BOTTOM COVER ......ovuiiiiceeieisieiessessessssis s 1
3 VINYL TRIM (SEAT BOTTOM).....cuimiuimieereeneneeneseeeeeeneeeessesesesessesssesnssesees 1
4 RUBBER PAD.......ciitiieiitieesenes sttt sss st ssesessssnes 2
5
6 1701-GO1 | HIP RESTRAINT (PASSENGER SIDE)......c.oiiieiiieeieieieesiessesssssesse s 1
7 HIP RESTRAINT (DRIVER SIDE).........ourueieeieeieereeeeessssesssssss e 1
8 71204-GO1 | BOLT, 1/4 = 20 X 7/8" LG ..cceeeeereeeireieiieieeesseise e sssss e 8
9
10 SEAT HINGE ....ccuvuirieceeaeieeet ettt 2
11 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ...vrveeveereeeeecereesesee s, 4
12
13 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16) .....ccvuriuireieieereireineeene. 1
14 71753-G** VINYL SEAT BACK COVER .....ovuieieieiiceeieisis e 1
15 71752-G01 PLASTIC SEAT BACK COVER .......coiveeieieeeceeeeeee e 1
16 SCREW, #8 X 5/8" LG (STAINLESS STEEL) ....ceviveiereiecirieireeieeeeiseeeaees 4
17
18
19 SEAT SUPPORT BRACKET ..ottt sseese s ssssseaesns 2
20 D g BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ..o 4
21 LOCK WASHER, 1/4" (STAINLESS STEEL) .....cutueurireerereereeereeeseeeseseeseseeeeneens 4
22 D1075-GOT] | BOLT, 3/8 - 16 X 2 1/2" LG c.vveovereieieceeeeieie et 4
23
24 BAG HOLDER BRACKET ..ottt s 1
25 BAG RETAINER CLAMP .......oiuitiieiiecinieetrsieeseae e esese st sse s 2
26 BAG RETAINER STRAP........ooiiiiriiieeieeesesis s 1
27 RATCHET FASTENER, 1/4" X 9/16" LG .....vvoeeveeeeeceeeeereisse s 2
28 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL) ....ccocevvverrirnneee. 2
29 LOCK NUT, 1/4 = 20 ..ottt 2

Service Parts Manual Page Q-2


.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=71811G03
.?sku=00661G8
.?sku=00664G7
.?sku=01075G01
.?sku=71851G01
.?sku=71856G01
.?sku=71853G01
.?sku=16816G1
.?sku=01102G01
.?sku=11027G2

SEATING - SHUTTLE 2+2

16 - Includes Items 17 - 19 17

Front of Vehicle

\Co

1 - Includes ltems 2 - 4

Ref Ssh 1-1

Page Q-3 Service Parts Manual



SEATING - SHUTTLE 2+2

34 - Includes ltems 35 - 37
45 - Includes Items 17 - 19

45

Ref Ssh 1-2

41

Service Parts Manual

Page Q-4



SEATING - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 ~4) ....c..cuvvuirnireieieireeeennn. 1
2 71602-G** VINYL SEAT BOTTOM COVER ......oouiiieireieieiseieie s 1
3 VINYL TRIM (SEAT BOTTOM).....cuimiuimieereeneneeneseeeeeeneeeessesesesessesssesnssesees 1
4 RUBBER PAD.......ciitiieiitieesenes sttt sss st ssesessssnes 2
5
6
7 HIP RESTRAINT (PASSENGER SIDE).....cccoturirireeirereereneeneseeneseeseseeneesesseeeneens 1
8 HIP RESTRAINT (DRIVER SIDE).......ccoiuiiiirieeisieisieieisieiessesseses s 1
9 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....cvueuririrercereeereeeseeeeeeeeeeeeen 8
10
11
12 SEAT HINGE ...ttt 2
13 D0720-G0g | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL)....cuoiuieeieieireireieee e 6
14
15
16 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) ..., 1
17 71753-G** VINYL SEAT BACK COVER .....oouieiiiitiieieieieissiese et 1
18 71752-GO1 PLASTIC SEAT BACK COVER ..ottt sssensesans 1
19 SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....ovveveeecececeeeeeee e 4
20
21
22 0364-GOT| | SPACER.....oiiiieieicteteie ettt 2
23 SEAT BACK SUPPORT .....coiiiirerereereseereseesseesessesssesssssssssssesssssssssesnssessssesnsens 2
24 BOLT, 3/8 - 16 X 1 1/2" LG 1.vvivierieieieie et e 4
25 WASHER, 3/8" ....eereeieieeeieireseeneseees ettt ess e es e enes 4
26 ADJUSTABLE BUMPER ......cooiuieiiiiteieeiseieieeie st sssssseses 4
27 LOCK NUT, 5/16 = 18 ...cueeeiiieeceeie ettt 6
28 74508-G02 | LATCH BRACKET = LEFT ..ottt 1
29 D g BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......coiurireirireirieeceieiseeeee e 4
30 LOCK WASHER, 1/4" (STAINLESS STEEL).....c.coirireirieireieeee et 4

Page Q-5 Service Parts Manual


.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=00661G8
.?sku=00661G8
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=70364G01
.?sku=74111G01
.?sku=01006G02
.?sku=00560G1
.?sku=70113G01
.?sku=11027G1
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7

SEATING - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32

33

34 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 42 - 44) ......ccvverininierrnene. 1
35 71602-G** VINYL COVER (SEAT BOTTOM)....c.cuiuiuimireieinsinsseieeeesesesse s sseessessenns 1
36 TRIM oottt 1
37 LI 51 OSSP 1
38

39

40 HIP RESTRAINT (DRIVER SIDE) ..ottt eeens 1
41 HIP RESTRAINT (PASSENGER SIDE).......ccoueiuieieieiseesieieiseiessesie s 1
42 D g BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL).....oovuriuireereeeineseeeseesesseeseseeeenes 8
43

44

45 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) ....ovivieirceiee e, 1
46

47

48 SEAT SUPPORT BRACKET ...ttt 2
49 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)......cvvuirereeeeisieeee et 12
50

51 NYLON BUSHING........oiueiiiiiieieiieieteisisse ettt sns s sse s snsesesas 4
52

53 BOLT, 5/16 = 18 X 2 1/4" LG ...ttt 2
54 00559-G8 WASHER, 5/16" ...ttt 2
55 11098-G6 LOCK NUT, 5/16 = 18 ...cueeieiriieceeise ettt 2

Service Parts Manual Page Q-6


.?sku=74140G01
.?sku=71012G01
.?sku=71702G01
.?sku=71701G01
.?sku=00661G8
.?sku=72918G01
.?sku=17838G1
.?sku=00440G4

SEATING - CONVERTIBLE CARRIER

16 - Includes Items 17 - 19

Front of Vehicle

\Ce

1 -Includes Items 2 -4

Ref Scc 1-1

Page Q-7 Service Parts Manual



SEATING - CONVERTIBLE CARRIER

33 - Includes ltems 17 - 19

Front of Vehicle

AC ¢

Handrail

42 - Includes Iltem 43
43 - Includes Iltem 44

Ref Scc 1-2

Service Parts Manual Page Q-8



SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) ...cocuiiiiriiiieeeeieeeeeen. 1
2 71602-G** VINYL SEAT BOTTOM COVER ....cooimiiiiniininieineisnssissie s 1
3 VINYL TRIM (SEAT BOTTOM) ....cuimiiiniierienieseneesensseesseesesssssesseesenseseneens 1
4 RUBBER PAD ..ottt 2
5 604912-G** | TWO TONE VINYL SEAT BOTTOM ....coiuiiuiiiiiinineineeineeesceiseseessesseees s 1
6
7 HIP RESTRAINT (PASSENGER SIDE) .....cccuiiiuiieiicieinieieieineeieiesseseissssieeeens 1
8 HIP RESTRAINT (DRIVER SIDE)........cosiiiiieininiiieieineeseieisssensiesssesssesssssssensns 1
9 71204-GO1 | BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ...cooviiiieireeerieenieeeceieieeeeseeeeees 8
10
11
12 SEAT HINGE ...ttt 2
13 D0720-G0g | SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ...ccvvuiiiiriiieineieinereeneseeseneiennes 4
14
15
16 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19)....cceuriririnerenneneenereeeeneens 1
17 71753-G** VINYL SEAT BACK COVER ..ottt sessse s 1
18 71752-G01 PLASTIC SEAT BACK COVER .....oouiiiiiiirieinicieieceeieie s 1
19 SCREW, #8 X 5/8" LG (STAINLESS STEEL) .....cocoveuiiieieriiteeieecie e 4
20 604916-G** | TWO TONE VINYL SEAT BACK .....ccruiimiiiieirieineeeneseneseseeinsssesssenssensseessseenes 1
21
22 SPACER ....ocviieiiete ettt et 2
23 SEAT BACK SUPPORT ...ttt sttt sesesasens 2
24 P1006-GOZ | BOLT, 3/8 - 16 X 1 1/2" LG weuveeeeecereeseeeneeresseneseeseseeneseessseensssensssenssesssssssssenens 4
25 WASHER, 3/8" ...ttt 4
26 ADJUSTABLE BUMPER .......cooviiiiiieiiiieieiseeieieseie et 2
27 LOCK NUT, 5/16 = 18 ..ottt sttt 2
28 74508-G02 | LATCH BRACKET = LEFT cooiiiiiiiiiicirieeseeeseeise sttt sesnsseenes 1
29 D g BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....c.cviiuririreeireeirireisesees e 4
30 LOCK WASHER, 1/4" (STAINLESS STEEL) ..ottt 4

Page Q-9

Service Parts Manual



.?sku=71012G01
.?sku=17074G1
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=01107G01
.?sku=70364G01
.?sku=74111G01
.?sku=01006G02
.?sku=00560G1
.?sku=70113G01
.?sku=11027G1
.?sku=00661G8
.?sku=00664G7

SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19)....coeuiiiirieiriereieireeeinen. 1
34 SEAT BACK SUPPORT ..ottt ettt 1
35 D g BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....c.ovieiriiereieieeeneieeies e, 4
36 00664-G6 LOCK WASHER, 1/4" (STAINLESS STEEL) ....vueveieiiieisieieie e 4
37 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) w...covueveiiceereieeeieeesieans 2
38 ACORN NUT, 1/4 - 20 (STAINLESS STEEL) ....ccvturirririeireeeneneeneneeseseensseeneseenees 2
39 END CAP, B/4" ..ottt 2
40

41 BED ..ottt et 1
42 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 43)....cccoiiiiienieninreeeensenneennn. 1
43 75197-G** SEAT BOTTOM (INCLUDES ITEM 44) .....cooviiiiieieineineeieieineeeseessisseens 1
44 75252-G** VINYL SEAT BOTTOM COVER ......c.cuiiiirieieieieeeie s, 1
45 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) ....coeveveveeeeeeeeeeveeeeinans 2
46 D0664-G§ LOCK WASHER, 5/16" (STAINLESS STEEL) ....covvvirriiirceieeneinessseeeesssesseeneens 4
47 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) ....c.ovueveiireieirieeieiee e 2
48 END CAP, B/4" ..ottt 4
49

50

51 BED FRONT (INCLUDES MAT) ......ciuiiiiiieiiiiieieiseseieiesseseie e 1
52 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)....ccvvviveriricieieieecie e, 4
53 LOCK WASHER, 1/4" (STAINLESS STEEL) ....vvoveieiiieiieieieieesiese e, 4
54 SUPPORT FRAME ..ottt st 1
55 D0438-G8 BOLT, 5/16 = 18 X 1" LG oot 2
56 00559-G8 WASHER, 5/16" ...oovoieiiiiiise ettt 2
57 75279-G1 LOCK NUT, 5/16 = 18 ..vuveeeiriieiieiseieiesse et 2
58 BOLT, 5/16 = 18 X 2 1/2" LG ..ot 2
59 NYLON BUSHING ......ccuiririiiieiscieiestesse ettt 4
60 00559-G8 WASHER, 5/16" ....ovvieireiiieiseie ettt 2

Service Parts Manual Page Q-10


.?sku=75258G01
.?sku=00661G8
.?sku=16705G6
.?sku=00520G1
.?sku=75261G01
.?sku=75261G01
.?sku=71062G01
.?sku=00762G2
.?sku=00664G8
.?sku=00891G3
.?sku=75261G01
.?sku=75261G01
.?sku=71060G01
.?sku=00661G6
.?sku=00664G7
.?sku=75193G01
.?sku=00438G8
.?sku=00440G4
.?sku=17838G1

SEATING - CONVERTIBLE CARRIER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....cooviueicirieirieieeeiseeieeeeeeeeeeeeens 2
62 HANDRAIL ....covveet ettt s 2
63 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) ...ccocoviviieeiecieeeeeeeeve 2
64 P0664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) ......ccovtrriririeineeeneeeseneeseeeeeeenens 2
65 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) ......ovueveiireieiriieieiee e 2
66 END CAP, 1" ..ottt st 4
67
68
69 SIDE BASKET (BLACK)......cuiiiiiiiieiiseieiseieie et sese st 2
70 D g SELF THREADING SCREW, #12 - 24 X 3/4" LG ..cocueiierieieienieeeeeseeeeeeene. 4

Page Q-11 Service Parts Manual


.?sku=75196G01
.?sku=00762G2
.?sku=00664G8
.?sku=00520G3
.?sku=75261G02
.?sku=75460G01
.?sku=00106G6

SEATING - CONVERTIBLE CARRIER

Service Parts Manual Page Q-12



STARTER / GENERATOR

1 - Includes Iltems 2 - 27
2 - Includes ltems 3 -5

- Includes ltems 17 - 19

16

@

"
7

S\
~

)

v
>

YIS,

Uy

N

- STARTER/GENERATOR MOUNTING

ef Stg 2

Service Parts Manual

Page R-1



STARTER / GENERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 STARTER / GENERATOR (INCLUDES ITEMS 2 - 27) ..o, 1
2 ARMATURE ..ottt sttt 1
3 26871-G01 REAR BALL BEARING .......coouiuieieeiecieiesee s 1
4 FRONT BALL BEARING......cocuiiiuiieiiniieineniieiet e sesse s sesssesssssseseens 1
5 BEARING HOLDER ......cccuiiiutiriiacieineeieiseneeee s ssessse s ssssenns 1
6
7
8 FIELD COIL oottt 1
9 INSULATING BRUSH ASSEMBLY (F’) ..ovuiieieieineireieeeieesesssseieesesessens 2
10 26877-G01 POLE CORE SETSCREW........coiuiuiiieieieieeieee e sse s sssessesseens 4
11 FRONT COVER ......oouiiiiitiieieieissieie st 1
12 27879-GO1 REAR COVER ...ttt 1
13 TERMINAL ASSEMBLY (‘A’) co-trttirireirieeereeeenseeesesesessssessseesessessseessssesssessens 2
14
15
16 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 17 - 19) .....c.ccovvviuinnnne. 1
17 BRUSH .....cocuiteeieieieieecie ettt s s ss s ense e 4
18 BRUSH SPRING ..ottt 4
19 BRUSH CONNECTOR ....c.cuiiueeiriieeieireeeeie st sesseees 2
20
21
22 KEY ettt ettt nR et s et e s 1
23 | 26885-G01 PULLEY <ottt 1
24 BRUSH AND PULLEY HARDWARE KIT .....c.ooueiiieiiieiiieieieseeeiseesseseinens 1
25 BRUSH 1 COVER ..ot eses e sss e sse s ssse s sssesnenes 3
26 BRUSH 2 COVER ......ocuiiiuiieirinineieisenesste et sse s enssseens 2
27 HOUSING HARDWARE KIT.......coovuirieieiiiecieieieisssesesessessssse s ssenes 2
28
29
30

Service Parts Manual

Page R-2



.?sku=27065G01
.?sku=26870G01
.?sku=26872-G01
.?sku=26873G01
.?sku=26875G01
.?sku=26876G01
.?sku=26878G01
.?sku=26880G01
.?sku=26881G01
.?sku=26658G01
.?sku=26882G01
.?sku=26883G01
.?sku=26884G01
.?sku=26886G01
.?sku=26887G01
.?sku=26888G01
.?sku=26889G01

STARTER / GENERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
31 BOLT, 1/2 = 13 X 8" LG ouueiueieecereteer et eieeseie st 1
32 WASHER, 1/2" ...ttt 2
33 LOCK WASHER, 1/2" ...ttt sss s sse s sssseseens 1
34 D0533-G1 L - < OSSO 1
35
36
37 STARTER / GENERATOR ADJUSTER ......c..ciiiiriieeeieneeieeneeeeeeseeeeeseseseeseneens 1
38 JAM NUT, 3/8 = 16.cueucerceriercineiseiseessesese ettt 1
39 00532-G5 NUT, B/8 = 1B ..ueueecerciseeseeseeseesessestseesess sttt 1
40 D0560-G1 WASHER, 3/8" ......ceuieucireereeseiteessee ettt sttt 1
41 12064-G4 PUSH NUT, 5/16" ...ttt sttt ss s 1
42
43
44 P6414-GOT| | STARTER/GENERATOR BELT ...oiuuiiuiimircireieisecieesseesee et eseseeeeeens 1

Page R-3 Service Parts Manual


.?sku=00938G4
.?sku=00560G3
.?sku=00566G3
.?sku=00533G1
.?sku=28617G01
.?sku=00544G5
.?sku=00560G1
.?sku=26414G01

STARTER / GENERATOR

Service Parts Manual Page R-4



TOW BAR - PERMANENT

@%‘16 8 - Includes Items 9 - 29

Page S-1 Service Parts Manual



TOW BAR - PERMANENT

31 - Includes Items 32 - 49
42 - Includes Items 43 - 49

46

Service Parts Manual Page S-2



TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 MOUNTING PLATE ....coititiiiiiieisieete ettt 1
2 STOP MOUNT PLATE ....ooviiiiieieiieieieteee et 1
3 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....ceoveviiieiiiecieececiee e 3
4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....cuvvururiueirereeneneeneseeneseeneseenessesseeeneens 3
5 FEMALE STOP ....ootiiiteeeiieteee et st 1
6
7
8 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) ......... 1
9 TOW BAR ..ottt 1
10 UPPER PIVOT .ottt 1
11 LOWER PIVOT oottt 1
12 BOLT, 1/2 - 20 X 3" LG, ..cvvriiiieieisieisieiee et 1
13 WASHER, 1/2" (STAINLESS STEEL).....ouitiirrieiiineieieieiseiseieseseesesseesns 1
14 SPRING WASHER .......oooviiieiieiieieie e 1
15 WASHER, L/2" ..ottt 1
16 LOCK NUT, 1/2 = 20 ...ttt 1
17 LATCH STOP ..ottt s 1
18 WASHER, 3/8" .....ovviieeieieeeieie sttt 2
19 PIVOT PIN .ottt sttt 1
20 SPRING PIN ..ottt 1
21 75303-G01 LATCH .ottt 1
22 COMPRESSION SPRING ......oooviiiiiiiiiieieieieeieie e 1
23 CUP WASHER ..ottt ettt 1
24 SHOULDER BOLT, 5/16 - 18 X 2" LG....cuiviirririnicieeseieseieieiseeieeseeseieeenenes 1
25 LABEL (WARNING) ......cuviiiriiiiicieinieie e ess s sse e 1
26 MALE STOP ...ttt s 1
27 BOLT, BMM X 1 X 30 MM LG ..ottt 1
28 D g LOCK WASHER, 5/16" .....cvuriirireercieinessieensiassessiss st ssensssssesseens 1
29 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) w..covvveiriireieircinieieiseeeieieene. 1
30

Page S-3 Service Parts Manual


.?sku=75318G01
.?sku=75319G01
.?sku=16705G1
.?sku=00891-G2
.?sku=75338G02
.?sku=75304G01
.?sku=75299G01
.?sku=75302G01
.?sku=75291G01
.?sku=00410G8
.?sku=00675G3
.?sku=75339G01
.?sku=00571G5
.?sku=11098G8
.?sku=75362G01
.?sku=75340G01
.?sku=75360G01
.?sku=13571G7
.?sku=20852G2
.?sku=25661G02
.?sku=13005G4
.?sku=75370G01
.?sku=75338G03
.?sku=12547G4
.?sku=00565G8
.?sku=00520G3

TOW BAR - PERMANENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 32 - 48).....ceuiiiiiiieiiieieieiseissiesse e 1
32 HITCH oottt bbb 1
33 PIVOT BOLT 1.ttt 1
34 THRUST WASHER ..ottt 2
35 WASHER, B/4" ...ttt 1
36 D g CASTELLATED NUT, 3/4 = 16 ....covuiiiiiiieieieiisiee s 1
37 10387-G COTTER PIN, 1/8" X 1 1/2" LG 1evevreieieeireeieieeeieiseesee s 2
38 BEARING ......cuiiiiteteiiieie sttt sttt 1
39 D 5 LOCK WASHER, 3/4" ...t 1
40 NUT, 3/4 = L16..ucuiveiieiieieieeeieiee et 1
41
42 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 48) ....c.oooviiirieinriieeieenes 1
43 THREADED ROD......cooviiiiiieiiiieieiss et 1
44 TIE ROD END (LEFT HAND THREADS).......c.coiviiiiiiieieiceeeieieseseieies 1
45 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .......ccccccevevrirrrnan. 1
46 TIE ROD END (RIGHT HAND THREADS) ....c.cooviiieiiiieieieeieieeseeeens 1
47 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS).......cccccvnirrninenes 1
48 10387-G2 COTTER PIN .ottt 2
49 CASTELLATED NUT, 7/16 = 20 ..eviiieieiicieieine e 2

Service Parts Manual Page S-4


.?sku=75308G01
.?sku=75305G01
.?sku=75292G01
.?sku=75309G01
.?sku=75342G01
.?sku=00518G8
.?sku=10387G1
.?sku=75307G01
.?sku=00566G6
.?sku=00533G8
.?sku=602981
.?sku=603089
.?sku=27205G01
.?sku=18434G3
.?sku=27205G02
.?sku=18434G4
.?sku=10387G2
.?sku=50209G2

TOW BAR - CASUAL

1 -Includes ltems 2 - 15

Ref The 1

Page S-5 Service Parts Manual



TOW BAR - CASUAL

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 CASUAL TOW BAR (INCLUDES ITEMS 2 = 15) ..eooiiieeiieieisieeieeeeee s 1
2 * TOW BAR ..ottt 1
3 TIE ROD (INCLUDES NUT AND COTTER PIN) ..ot 1
4 (070 11 o OSSPSR 1
5 * LOCK PIN <.ttt 1
6 COMPRESSION SPRING ..ottt ssesssssssens 1
7 WASHER, B/8" .....euieereeeeeeereeeeeeees st eesese e se s assse s esses s sssessssesnsseeneens 1
8 COTTER PIN, 3/32" X 1" LG w.eveevieireieeeieieieie et 1
9 SAFETY PIN ..ottt 1
10 14869-G5 WIRE ROPE ......ooviieiiioieesecse sttt nsnns 1
11 FERRULE .....oooveveeeeeceeeeee st 3
12 FERRULE ..ottt ettt ennnenees 1
13 HEX HEAD PLUG ..ottt 1
14 14869-G3 WIRE ROPE ......oovoieiiieisececse st nsnes 1
15 LABEL (WARNING) ......couimiuririincieineeeeeeeseeeetsssese s ssesesesessssesessesssesssssssesns 1

Service Parts Manual Page S-6


.?sku=75033G01
.?sku=75034G01
.?sku=75060G01
.?sku=75065G01
.?sku=00922G2
.?sku=10387G2
.?sku=75068G01
.?sku=16783G1
.?sku=75067G01
.?sku=75035G02
.?sku=75091G01

WEATHER PROTECTION - GOLF CAR

1 - Includes items 2 - 19

DETAIL A DETAIL B

Ref Wgc 1-1

Page T-1 Service Parts Manual



WEATHER PROTECTION - GOLF CAR

Front Top 23
Strut

22

///// REAR VIEW MIRROR
/ 21 - Includes ltems 22 - 24

Setscrew

AR
(=7 \
\ o\

Front of
< Vehicle

e

FULL WINDSHIELD
26 - Includes ltems 27 - 33

FOLD DOWN WINDSHIELD
35 - Includes ltems 36 - 45

Ref Wgc 1-2

Service Parts Manual Page T-2



WEATHER PROTECTION - GOLF CAR

Ref Wgce 1-3

WEATHER ENCLOSURE

Py
o ;/ NN

N,
N\

N

BAG AND RAIN CURTAIN

Page T-3

Service Parts Manual




WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) ....c.ooevuerrrireieieiene. 1
2 27069-G** SUN TOP ..ottt 1
3 FRONT STRUT ...ttt ss s anse e nsesnees 1
4 BOLT, 5/16 - 18 X 2 1/4" LG..oeeieeeeeeicieeieeeee e 4
5 00559-G8 WASHER, 5/16" .....covueieeiieieeieisssssess st ssessssees 4
6 SPACER, 1/2" ...ttt 2
7 WASHER, 5/16" ......uiiietieincieieecssie sttt 6
8 75046-G02 REAR STRUT ....ooiiiitiiiiieieteietcs sttt 2
9
10 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) ....cevevireirireieieieieienns 4
11 WASHER, 5/16" (STAINLESS STEEL) ......coiiiiiiniieireieieiseieeie e 8
12
13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ccevevereirireireieissieieeieens 4
14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) ....ceoveveeeeeeeeeeeeeeeeee e 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ......ccevrirrrireieieineenns 2
16 D1110-GO1 WASHER, 1/4" (STAINLESS STEEL) ......coiuiiiieieieieieiieie e 8
17 SPACER ..ottt 4
18 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....ccevieirieeirieeieieiseieieieseieieians 4
19 END CAP, 1"ttt 2
20
21 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 = 24) ......cooviuneeereeerereenenen. 1
22 REAR VIEW MIRROR ......ccuiiiiiiiiiriiieieinesieesescseieesessese e ssesssessessesenns 1
23 SUPPORT BRACKET .....couiuiiiueireneineseeneseeseseesssesseseesssesssseesssssssseessssssssesnces 1
24 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ...cc.evrvivirieieireereieienns 1
25

Service Parts Manual Page T-4


.?sku=75045G01
.?sku=00440G2
.?sku=75048G01
.?sku=00570G2
.?sku=00685G7
.?sku=01110G03
.?sku=00753G5
.?sku=01110G01
.?sku=75051G01
.?sku=00891-G2
.?sku=19853G1
.?sku=19528G2
.?sku=19496G1
.?sku=19502G3
.?sku=19527G1

WEATHER PROTECTION - GOLF CAR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
26 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33)....ccooveveeeerennne 1
27 . WINDSHIELD .....ooooeocveceeeeeee e eeseeeeesee e aenae s eenaenees 1
28 EGWHC12 SASH, 26" LG .o 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ......coevervrrveeererene 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ....ouveveececeeeeeeeeceeeeeeeesee s, 4
31 EGWHG13 RUBBER GROMMET ......ouoiiiciceeeeeeeeeeteeee e seeesaeee s 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....vuevceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeneeee 2
33 EGWHL14 LABEL (SAFETY) w.ooveieieeiececeeee e 1
34
35 | 74910-GO1 FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 45)...| 1
36 * WINDSHIELD ...t eeseeeeeeee e enae s esnennees 1
37 110-032A SASH, 12" LG oottt 2
38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ....cocvevereicrercrereeiene 2
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) w...ecvuveeeeeeeeeeeeeeeeceeeeeeeesee e, 4
40 EGWHG13 RUBBER GROMMET ......ooooiovcieeeeeeeeeeeeeee e eseeseeee e eseseee s aen e neesenens 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....ccoevurveereererceeeeseeseeseseeeseen 2
42 TOP GRIP, 3/4" X 2" ..ottt 2
43 136-008 TOP GRIP FASTENER........ouoeieeeeeeeeeteceeeeeeeseeeeseesae e sesaes s ses s asnassnsnnes 2
44 EGWHL14 Y= = I ST = 127 OO 1
45 110-056C BOTTOM GRIP ....coovieieeicieteeee et 2
46 WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS............cccccvvuererneee. 1
47 WEATHER ENCLOSURE (4 SIDED)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS ........................ 1
48
49 BAG COVER AND RAIN CURTAIN KIT ..ot 1

Page T-5

Service Parts Manual



.?sku=75524G01
.?sku=110-055C
.?sku=75078G01
.?sku=75079G01
.?sku=75191G01

WEATHER PROTECTION - GOLF CAR

Service Parts Manual Page T-6



WEATHER PROTECTION - SHUTTLE 2+2

SUNTOP
/// @/ ] |
o

// o 9 /
' “ 7:‘;::::::?::::::::7772\ |

& .

‘ \\ L2
——_ [@ z
e \::;\:t;\:\ / ﬁ\@
8 ) 7

5 /
2,3
Q} (Passenger

DETAIL D Side Shown)
(REAR)

1 - Includes items 2 - 20 _—

2,3
(Driver Side Shown)
DETAIL A

14
(Outside Tubing
15 5 On Sun Top)

Front of Vehicle

\C ¢

DETAIL C

(FRONT)
Ref Wsh 1-1

Page T-7 Service Parts Manual



WEATHER PROTECTION - SHUTTLE 2+2

Ref Wsh 1-2

Front Top
Strut

26

REAR VIEW MIRROR
23 - Includes Iltems 24 - 26

Front of
Vehicle

49

ﬁf\‘\\T
32
31

FULL WINDSHIELD
28 - Includes Items 29 - 35

FOLD DOWN WINDSHIELD
37 - Includes ltems 38 - 48

Service Parts Manual

Page T-8



WEATHER PROTECTION - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

For service or replacement parts, contact:

Eagle Parts, Inc.

1411 Marvin Griffin Rd.

Augusta, GA 30906

Telephone (706) 790-6687 or FAX (706) 790-6066
1 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20)......cceeeeveveeereeeereeennns 1
2 REAR STRUT (DRIVER SIDE)........civiieteeeeeeeeeeeeeeeeee e eaeesesenana 1
3 75074-G02 REAR STRUT (PASSENGER SIDE).........cccoiiiiiieiieieeesieseeesiesesiesessesnaas 1
4 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) ....covveveeerecreeeeeeeeeeeniae 4
5 WASHER, 3/8 (STAINLESS STEEL).......cciiireeereineneeeieereenesesseeeeseensseenns 18
6 WASHER, 3/8 .....vuiuiiieieieieie ettt st 4
7 LOCK NUT, /8 = 16...uueuerieeeinreeseereseeseseeseseeseseesesessssessssssssessssessssessssesnsenes 10
8 END CAP, 1" oottt ettt s ettt n sttt eaean e 2
9 75125-GO1 FRONT STRUT ...ouiicieeceecteeeseee et senaes 1
10 BOLT, 5/16 - 18 X 2 1/4" LG ...ovvveeeeeeeeeeieeeteeeee et 4
11 D g LOCK WASHER, 5/16" .......oviueiieeieaeiieseseseesesse s 4
12 SPACER, 1/2" ...ttt 2
13 LOCK WASHER, 3/8" ......oiueeereeeeereseereseesessesessessssessssesssssssessssessssssssesnsenes 4
14 SUN TOP ...ttt sttt 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) .....covuevieeiieeieeeisee e 2
16 SPACER .....ovrtaieteesees ettt 2
17 D0653-G1 WASHER, 3/8" (STAINLESS STEEL) ....oovieeceeieeeeeeee e 2
18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) «..c.vvveceeeerecveeeeeeeeae 2
19 D 5 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) .....cvvuevieeiicieeeieee e 2
20 24647-G1 SPACER, 1/4" ... 2
21
22
23 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) ........cccoeueuniuneneeeencnnenes 1
24 REAR VIEW MIRROR ..ottt 1
25 19502-G02 SUPPORT BRACKET .......oooiiiecieceeseceeeeseeseee s nes s 1
26 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) ...c.coovvevrrrieiriciieiseeeenee 1

Page T-9 Service Parts Manual


.?sku=75123G01
.?sku=75074G01
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=19853G1
.?sku=00440G2
.?sku=00905G8
.?sku=75048G01
.?sku=00879G1
.?sku=27604G01
.?sku=18716G1
.?sku=00653G1
.?sku=00665G6
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION - SHUTTLE 2+2

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

27
28 WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35)............c........... 1
29 * WINDSHIELD ..ottt see e n e n s enen e eennenens 1
30 EGWHC12 SASH, 26" LG w.oovecvoeeeeeeeeeeeeeeeeeeeeeeees e 2
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....cvcvoveeeeeveeeccreeee 2
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ....ovvcvveeceeeeeeeeeee e eeee e eeaeeenee 4
33 EGWHG13 RUBBER GROMMET .......oooiuiiiceeteeeeeeeeeeseeeeeesesee s s senesas s ens e eenansnenes 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....oevoveeeeeeeeeeeeeeeeeeeeeeeeeeseeeenenens 2
35 EGWHL14 LABEL (SAFETY) wo.eeeeceeieeeeeeeeeee s ee s seseeae s s sensaseesesaetesenesae s enananeans 1
36
37 74910-G02 | FOLD DOWN WINDSHIELD KIT (SHUTTLE 2+2)

(INCLUDES ITEMS 38 - 48).......oeucueeeeceeeseeeeesssesseessesessessenenessesenesenessnsnenenns 1
38 * WINDSHIELD ....ococvvececeeeeee ettt n s anan e 1
39 110-032A SASH, 12" LG et eeee e en e en s 2
40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) .....cvoveveeeeeeeeerceeeeee 2
41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ....ovvcveveeeeeeeeeeeeee s eneeenenes 4
42 EGWHG13 RUBBER GROMMET .....coocuieeeceeeeceeeeeeeseseesesessseesesesss s esnas s esnan s 2
43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....coocueeeeeeeceeeeeeeeete et 2
44 TOP GRIP, 3/4" X 2" ...ttt sttt 2
45 136-008 TOP GRIP FASTENER .......cocuiiieeeteeeeeeeeeeeeeeseeseesesteeseessesesn s s eneneneanenens 2
46
47 110-056C BOTTOM GRIP.......ooieeeeeeeeeeceeeeeeeae e n s ss s san s aen e 2
48 EGWHL14 LABEL (SAFETY) wooeeeceeeeeeeeeeeeee e eeeseeee s s tes s eessaseenense s ensasesnenanannans 1

Service Parts Manual

Page T-10


.?sku=75524G02
.?sku=110-055C

WHEELS AND TIRES

1 -Includes Items 2 - 4

6 - Includes Items 7 -9
11 - Includes Items 12 - 14
16 - Includes Items 17 - 19
21 - Includes Items 22 - 24
38 - Includes Items 39 - 42

6" CHROME HUBCAP 8" CHROME HUBCAP SILVER / GOLD SPOKE HUBCAP
27,28 30 32, 34

Ref Whi 1

Page U-1 Service Parts Manual



WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.50 - 8)

(INCLUDES ITEMS 2 = 4)..ociiiiiiee e 4
2 TIRE (LINKS 18 X 8.50 = 8) ....vivviiiriveiiecieieiesese e 1
3 WHEEL RIM (4 LUG) ...ttt 1
4 VALVE STEM ..ottt ns e 1
5
6 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.50 - 8)

(INCLUDES ITEMS 7 = 9) .ottt 4
7 TIRE (TURF-SAVER 18 X 8.50 - 8) .....cucuiiiiiuiieinieieieiseseieieise s 1
8 WHEEL RIM (4 LUG) ....ccuitieiieieiieie et 1
9 11657-G2 VALVE STEM ..ottt 1
10
1 WHEEL AND TIRE ASSEMBLY (SURE TRAIL 18.5 X 8.50 - 8 LOAD

RANGE C) (INCLUDES ITEMS 12 - 14) ..ottt 4
12 TIRE (SURE TRAIL 18.5 X 8.50 - 8 LOAD RANGE C) ....ccevvvireieiriiieiinnne 1
13 WHEEL RIM (4 LUG) ....ccviiiiieieiiieie et 1
14 11657-G2 VALVE STEM ..ottt 1
15
16 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 17 = 1 9).ctuiieirieisiesieiseseissss s tssesssesssee s 4
17 28764-G02 TIRE (TURF-GLIDE 18 X 8.5 - 8) ...uvuiiiiiieicieineisee et 1
18 WHEEL RIM (4 LUG) ....ocovieiieiiieiteieeee et 1
19 VALVE STEM ..ottt 1
20
21 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 22 - 24).....cuiiiiieieiiiniieieisessie e 4
22 TIRE (FAIRWAY 18 X 8.5 = 8) ....cucvviuiveiicieieiiesie e 1
23 WHEEL RIM (4 LUG) ..ottt 1
24 11657-G2 VALVE STEM oottt 1
25
26 LUG NUT, 1/2 = 20 ..ttt sttt 16
27 607096 HUBCAP, METALLIC SILVER ..ottt 4

Service Parts Manual



.?sku=28757G01
.?sku=28764G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=28757G03
.?sku=28764G03
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=28842G01
.?sku=28764G08
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=28757G02
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=28757G04
.?sku=28764G04
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=28759G01
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=11657G2
.?sku=14723G1

WHEELS AND TIRES

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
28 6" CHROME HUBCAP ..ottt sttt 4
29 16042-G2 6" CHROME HUBCAP (SET OF FOUR)......ouitiuiireineiseniieenessiseseesess e 1
30 8" CHROME HUBGCAP .....ootiiiisietetetee ettt ettt 4
31 14913-G2 8" CHROME HUBCAP (SET OF FOUR)......cceuiriirieisersssensseensssensseensssesseseneens 1
32 GOLD SPOKE HUBCAP .......coiiiieirieieieieteteeeesiss e ss s sse e 4
33 19241-G4 GOLD SPOKE HUBCAP (SET OF FOUR) -....cotuiiiiiiieiiieeeeieeeeee e 1
34 SILVER SPOKE HUBCAP........coiiiiiitiiaieieitaieie sttt se et s anene e nnanas 4
35 19241-G3 SILVER SPOKE HUBCAP (SET OF FOUR) .....cvuvuriuieieineeineseeneeeseseeseeessseeenes 1
36
37
38 ALLOY WHEEL AND TIRE ASSEMBLY(INCLUDES ITEMS 39 - 42) ................ 4
39 TIRE c. ettt 1
40 b01766 ALLOY WHEEL......cttieieii ittt 1
41 ALLOY WHEEL CAP ......ooviitiiieieietee ettt 1
42 VALVE STEM (CHROME)......ccoiiiiiiriniiinieinieisisiseieieisees e 1
43
44 601354 ALLOY WHEEL LUG NUT ..ottt 16

Page U-3 Service Parts Manual


.?sku=16042G1
.?sku=14913G1
.?sku=19241G2
.?sku=19241G1
.?sku=600599
.?sku=601768
.?sku=601766
.?sku=601353
.?sku=601767

WHEELS AND TIRES

Notes:

Page U-4 Service Parts Manual



OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix A-1



OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION
2BAGATTACHMENT ... ... ... 75183-G01.......... Body - Footrest

4 BAG ATTACHMENT .. ... ... 75335-GO1.......... Body - Accessories Continued
ALLOY WHEEL AND TIRE ASSEMBLY ........... 600599............. Wheels And Tires
ALLOYWHEELCAP. ....... .. ... 601353............. Wheels And Tires

ALLOY WHEEL LUGNUT. ....... .. .ot 601354............. Wheels And Tires
8"CHROME HUBCAP. .. ... ... .. ... .. i, 14913-G* ........... Wheels And Tires

6" CHROME HUBCAP. .. ... ... .. ... ... .. ..... 16042-G* ........... Wheels And Tires

GOLD SPOKEHUBCAP . .. ........ ... ... ..... 19241-G* ........... Wheels And Tires

SILVER SPOKEHUBCAP . ....... ... .. ... .... 19241-G*........... Wheels And Tires

ASHTRAY KIT . . .o 75109-G02.......... Body - Accessories Continued
BAG COVER/RAIN CURTAINKIT. .. ............ 75191-GO1.......... Weather Protection - Golf Car
CONVERTIBLE CARRIERKIT . ................. 75179-G* .. ......... Body, Seating - Convertible Carrier
CENTERBASKET . ... .. 75003-GO1.......... Body - Accessories

COOLER JUG AND BRACKETKIT .............. 75495-GO1.......... Body - Accessories Continued
COOLER BOXAND BRACKETKIT .............. 75344-GO1.......... Body - Accessories Continued
DIVOTREPAIRKIT . ... .. 23300-G1........... Body - Accessories

HIGH ALTITUDE CONVERSION KIT (3-6K FEET). . .72754-G02. ... ... ... Carburetor and Choke

HIGH ALTITUDE CONVERSION KIT (6-10K FEET). .72754-G01.......... Carburetor and Choke
HOURMETER. . ... ... .. . i 75114-G02.......... Electrical System

MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75509-G01.......... Body - Accessories Continued
MESSAGE HOLDER KIT (REQUIRES SUN TOP) .. .75496-G01.......... Body - Accessories Continued
REAR VIEW MIRROR (REQUIRES SUN TOP) . .. .. 19528-G2........... Weather Protection - Golf Car
SANDBOTTLE ........ 28661-GO1.......... Body - Accessories
SANDRAKE ... ... .. . 14735-G1........... Body - Accessories Continued
SAND RAKEHOLDER ......... ... .. ... .. 75006-GO1.......... Body - Accessories Continued
SAND MUG -KIT,SINGLE ..................... 606951............. Body - Accessories Continued
SAND MUG -KIT,DOUBLE .................... 606986............. Body - Accessories Continued
SHUTTLE 242 KIT. . .. ..o 74150-G** . ......... Body, Seating - Shuttle 2+2
SIDEBASKET . ... ... 75007-G*™ .......... Body - Accessories
SUNTOPKIT,GOLFCAR ...... ... ... ... 75040-G** .......... Weather Protection - Golf Car
SUNTOPKIT, SHUTTLE2+2................... 75123-GO1.......... Weather Protection - Shuttle 2+2
TOWBARKIT (CASUAL) . ... 75033-GO1.......... Tow Bar - Casual

Appendix A-2 Service Parts Manual



OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION

TOW BARKIT (PERMANENT) . ................. 75310-GO1.......... Tow Bar - Permanent
TURNSIGNALKIT ... . 75107-G02.......... Electrical System

WEATHER ENCLOSURE (3 SIDED). . ............ 75078-GO1.......... Weather Protection - Golf Car
WEATHER ENCLOSURE (3 SIDED). ... .......... 75492-GO1.......... Weather Protection - Shuttle 2+2
WEATHER ENCLOSURE (4 SIDED). . ............ 75079-GO1.......... Weather Protection - Golf Car
WINDSHIELD KIT, GOLFCAR .. ................ 75524-GO1.......... Weather Protection - Golf Car
WINDSHIELD KIT, SHUTTLE 2+2. . .. ............ 75524-G02.......... Weather Protection - Shuttle 2+2
WINDSHIELD KIT, FOLD DOWN, GOLF CAR . . .. .. 75525-GO1.......... Weather Protection - Golf Car
WINDSHIELD KIT, FOLD DOWN, SHUTTLE 2+2....75525-G02.......... Weather Protection - Shuttle 2+2
TIRE DOMINATOR 20X11-10 ... ... .......... ... 605316............. Wheels and Tires
PATHFINDER TIRE, BRUSHED WHEEL LH ....... 605355............. Wheels and Tires
PATHFINDER TIRE, BRUSHED WHEELRH . .. .. .. 605356............. Wheels and Tires

PRO TOUR POLISHED WHEEL . . ............... 605317 ............. Wheels and Tires

PRO TOUR TIRE 205/50-10 . . ... ............... 605315............. Wheels and Tires

V-STEM BRUSHED SPOKED WHEEL . ........... 605351............. Wheels and Tires
PROBRUSHED WHEEL. ...................... 605318............. Wheels and Tires
DOMINATOR POLISHED WHEEL ............... 605319............. Wheels and Tires
DOMINATOR BRUSHED WHEEL . . .............. 605320............. Wheels and Tires

CHROME CENTER CAP SPOKED WHEEL. .. ..... 604929............. Wheels and Tires

NUT, LUG-CHROME . ........ ... .. ... ... 605310............. Wheels and Tires

V-STEM POLISHED SPOKED WHEEL. ........... 605311 ............. Wheels and Tires
PATHFINDER TIRE 22X11-10. .. ... .. ..ot s 604928............. Wheels and Tires
PATHFINDER TIRE POLISHED WHEEL LH. . ...... 604930............. Wheels and Tires
PATHFINDER TIRE POLISHED WHEELRH .. ... .. 605228............. Wheels and Tires
JACKUPKIT . ... 74786-G02.......... Wheels and Tires

SEAT BOTTOM COVER FRONT/REAR W/PIPING . .604912-GXXXX . ... .. Seating - TXTG4 / S2+2G
SEAT BACK FRONT/REAR COVER W/PIPING . . . .. 604916-GXXXX . ... .. Seating - TXTG4 / S2+2G
SEAT BACK CUSTWI/PIPING. . ................. 605373-GXXXX . ... .. Seating - TXTG4 / S2+2G
SEAT BOTTOM FRONT W/PIPING. .. .. .......... 605374-GXXXX . ... .. Seating - TXTG4 / S2+2G
SEAT BOTTOM REARW/PIPING. . . ............. 605375-GXXXX .. .. .. Seating - TXTG4 / S2+2G

Service Parts Manual Appendix A-3



OPTIONS/ACCESSORIES

Notes:

Appendix A-4 Service Parts Manual



SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix B-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ....oiiiiiiiiiiiii e 26733-G02
CLUTCH PULLER (DRIVE) ... iietei ettt et snn e nmme e nnne e e nn e e nnn e e e e e nnnes 19779-G2
FLYWHEEL PULLER ...ttt ettt et e e e e e e e e e s ettt e e e e e e e e et an b e e et e et eeeeeenaanaaa 27111-G01
CURRENT INDICATOR ...ttt ettt ettt et e e e o4 e 44 e e ettt e e e e e e et e e s e e e et e e e e e s e en e e e e e e es 16489-G2
DIGITAL MULTIEMETER ...ttt ettt e e e e et e et et e e e s ser bbb a et e e e reeeeee e s 27481-G01
TUBELESS TIRE REPAIR KIT oottt ettt e e e e e e e e e e s s e s an e 606009
TIRE PLUGGER REFILL PACK (50/BOX) ..eiiuttettetiitieteeeiriteeee e sttt e e st e s s s e e s s ass et e e s s ssnne e e e e s e e e e s snnneeeeennnnnes 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN .......oiiiiiiiiiiii ettt 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .......cccttiiiiiiiiie ettt 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ...ooi ittt sttt ettt nn e s ne e e nnne e nnnes 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ...ttt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ....ccoiiiitiiiei ittt a bt e e e s st e e e s annb et e e e e anre e e e e e nannees 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ....octiiiitiiiee ettt 28432-G24
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ...ccciiiiiiiieiiiiiiite et 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ......ccocoitiiiiiiiiiee et 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ........ccooiiiitiiiiieieneee e 28140-G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW. .....cciiiiiiiiiieiieee e 28140-G14
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......c.cveviieeieeeieeesieeeiesesiesesesesisss s, 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ....oiiiiiii et 27619-G02
E-Z-GO ALL SURFACE CLEANER ..ottt ettt e ettt et e e e e e e s s s s re e e e e e e e e e s saaann 606311
E-Z-GO FIBREGLASS/PLASTIC RESTORER........oiiiiiiiiiiiie ettt e e s nne e e e e e 606313
WINDSHIELD AND PLASTIC PROTECTOR ....ooiieiiiiiiii ettt e e e e 606314
64 OZ HAND CLEANER .....ooiiiiiiii e e e e e e s bbb e e e e e e e e s s eeeeaeeeeas 607636
4 OZ HAND CLEANER ...ttt ettt e ekt e e e et e e e e e e n et e e e e et e e e e e aan e e e e nr e e e e e e esneeeeeeannnes 607637

Appendix B-2 Service Parts Manual



INDEX OF MAJOR COMPONENTS

A
ACCELERATOR CABLE ...ttt b bbbttt A-5
ALLOY WHEEL ...ttt bbbkttt U-3
ARMATURE ... e e bbb oo b b e R b e e e R e e b e e s p e e R-2
ASH TRAY s bbb bbb bbb b E bR bbb E bbb E bbb bbbttt C-18
AXLE SHAFT L. ettt bbb bbb bbb bbb bbb bbb bbb bbb bbbttt N-2
AXLE SHAFT SEAL ..ottt bbb bbb bbb bbb bbb bbb bbb bbbttt N-2
AXLE TUBE ... e oo e e e e e e e N-2
B
BAG COVER ... ..ottt b bbbt e b bt E st R e bR Rt R bttt h et n s T-5
BALL BEARING ...ttt bbbttt ettt N-2
BB D e e E R e R RS e R R R e R R e e Q-10
BOX COOLER. ..ot h bbbttt ettt C-16
BRAKE ADUJUSTER ... .ottt bbbttt D-7
BRAKE ASSEMBLY ..ottt bbbttt D-6
BRAKE CABLE ...ttt D-4
BRAKE DRUM. ...ttt e e e e R e e e s e s e e e e s et se s e e e eeee s e s e e e e se e s e e eeseeneananna D-7
BRAKE SHOKE . ...ttt bbb bbbttt ettt ettt D-6
BRAKE SPRING KIT ...ttt sttt D-6
BRUSH ASSEMBLY ..ottt bbbttt R-2
BUMPER PLUG ...ttt bbbt ettt ettt C-9
BUZZER ... et oot R e R e R R e e e e R R et ee R R e e e e e e e n e s e e nenn e G-2
C
CARBURETOR ...ttt ettt ettt ettt £ttt ettt th bbb bbb bbb bbb bbbt b b bebena E-3
CATCOH BRACKET ...ttt ettt ettt ettt ettt sttt e bbb bbb bbb bbb bbb b bebene D-5
CENTER BASKET ...ttt ettt ettt ettt ettt ettt e bbb bbb bbb bbbt b b benes C-14
CHOKE CABLE ...ttt ettt ettt ettt ettt ettt th bbb bbb bbb bbb bbbt bebebebena E-3
COMPENSATOR ASSEMBLY ...ttt sttt ettt ettt ettt ettt ettt b e benas D-4
COOLER JUG . ...ttt ettt £ £t £t ettt b bbb bbb bbb bbbttt bbb ne C-16
COWVL ..t ettt ettt et £ £ e e e £ e e £ £ e e bbb bbbk bbb bbb bbb bbbt b bbb ene C-2
D
DIRECTION SELECTOR HANDLE ..ottt sb bbb G-3
DIVOT REPAIR KIT ..ottt bbb bbb bbbttt ettt C-14
DRIVE BELT ... oot e e s e R s e s e e s e s s oo b e ee e e e e s e e m e e se e ereasse e neneas F-2
DRIVE CLUTCH ...ttt bbbt bbbttt bbbt bbbt st n b b s s F-2
DRIVEN CLUTOCH ...ttt eh bbb bbb bbb bbbttt b bt r s F-2
E
EINGINE ... ettt ettt £ttt ettt et b bbb b bbb bbb bbb bbb s bt n et b e J-2, J-4
ENGINE GUARD. ..ottt ettt K-2
ENGINE IMOUNT ...t bbbttt K-2
BEQUALIZER ... oottt ettt D-4

Service Parts Manual INDEX-1



INDEX OF MAJOR COMPONENTS

EXHAUST GASKET ...ttt h et s b et E bt b bbb et e bt et e e es J-2,J-4
F
FEMALE STOP ..ttt b2 et d bt e e e R bt s et et e bbb S-3
FENDER SCUFFGUARD ...ttt sttt ettt b et e b e et sttt b b C-8
FIELD COIL... .o ettt ettt b et b et 8 e o8 b et s eee £ e E bt s bt e et ettt s et b b e e R-2
FLOORMAT . ettt bttt b e bbb e b b et E bt e 8 E b e e e e E e b e s e ee e e R b b e e e e et e e st et b et e b b e C-6
FLOORMAT WITH HORN HOLE ...ttt e C-6
FOOTREST ... ottt s e E R £ R b b et e s b e et e e et bRt e s b et e e bt e eer b ee e n s C-12
FOUR BAG ATTACHMENT KIT ...ttt ettt sttt ettt en e C-18
FRONT SHIELD ...ttt e et s bt e e R eb et s bbbt sttt s p b C-2
FRONT STRUT ..ottt bbb bt b et st e b b e st e e e e bt et n e T-4,T-9
FUEL GAUGE.. ...ttt b et e e bt e e e b bRt s et e e s e n e e e H-11
FUEL TANK L ettt h et h b8 E b e e s e E b et e e ee e e R b b e e e ee et e e st e bbb M-2
FU S s ettt bbb E bt e R b e e bR £ e R R e R Rt RR e £ e R R e e e R b bt e e e R et et E b bt p e n s H-9
FUSE BLOGCK .. ...ttt ettt st bbbt e e e b bt e e e R bbb e e e bbbt et e bbb H-9
G
GOVERNOR ARM ...ttt ettt 1o £ b e s8Rt e e e £ e e s et s bbbt et b b b et ee s et b e st e ne e A-5
H
HEADLIGHT ... ottt b bbb e et E b bt et b et e b b e s e s aese e ne s b e e e nan H-10
HEADLIGHT BULB ...ttt ekttt b bbbttt e b n e e st b e e e H-10
HIP RESTRAINT L.ttt e b2 h bt e e b e b e e bbbt e e b b e b et se bt e e et beanan e Q-2
HORN SWITCH ...ttt ettt h bt e b e e et e b bt e b b e e e se bt e e e et b e e e H-9
HOUR METER. .ottt b e e Rt R b bt e e bt e b bt e e s e re et b et e e H-12
HUBGAP .. ettt bbbt 2 E bt e e E b b e s e h bt h bt e e et e e e b e b e e e s e b bt ee R b e et et se bt e e e r b e U-3
|
[IGINITION COIL ...ttt ettt bt e e b et s d bt e e R b bt s et e st e bbb een e H-7
INDICATOR LIGHT ...ttt et h s b e s e b st e et s e e r e e e e s H-11
IN-LINE FUSE HOLDER ...ttt ettt bbb H-9
INPUT SHAFT SEAL ...ttt e et d bt b et e bbb st b bbb N-2
INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT ..ottt C-3
[SOLATION MOUNT ...ttt sttt e et d bt e e bt e e bbbt st e bbb K-2
K
KEY SWITCH.... ettt ettt e bbb e R et E b b et b et e b b e e e e st e e re b b et e enan H-11
KICKOFF .. ettt Rt E bt et e e E b bt e b bt e h bt e e e et e b e b e et e b b et ee e b b e b e e se bt e e e e bt nn e ena D-5
L
LEAF SPRING . ..ottt ettt e et e b bt e e b b e et e bbbt e et e b et s e bt e et n b nan e P-2

Service Parts Manual INDEX-2



INDEX OF MAJOR COMPONENTS

LINKS 1 18 X 8.5 = B...cecvocreeeeeieeeseeessssssssisssssssssssssssssssee s s U-2
LUG NUT ot tieeetessecsssssesesse s U-2, U-3
M
MALE STOP.... coceeeeteteeeeeesieseesssesses s eses s et s-3
MARKER LIGHT BULB........ccccccctttereerteesesssseseesssssssessssessesssesees s sses s st H-10
MESSAGE HOLDER .......oooocieeeeteieeeessessessssessssssessess st ssses s bbb C-16
MICRO SWITCH ...oooroeeveeieeeeesseeseeessesessssesses st A-5, D-6, G-2
IMUFFLER ...t cteeeeeeoeeeessesseseessssss s s J-2, J-4
o)
OIL FILLER CAP ......oootteeeettteeeesssiesessesesesesssssee s bbb J-2, J-4
OIL FILTER et coteeeeetesseeessesseesesses s J-2, J-4
OIL FILTER 'O" RING w...oceeeeeteeeeereseesessesesessssesseesssessssesscsses s esse s J-2, J-4
P
PEDAL BOX ASSEMBLY .....oooooiieevetieeesssssissessssssesessessssssssssssssesee s st st A-4
PEDAL PIVOT COVER ...oocccccceteteeeetssesesstssssessssissss s sses s st A5
PULLEY ettt oeeeeteieeeesessseecesesse s s R-2
PULSER COL. w..coootteeeeeseeeestesessesesesess s s s H-7
R
RAIN CURTAIN ......ocoteeeeteieeeeesseseeeeesesssesse s T-5
RAKE ..o eevees oeeeeetesses s C-16
REAR BODY (WITH TAILLIGHTS) ..occccccctrteevernsiieeeessisssessssssessesisssessssssssssessssssssssesessssessssssssssoses oo C-8
REAR BODY (WITHOUT TAILLIGHTS) .ococccceeriiieeeeissieeeesssissessssssssessssessessssssssssssessess st sssssss o sssoses e C-8
REAR BUMPER .....ccccccccctteeeeeteteeeesssssssssesesee s s C-8
REAR STRUT .. ..ocooctteeeeetesiseeissesseesessssessesses s s T-4
REAR STRUT (DRIVER SIDE).......oooociueeriieeeiiosiessessssesssssssssssssssssssssssesess s ssss st sssos st ssvsos s oo T-9
REAR STRUT (PASSENGER SIDE)........ooooccceeriiieeerisseseesississesssssssssesssssssssssesssssssoss s ssssssssssss s sssssess e T-9
REAR VIEW MIRROR.....occccccctteeeertasaisseesseesessesessessssssssessesee s s T-4
REVERSE WARNING BUZZER.......cccccccccitereerisisesssstisesssssesess st sssse st eses st st G-2
ROCKER PANEL .....occccccetteveetetieeeseessesseesesees s C-9
S
SAND BOTTLE ...occeoctteeeeetsiiseesesesseseesesssesssses s s C-14
SEAT ettt ettt Q-2,Q-5,Q-9
SEAT BACK MOUNT .....ccoootitieeeresieeessssessesesesssssssessessssssee s bbb s Q-10
SEAT BACK SUPPORT ...ooocccceitetieeetsseesessessssetssssses s ssses s s st Q-5,Q-9
SEAT HINGE .. cooeeeeetteeeeetseeseeseseseessssee st Q-2
SEAT SUPPORT BRACKET ......ooocecvrttseeeessosisssesssessesssisesssssssses s ises s st Q-2,Q-6
SHIFTER CABLE .....oootceevetteeeesssissesssisssessssseessssee s st G-2
SHIFTER SHAFT SEAL ....ooccccevottieeeerssieseessssssessssssessesssss s sesses s s st N-2
SHOCK ABSORBER.........oooocceeeteseeeeessiesessasessesssesses s esse b st P-2

Service Parts Manual INDEX-3



INDEX OF MAJOR COMPONENTS

SIDE BASKET . oo eeeeeeseseseeeseeeesseemese 1444412222222 2222t eeeeeseeeseeeeeeee e C-14
SILL PLATE ... oo oo e oo e e eeeeeeeeeeeeeseesessesee 4424222222222 222t eeeeeeeesesee e e Cc-9
SPARK PLUG .. oo eeeeeseeeseseseeeeesessesese 4444444441221 222222212222t J-2, J-4
STARTER / GENERATOR ADJUSTER ....ooovoooooeoomeeeeeee e e e e eeeeeeeeeeesseessseesesessesesee e s eeeeeeeesessessseseseeeees R-3
STARTER / GENERATOR BELT ..vvvvoeoooeeooeeoooeeeseeeee e 414444111222 12 2222 2eeee et eeeeeesssessseeesesseessneees R-3
SUN TOP . oo oo oo e e e e e e seeeeeeeeeeseeeeeeee 4144444422222 2222222t eeeeeeeessee e e T-4
SUN TOP (SHUTTLE 242) 11ooooooveveeeeeeeeeeeeeeoeesseesessee s 4122222222522 eseeeeeeeeessessseseesseeeneee T-9
T
TAILLIGHT BULB ..o oeeeeeeeeeeeeeeeeoeeeeoeee e 4444222222252 2522t e e+ eeeeeeeseeesssseesenenenes H-10
THROTTLE CABLE ....ooooooeeeeeeeeeoeeeoeooeee oo 2 2225222414441 e oo e oo et A-6
TIE ROD oo eoeeeeeeeeeeeeeeeeeeeeeeeeeesesesseee e 4442442222222 252222 eeeeeereseeseeeneee S-4,5-6
TIMING BELT .. oo eeoeoeooeeeeeeeeeeeeeeeeessssssesse e 4424422222222 e 1o eeeeeeeesesesseseeneenenes J-2, J-4
TOW BAR s coeeeeeeeeeeeeeeeeeeeseeeeesseees e 4122222222222ttt eeee e e e e e e e S-3,5-6
TOW BAR HITOH woovoooooooeoeeeeeeeeeeeeooe o422 222222241440 e e e oo e e e e e e S-4
TURF SAVER 18 X 8.5 = 8 ...oooooooooeooeeoeeeeee e 0 111121222222 222ee e e+ 1 o1 e o2 s 2ot eeeee s u-2
TURN SIGNAL. oo oeooeeeeeeeeeeeeeeeeeeeeee 1444444222222 222252ttt eeeeeeeseeesesseenneenenes H-10
TURN SIGNAL BULB .....oo.ooooeoeceeoeeeeeeoeoee s+ 2 2222222212t ee e oo eeeeeeesessssssesseseneees H-10
TWO BAG ATTACHMENT KIT cooooooooooeooeeeeoeeeeeee oo e 2 2222222 eee e eeeeeeeeeseesesseseeeesssesseseneees C-12
U
USA TRAIL B-PLY 18.5 X 8.5 = 8 1ooooooooooooeeeeeeeeeeeeeeeeosesseesoesessesse e 1141411212222t u-2
Vv
V7YY L) =3 =Y N = 000000000000000000 OO Y C-12
VALVE COVER GASKET .ovvvvoveeeeeeeoeeeoeeeesee e o141 1 222222122222 ee e+ eee e e e eseeseeeeeeseseeseneeneenenes J-2, J-4
w
WEATHER ENCLOSURE (3 SIDED) ....oooeveooeeeee oo eeeeeeeeeeesseessesssessesssessssssessessessess s s s eeeeeeesesssssesssesesseneeeeneeenees T5
WEATHER ENCLOSURE (4 SIDED) ....oooorooeeeeee oo eeeeeeeeeeeeeeseeseessssssessssesssssessessessese s s e e eeeeeeesesssssessessessenneeesenenees T5
WINDSHIELD .. o eoooooeooeeeeeeeeeeeeeeeeeeeeeeseaese e 42221222222t ee oo e e e eeeeeeeseseeeeeseneenene T-5,T-10
WIRE HARNESS (ACCESSORY)....ooooooooeeeeeeee oo st eeeeee 12222222222 eeeeeee e eeeeeeeseesesseseeeseeseeseseeeees H-11
WIRE HARNESS (BRAKE LIGHT) w..oovooooeeeeee oo e eeeseeeseseseseeseeessesesssese s 144 eeeseesseseeeseeeeeememm s D-6
WIRE HARNESS (HOUR METER) .....ooooomoeoeeeeeeee oo seeeeeeeeeeeeeeesseeseesssesesesssessesss s es e oo eeeeeeeessesessesseessseesseseneees H-12
WIRE HARNESS (KEY SWITCH) ...oooooovooeeeeeeeeeeeee oo eeeeeeeeseeeseeseesssesesessssssess e oo e e eeeeesssesessesseessesssseseneees H-11
WIRE HARNESS (OIL LIGHT/FUEL GAUGE). ... eeeeeeeeeeeeeeeeeeesesesesseesessessssesseee e eeeeeeeeeesessssssseessseneneeneene H-11
WIRE HARNESS (OIL LIGHT/FUEL LIGHT) oo eeeeeeeeeeeeseeeseesesesesseseesese e se e eeeeeeeesesesssssessseeneenenenne H-11
WIRE HARNESS (PEDAL BOX) ...oooooovoooeeeee oo ee e ee e eeese22e2eeeeeeeesesessseseese e eeeeeseeeeseeseseeeeemeenseneeenenee A5

Service Parts Manual INDEX-4






Certified 1ISO 9001 /1SO 14001 by
o

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department



	REVISED DATE : OCT 2006
	GASOLINE POWERED FLEET GOLF CARS & PERSONAL VEHICLES
	SERVICE PARTS MANUAL
	SERVICE PARTS MANUAL
	GASOLINE POWERED
	FLEET GOLF CARS &
	PERSONAL VEHICLES
	FLEET GOLF CAR
	FREEDOM™
	FREEDOM™ SE
	FREEDOM™ LE
	FREEDOM™ HP
	FREEDOM™ HP SE
	FREEDOM™ HP LE
	SHUTTLE™ 2+2
	STARTING MODEL YEAR 2006+



	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER

	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN
	ACCELERATOR
	1 72717-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) 1
	2
	3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 6
	6 27512-G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838-G1 NYLON BUSHING 3
	9 74432-G01 PEDAL PIVOT PIN 1
	10 12064-G6 PUSH NUT, 9/32" 1
	11 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	12 17255-G1 TEFLON WASHER, 5/16" 1
	13 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532-G4 NUT, 5/16 - 24 2
	18 72072-G01 ACCELERATOR ROD 1
	19 17677-G2 SPRING RETAINER, 3/8" 1
	20 73046-G01 COMPRESSION SPRING 1
	21 17979-G1 ACCELERATOR ROD BUSHING 1
	22 17677-G1 SPRING RETAINER, 1/2" 1
	23
	24
	25 72716-G01 MICRO SWITCH CAM 1
	26 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG 1
	27 15126-G1 LOCK NUT, 5/16 - 24 1
	28 25853-G03 PEDAL BOX AND COVER 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	30 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	31
	32 25861-G01 MICRO SWITCH 1
	33 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201-G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313-G1 FLEX LOOM (BULK) AR
	36 17618-G1 WIRE TIE 2
	37
	38 72713-G01 ACCELERATOR CABLE 1
	39
	40 72706-G01 ACCELERATOR CABLE BUSHING 1
	41 72707-G01 COMPRESSION SPRING 1
	42 25727-G02 CUP WASHER, 3/16" 1
	43 00734-G5 LOCK NUT, #10 - 32 1
	44
	45 70116-G02 ACCELERATOR PEDAL BRACKET 1
	46 00715-G2 BOLT, 5/16 - 18 X 13/16" LG 4
	47 70135-G01 PEDAL PIVOT COVER 1
	48
	49 72701-G02 ACCELERATOR CABLE MOUNTING BRACKET 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	51 72703-G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	53
	54
	55 72708-G01 GOVERNOR ARM 1
	56 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	57
	58
	59
	60
	61 72055-G01 ACCELERATOR CABLE BRACKET 1
	62 17618-G1 WIRE TIE 1
	63
	64 74457-G02 GOVERNOR COVER/LABEL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 72705-G01 GOVERNOR COVER 1
	66 24880-G01 LABEL (WARNING - GOVERNOR) 1
	67 00915-G1 BONDED WASHER, 1/4" 2
	68 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 2
	69
	70 72714-G01 THROTTLE CABLE 1
	71 17618-G1 WIRE TIE 1

	AIR FILTER
	AIR FILTER
	1 75878-G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) 1
	2 12547-G3 BOLT, M6 X 1MM X 20MM LG 1
	3 00664-G7 LOCK WASHER, 1/4" 1
	4 00559-G7 WASHER, 1/4" 1
	5 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 2
	6 00559-G7 WASHER, 1/4" 2
	7 14390-G4 LOCK NUT, 1/4 - 20 2
	8 14601-G11 RIVET 2
	9 00915-G1 BONDED WASHER 2
	10 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 15) 1
	11 72598-G01 AIR CLEANER CANISTER 1
	12 72599-G01 AIR CLEANER COVER 1
	13 72604-G01 AIR CLEANER LATCH 2
	14 28462-G01 AIR CLEANER DUST COLLECTOR 1
	15 28463-G01 AIR CLEANER ELEMENT 1
	16 11391-G7 HOSE CLAMP 1
	17 72592-G01 HOSE (AIR FILTER TO CARBURETOR) 1
	18 11391-G6 HOSE CLAMP 2
	19 26727-G01 CARBURETOR GASKET 2
	20 74498-G02 CHOKE / THROTTLE BRACKET 1
	21 604117 CHOKE / THROTTLE COVER 1
	22 72591-G01 CARBURETOR ADAPTER 1
	23 72151-G01 PCV HOSE 1
	24 23726-G11 CARBURETOR MOUNTING SPACER 4
	25 00664-G7 WASHER, 1/4" 2
	26 13632-G1 NUT, M6 X 1 4
	27 72605-G01 CARBURETOR BAFFLE 1
	28 72514-G01 STUD 2
	29 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM 2
	1 70662-G01 UPPER FLOORPAN 1
	2 70451-G01 LOWER FLOORPAN 1
	3 70452-G01 ACCESS COVER 1
	4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	5 70995-G01 FLOORMAT 1
	6 70995-G02 FLOORMAT WITH HORN HOLE 1
	7
	8
	9 70440-G04 SEAT FRAME 1
	10 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	11
	12
	13 600496 BATTERY TRAY 1
	14 70244-G03 SPLASH PANEL 1
	15 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	16
	17
	18 71812-G01 FENDER LINER (PASSENGER SIDE) 1
	19 71812-G02 FENDER LINER (DRIVER SIDE) 1
	20 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8


	BODY - FRONT
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7
	8 71115-G01 VINYL TRIM 2
	9 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	10
	11
	12 71413-G01 SPLASH PANEL 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	14
	15
	16 603872 LABEL (SAFETY) 1
	17
	18 74443-G01 LABEL (ANTI-ROLLBACK) 1
	19
	20
	21
	22 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	23 16469-G1 WASHER, 1/4" 2
	24 01057-G01 RIVET, 1/4" X 1" LG 2
	25 27166-G04 FRONT SHIELD 1
	26 70725-G02 FRONT SHIELD BRACE 2
	27
	28
	29 71051-G** COWL 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 9
	31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	32 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 4
	33 00570-G2 WASHER, 5/16 4
	34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) 2
	35 00571-G2 WASHER, 5/16" 2
	36
	37 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	38 71597-G01 NUT, SELF-THREADING, 5MM STUD x 10MM HEX 2
	39
	40
	41
	42
	43
	44
	45 74239-G01 INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT 1
	1 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	2 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	3 71318-G01 BAGWELL LINER 1
	4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	7 18436-G1 RIVET, 1/4" X 3/4" LG 2
	8
	9
	10
	11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) 1
	12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	14
	15
	16
	17 71320-G01 ACCESS PANEL 1
	18 71364-G02 'J' CLIP 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 5
	20
	21
	22
	23 71609-G01 SEAT HINGE PLATE 2
	24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	25
	26
	27
	28 71578-G01 REAR BUMPER 1
	29 00571-G2 WASHER, 5/16" 4
	30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	31 71514-G01 BUMPER PLUG 4
	32 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	33
	34
	35
	36 71456-G01 REAR BUMPER (SHUTTLE 2+2) 1
	37 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 2
	38 71455-G01 BUMPER PLUG 4
	39 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	40 71554-G01 'J' TYPE NUT RETAINER 2
	41 71455-G01 BUMPER STAY 4
	42
	43
	44
	45 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	46 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	47 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	48
	49
	50
	51 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	52 71507-G02 SILL PLATE (DRIVER SIDE) 1
	53 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	54 23726-G4 SPACER, 5/16" 4
	55 14390-G4 LOCK NUT, 1/4 - 20 4
	56
	57
	58
	59 75960-G01 LABEL (FREEDOM) 2
	60 75962-G01 LABEL (FREEDOM SE) 2
	61 75964-G01 LABEL (FREEDOM LE) 2
	62 35434-G01 LABEL (SHUTTLE) 2
	63 35430-G19 LABEL (TXT 2+2) 2
	64
	65
	66
	67
	68 * LABEL (SERIAL NUMBER) 1
	69
	70
	71
	72 74024-G01 SEAT WRAP MOUNTED NOISE SUPPRESSOR 1
	1 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 70633-G01 FOOTREST 1
	3 70362-G01 FLOOR MAT 1
	4
	5 74074-G01 LABEL (WARNING) 1
	6 19853-G1 END CAP, 1" 2
	7
	8 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	9 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	10 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	11 00560-G1 WASHER, 3/8" 10
	12 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	13 11098-G5 LOCK NUT, 3/8 - 16 10
	14 01006-G02 BOLT, 3/8 - 16 X 1" LG 2
	15
	16 74149-G01 VALANCE PANEL 1
	17 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	18
	19 75268-G01 SUPPORT 1
	20 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	21 19859-G1 END CAP, 3/4" 2
	22 20271-G2 HOLE PLUG, 1/2" 2
	23
	24
	25
	26 75183-G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) 1
	27 75188-G01 TWO BAG ATTACHMENT 1
	28 22238-G2 KNOB, 3/8 - 16 X 1 1/2" LG 1
	29 17255-G1 TEFLON WASHER, 5/16" 1
	30 75187-G01 SUPPORT BRACKET 1
	1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) 1
	2 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 1
	3 28660-G01 SAND BOTTLE HOLDER 1
	4 28659-G01 SAND BOTTLE 1
	5
	6
	7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) 1
	8
	9
	10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13) 1
	11 75460-G01 SIDE BASKET 1
	12 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 3
	13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 3
	14
	15
	16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) 1
	17 75461-G01 CENTER BASKET 1
	18 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 2
	20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) 2
	1 75509-G01 MESSAGE HOLDER (ONE PIECE) 1
	2 75496-G01 MESSAGE HOLDER 1
	3
	4
	5 75495-G01 COOLER JUG AND BRACKET KIT 1
	6 75344-G01 BOX COOLER AND BRACKET KIT 1
	7
	8
	9 25885-G01 RAKE HOLDER 1
	10 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG 2
	11 11027-G2 LOCK NUT, 1/4 - 20 2
	12 14735-G1 RAKE 1
	1 75335-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18) 1
	2 * TOP ASSEMBLY 1
	3 * BOTTOM ASSEMBLY 1
	4 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	5 28129-G01 PUSH NUT, 5/16" 1
	6 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	7 17651-G3 CLEVIS PIN, 5/16 X 1/2" LG 2
	8 00559-G8 WASHER, 5/16" 3
	9 28129-G01 PUSH NUT, 5/16" 3
	10 * CLEVIS PIN 3/8 X 1 1/4" LG 2
	11 00560-G1 WASHER, 3/8" 2
	12 * PUSH NUT, 3/8" 2
	13 13728-G1 RUBBER BUMPER 2
	14 00150-G6 SCREW, #10 - 24 X 3/4" LG 2
	15 00559-G5 WASHER, #10 2
	16 00565-G5 LOCK WASHER, #10 2
	17 00526-G3 NUT, #10 - 24 2
	18 * LABEL (WARNING) 1
	19
	20
	21
	22
	23 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 24 - 27) 1
	24 27731-G01 ASH TRAY 1
	25 27736-G01 GASKET 1
	26 75108-G02 BRACKET 1
	27 00100-G4 SCREW, #10 - 16 X 1/2" LG 4

	BODY - MID SECTION
	BODY - REAR
	BODY - FOOTREST
	BODY - ACCESSORIES
	BODY - ACCESSORIES CONTINUED
	BODY - ACCESSORIES CONTINUED
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, 4/5" (STAINLESS STEEL) 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 5/8" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390-G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 79) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258-G02 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 12064-G1 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 22362-G3 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 11098-G7 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 BOLT, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 - 32 X 1/4" LG (BRASS) 2
	77 14628-G1 PUSH ON MALE TERMINAL 2
	78 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	79 17618-G1 WIRE TIE 3
	80
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93 - 95) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCLUDES ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" O.D. X 1" I.D. X 1/32" 2
	99
	100 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	103
	104
	105 21830-G1 OUTER BRAKE DRUM WASHER 2
	106 00518-G8 CASTELLATED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175-G01 SPINDLE CAP 2
	109
	110 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE
	1 72840G01 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C & EH292C) ENGINES) (INCLUDES ITEMS 3 - 15) 1
	2 72840G03 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C & EH352C) ENGINES) (INCLUDES ITEMS 4 - 16) 1
	3 26646G06 MAIN JET (#80) 1
	4 26649G05 PILOT JET (#46) 1
	5 26841G01 PLUG 1
	6 72306G01 GASKET 1
	7 72578G01 NEEDLE VALVE 1
	8 26648G01 FLOAT 1
	9 26840G01 FLOAT PIN 1
	10 26843G01 FLOAT BOWL GASKET 1
	11 26844G01 FLOAT CHAMBER 1
	12 26839G01 BOWL SCREW 1
	13 26838G01 BOWL GASKET 1
	14 72579G01 DRAIN SCREW 1
	15 26650G01 VENT TUBE 1
	16 26646G29 MAIN JET (#85) 1
	17
	18
	19
	20 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	21 26646G** MAIN JET (#**) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	22
	23
	24 26726G01 CARBURETOR MOUNT GASKET 2
	25 603871 CARBURETOR SHIELD (FOR FUJI 295 ENGINE) 1
	26 72854G01 CARBURETOR INSULATOR 1
	27 26726G01 CARBURETOR MOUNT GASKET (FOR FUJI 295 ENGINE) 1
	28
	29 25693G04 CHOKE CABLE (22 1/4" LG WITH NUTS) 1
	30
	31
	32 00568G4 LOCK WASHER, 9/16" 1
	33 00545G4 JAM NUT, 9/16 - 18 1
	34 72155G01 RETAINER 1
	35 72154G01 CHOKE CABLE ADAPTER 1
	36 00544G4 JAM NUT, 5/16 - 24 2
	CARBURETOR AND CHOKE
	CARBURETOR AND CHOKE

	CLUTCH
	1 26952-G01 DRIVE CLUTCH 1
	2
	3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG 1
	4 00566-G2 LOCK WASHER, 7/16" 1
	5 25757-G1 PILOT WASHER 1
	6
	7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) 1
	9 00979-G01 SCREW, #10 - 24 X 7/8" LG 3
	10 26479-G01 RAMP BUTTON 3
	11 * CAM 1
	12 24600-G1 SPACER, 1 1/2" 1
	13 26304-G01 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 27270-G01 HEAVY DUTY RETAINING RING 1
	16
	17 00441-G8 BOLT, 5/16 - 18 X 4" LG 1
	18 00565-G8 LOCK WASHER, 5/16" 1
	19 25756-G1 RETAINING WASHER 1
	20 72054-G01 DRIVE BELT 1
	21
	22 72328-G01 DRIVE BELT (HIGH ALTITUDE) 1
	23
	24 26952-G01 DRIVE CLUTCH (HIGH ALTITUDE) 1
	25 26301-G03 DRIVEN CLUTCH ASSEMBLY (HIGH ALTITUDE) (INCLUDES ITEMS 12, 14, 15, 26, 27, 28, 29) 1
	26 * CAM 1
	27 26304-G01 COMPRESSION SPRING 1
	28 * MOVABLE SHEAVE (INCLUDES ITEMS 9, 29) 1
	29 72324-G01 RAMP BUTTON, 4 CYCLE 3

	DIRECTION SELECTOR
	1 72721-G05 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) 1
	2 72737-G02 DIRECTION SELECTOR BRACKET WITH BUSHING 1
	3 70233-G01 DIRECTION SELECTOR SHAFT 1
	4 72738-G01 DIRECTION SELECTOR CAM 1
	5 14390-G1 LOCK NUT, 3/8 - 24 1
	6 25664-G2 BUSHING 1
	7
	8 72724-G01 NEUTRAL LOCK PIN 1
	9 72733-G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	10 72729-G01 NEUTRAL LOCK BRACKET 1
	11 00734-G2 LOCK NUT, 1/4 - 28 1
	12 28574-G01 EXTENSION SPRING 1
	13 72732-G01 BALL STUD, 1/4" 1
	14 00734-G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736-G01 MICRO SWITCH 1
	18 01062-G01 SCREW, #4 - 40 X 1" LG 2
	19 00559-G1 WASHER, #4 2
	20 00565-G1 LOCK WASHER, #4 2
	21 00526-G2 NUT, #4 - 40 2
	22
	23
	24 73290-G03 REVERSE WARNING BUZZER 1
	25 01063-G01 SCREW, #6 - 32 X 3/8" LG 2
	26 25978-G345 18 GA WIRE (RED 7") 1
	27
	28
	29 602891 PUSH / PULL SHIFTER CABLE 1
	30 25727-G01 CUP WASHER, 1/4" 4
	31 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	32 72730-G01 SHIFTER BRACKET WITH BUSHING 1
	33 00734-G5 LOCK NUT, #10 - 32 1
	34
	35
	36 70227-G01 SCREW, 1/4 - 20 X 7/8" LG 2
	37 11027-G2 LOCK NUT, 1/4 - 20 2
	38
	39
	40 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	41
	42
	43 71205-G01 DIRECTION SELECTOR HANDLE 1
	44 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	45
	46
	47 31539-G1 WIRE TIE 1
	48 01072-G01 CABLE CLIP 2

	ELECTRICAL SYSTEM
	1 72865-G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) 1
	2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG 2
	3
	4
	5
	6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIRES) 1
	7 * FLAT WASHER 2
	8 * LOCK WASHER 2
	9 72871-G01 SCREW 2
	10
	11
	12
	13 25887-G01 6 GA WIRE (BLACK, 6", F1 - A2) 1
	14 25682-G1 TERMINAL COVER 3
	15
	16
	17 600597 BATTERY H.D ( PROLINK ) 1
	18 24775-G* BATTERY, 12V 1
	19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	22
	23 72101-G02 BATTERY HOLD DOWN 1
	24 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	25 00565-G8 LOCK WASHER, 5/16" 1
	26 00571-G2 WASHER, 5/16" 1
	27
	28 601227 BATTERY CABLE (-VE) ( PROLINK ) 1
	29 27044-G03 GROUND CABLE 1
	30 25976-G19 14 GA WIRE (BLACK, 6") 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	32 11027-G1 LOCK NUT, 5/16 - 18 2
	33 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 1
	34
	35 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	36
	37 74938-G01 WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) 1
	38
	39
	40 17618-G1 WIRE TIE AR
	41
	42 73049-G01 COVER 1
	43 16469-G1 WASHER, 1/4" 1
	44 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	45
	46
	47 72909-G01 ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 - 72) 1 72909-G02 ELECTRICAL PLATE ASSY ( PROLINK ) (EH29C & EH35C ENGINES) 1
	48 73057-G01 BRACKET 1
	49 27739-G01 VOLTAGE REGULATOR 1
	50 27153-G01 SOLENOID 1
	51 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	52 00414-G8 BOLT, 1/4 - 20 X 1" LG 1
	53 11027-G2 LOCK NUT, 1/4 - 20 2
	54
	55
	56 72872-G01 IGNITOR (EH292C & EH352C ENGINES) 1
	57 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	58 11027-G2 LOCK NUT, 1/4 - 20 1
	59
	60
	61
	62 73446-G01 FASTON TAB, 90˚ 2
	63 00565-G5 LOCK WASHER, #10 2
	64 00526-G4 NUT, #10 - 32 2
	65
	66
	67 25978-G56 18 GA WIRE (BLACK, 5 3/4") 1
	68
	69 600418-G01 IN-LINE FUSE HOLDER 1
	70 00565-G8 LOCK WASHER, 5/16" 2
	71 00544-G4 JAM NUT, 5/16 - 24 2
	72 25972-G33 6 GA WIRE (BLACK, 24", B+ - SOL) 1
	73 601226 BATTERY CABLE (+VE) (PROLINK) 1
	74
	75
	76 22674-G1 FUSE BLOCK 1
	77 01041-G01 RIVET, 1/8" X 13/16" LG 2
	78 18392-G1 15 AMP FUSE 3
	79
	80
	81 32860-G1 HORN 1
	82 00414-G5 BOLT, 1/4 - 20 x 5/8" LG 1
	83 00559-G7 WASHER, 5/16" 1
	84 14390-G4 LOCK NUT, 1/4 - 20 1
	85
	86 17318-G1 HORN SWITCH 1
	87 17318-G2 HORN SWITCH CAP AND NUT 1
	88 27068-G01 HORN SWITCH BOOT 1
	89 19233-G1 HORN SWITCH LABEL 1
	90 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	91
	92
	93 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	94 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	95 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 2
	96 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	97 11027-G2 LOCK NUT, 1/4 - 20 2
	98 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT 1
	99 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 4
	100
	101 74004-G01 HEADLIGHT BULB AR
	102 74005-G01 MARKER LIGHT BULB AR
	103 74006-G01 TURN SIGNAL BULB AR
	104
	105 74371-G01 BEZEL (DRIVER SIDE) 1
	106 74371-G02 BEZEL (PASSENGER SIDE) 1
	107 71364-G02 'J' CLIP 8
	108 71425-G01 COUNTERSUNK SCREW, #8 8
	109 22288-G2 BRAKE / TAILLIGHT LAMP 1
	110 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	111 21759-G1 TAILLIGHT BULB AR
	112
	113 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 114 - 118) 1
	114 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 115) 1
	115 21640-G1 TURN SIGNAL FLASHER 1
	116 32307-G3 FLEX LOOM, 3/8 X 8" LG 1
	117 17618-G1 WIRE TIE 2
	118 20965-G3 STEERING COLUMN COVER 1
	119
	120 72228-G01 WIRE HARNESS (ACCESSORY) 1
	121 18602-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	122 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	123 18027-G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	124 33639-G** KEY SWITCH (WITH LIGHTS) 1
	125 00568-G6 LOCK WASHER, 3/4" 1
	126 17137-G1 FACE NUT, 3/4 - 20 1
	127 17063-G1 KEY (SET) 1
	128 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	129
	130
	131 73030-G01 PLATE (KEY SWITCH ONLY) 1
	132 71145-G01 LABEL (KEY SWITCH ONLY) WITHOUT HEADLIGHTS 1
	133 71181-G01 LABEL (KEY SWITCH ONLY) WITH HEADLIGHTS 1
	134
	135
	136 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	137 71127-G01 LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) 1
	138 71131-G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	139 21553-G1 FUEL GAUGE 1
	140 23474-G1 INDICATOR LIGHT 1
	141 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL GAUGE) 1
	142 25978-G122 18 GA WIRE (RED, 6" LG) 1
	143
	144
	145 73030-G04 PLATE (LOW FUEL AND OIL LIGHT INDICATOR) 1
	146 71125-G01 LABEL (LOW FUEL AND OIL LIGHT W/O HEADLIGHTS) 1
	147 71183-G01 LABEL (LOW FUEL AND OIL LIGHT WITH HEADLIGHTS) 1
	148 23474-G1 INDICATOR LIGHT 2
	149 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL LIGHT) 1
	150 25978-G122 18 GA WIRE (RED, 6" LG) 1
	151
	152 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	153
	154
	155 75114-G02 HOUR METER KIT (INCLUDES ITEMS 156 - 160) 1
	156 21573-G1 HOUR METER 1
	157 74019-G02 HOUR METER BRACKET 1
	158 00379-G4 SCREW, #10 - 24 X 1/2" LG 2
	159 14390-G10 LOCK NUT, #10 - 24 2
	160 75117-G01 WIRE HARNESS (HOUR METER) 1
	ENGINE 9 HP AND MUFFLER

	ENGINE 9 HP AND MUFFLER
	1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8 72885-G01 IGNITION COIL BRACKET 1
	9 25523-G5 SPARK PLUG (NGK FR2A-D) 2
	10
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 603911 STUD, M6 X 1 X 135MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 72851-G01 NUT, M8 X 1.25MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 3
	29 00642-G8 WASHER, 5/16" 1

	ENGINE 11 HP AND MUFFLER
	1 72846-G02 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8
	9 72869-G01 IGNITION COIL BRACKET 1
	10 72867-G01 SPARK PLUG (NGK BPR5ES) 2
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115 MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 72851-G01 FLANGE NUT, M8 X 1.25 MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 3
	29 00642-G8 WASHER, 5/16" 1

	ENGINE MOUNTING
	1 72010-G01 FRONT ENGINE MOUNT 1
	2 72011-G01 REAR ENGINE MOUNT 1
	3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	4 00566-G2 LOCK WASHER, 7/16" 4
	5 00922-G3 WASHER, 7/16" 4
	6
	7
	8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG 2
	9 72016-G01 SPACER 2
	10 70269-G02 CROSSMEMBER BRACE 1
	11 72044-G02 MOUNT BRACKET 1
	12 00643-G1 WASHER, 3/8" 2
	13 11098-G5 LOCK NUT, 3/8 - 16 2
	14 00438-G7 BOLT, 5/16 - 18 X 7/8" LG 2
	15 01110-G03 WASHER, 5/16" (STAINLESS STEEL) 2
	16 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	17
	18
	19 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG 1
	20 15121-G1 WASHER, 3/8" 1
	21 72050-G01 PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" 4
	22 72051-G01 WASHER, 2 1/2" OD X 5/8" ID X 1/8" 2
	23 72015-G01 ISOLATION MOUNT 1
	24 72051-G02 WASHER, 3/8" 1
	25 11098-G5 LOCK NUT, 3/8 - 16 1
	26
	27
	28 72719-G03 ENGINE GUARD 1
	29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	30 00566-G2 LOCK WASHER, 7/16" 4
	31 00922-G3 WASHER, 7/16" 4
	32
	33
	34 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LG 1
	35 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	36
	37
	38 72035-G01 'U' BOLT, 7/16 - 14 X 3 7/16" X 3 9/16" LG 2
	39 00922-G3 WASHER, 7/16" 4
	40 00734-G1 LOCK NUT, 7/16 - 14 4

	FRONT SUSPENSION AND STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 74964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * JAM NUT, 1/2 - 20 1
	44 70750-G01 RETAINING RING (EXTERNAL) 1
	45 15115-G1 BALL BEARING 1
	46 70603-G01 PINION 1
	47 70751-G01 RETAINING RING (INTERNAL) 1
	48 70638-G01 SEAL PINION 1
	49 70604-G01 RACK STEERING 1
	50 01053-G01 SCREW, 10- 32 1
	51 70590-G01 RACK LOADER 1
	52 70666-G01 SPRING COMPRESSION 1
	53 70645-G01 GASKET RACK LOADER 1
	54 70591-G01 COVER RACK LOADER 1
	55 71102-G01 SCREW, 1/4 - 20 2
	56 10389-G3 GREASE FITTING, STRAIGHT 1
	57 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 58 - 60) 1
	58 50641-G1 RUBBER BOOT 1
	59 50209-G2 SLOTTED NUT, 7/16 - 20 1
	60 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	61 74694-G01 ROD END (INNER) 1
	62 70961-G01 RACK BOOT 1
	63 12416-G2 WIRE TIE 1
	64 11391-G8 WIRE TIE 1
	65 604328 TAG STEERING WHEEL 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	75 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	76 70667-G02 SPACER 2
	77 70667-G03 SPACER (SHORT) 1
	78 00532-G7 NUT, 7/16 - 14 1
	79 00560-G2 FLAT WASHER, 7/16" 7
	80 00734-G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607-G01 STEERING SHAFT 1
	84
	85 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610-G03 STEERING COLUMN 1
	87 28569-G01 STEERING COLUMN BUSHING 1
	88 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	89
	90
	91
	92
	93
	94
	95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879-G1 LOCK WASHER, 3/8" 4
	97
	98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055-G01 BOLT, M8 X 1 1/4" LG 2
	100 00565-G8 LOCK WASHER, 5/16" 2
	101
	102 70751-G01 RETAINING RING (INTERNAL) 1
	103 70888-G01 RETAINING RING (EXTERNAL) 1
	104 15112-G1 BALL BEARING 1
	105 70887-G01 WAVE WASHER 1
	106 602979 STEERING WHEEL 1
	107
	108
	109
	110
	111
	112
	113 14390-G2 LOCK NUT, 5/8 - 18 1
	114 71950-G01 CLIPBOARD 1
	115
	116
	117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603-G01 THREADED ROD (24" LG) 1
	119 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123
	124 00734-G1 LOCK NUT, 7/16 - 14 2
	FUEL SYSTEM - CALIFORNIA REQUIREMENT

	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	1 72092G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 72231G01 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 72092G02 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW, #10 x 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 14"
	22 12902G1 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 16"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7"
	1 72092G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 72231G01 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 72092G02 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW WITH SEAL, #10 X 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1: LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 17470G1 LOW PRESSURE FUEL LINE (BULK) 4"
	22 72084G01 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 17470G1 LOW PRESSURE FUEL LINE (BULK) 26"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7

	FUEL SYSTEM
	FUEL SYSTEM

	REAR AXLE
	1 72720-G02 REAR AXLE, FREEDOM HP (10.67:1) (INCLUDES ITEMS 3 - 23) 1
	2
	3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 5
	4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 2
	5 * BOLT, M8 X 1.25 X 146 MM LG 2
	6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	7 72269-G01 FLANGE NUT, M8 X 1.25 MM 12
	8 26768-G01 OIL CHECK PLUG 1
	9 26769-G01 GASKET, 8 MM 1
	10 26770-G01 OIL DRAIN PLUG 1
	11 26771-G01 GASKET, 14 MM 1
	12 26772-G01 OIL FILLER PLUG 1
	13 26761-G01 INPUT SHAFT SEAL 1
	14 26762-G01 SHIFTER SHAFT SEAL 1
	15 72259-G01 AXLE SHAFT SEAL 2
	16
	17 72058-G01 AXLE TUBE (DRIVER SIDE) 1
	18 72059-G01 AXLE TUBE (PASSENGER SIDE) 1
	19 72056-G01 AXLE SHAFT (DRIVER SIDE) 1
	20 72057-G01 AXLE SHAFT (PASSENGER SIDE) 1
	21 26814-G01 RETAINING RING 4
	22 26811-G01 BALL BEARING 2
	23 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG 10
	24
	25
	26 72017-G02 AXLE BRACKET 1
	27 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	28 75048-G01 SPACER, 1/2" 1

	REAR SUSPENSION
	1 603109 LEAF SPRING SET (CONTAINS 2 SPRINGS) 1
	2 72028-G02 ISOMOUNT BASE PLATE 2
	3 72117-G01 ISOMOUNT BUSHING 2
	4 72037-G01 ISOMOUNT CAP 2
	5 72618-G01 'U' BOLT, 3/8 - 16 X 2" X 2 1/2" LG 4
	6 00560-G1 WASHER, 3/8" 8
	7 11098-G5 LOCK NUT, 3/8 - 16 8
	8
	9 70291-G01 FLANGED BUSHING 4
	10 14158-G1 SHOULDER BOLT, 3/8 - 16 x 3 1/4" LG 2
	11 12262-G1 LOCK NUT, 3/8 - 16 2
	12
	13 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	14 70290-G02 SHACKLE PLATE 4
	15 70291-G01 FLANGED BUSHING 8
	16 70289-G02 SPACER 4
	17 11098-G5 LOCK NUT, 3/8 - 16 4
	18
	19 76418-G01 SHOCK ABSORBER 2
	20 10435-G1 SHOCK ABSORBER WASHER 8
	21 10194-G1 RUBBER BUSHING 8
	22 00532-G6 NUT, 3/8 - 24 4
	23 10044-G01 VINYL CAP 4
	24
	25 74207-G03 LEAF SPRING SET, (USE ON SHUTTLE 2+2 AND CONVERTIBLE CARRIER ONLY) (CONTAINS 2 SPRINGS) 1

	SEATING AND BAG HOLDER - GOLF CAR
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) 1
	2 71602-G** VINYL SEAT BOTTOM COVER 1
	3 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	4 17074-G1 RUBBER PAD 2
	5
	6 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	7 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG 8
	9
	10 71610-G01 SEAT HINGE 2
	11 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	12
	13 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 14 - 16) 1
	14 71753-G** VINYL SEAT BACK COVER 1
	15 71752-G01 PLASTIC SEAT BACK COVER 1
	16 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 4
	17
	18
	19 71811-G03 SEAT SUPPORT BRACKET 2
	20 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	21 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	22 01075-G01 BOLT, 3/8 - 16 X 2 1/2" LG 4
	23
	24 71851-G01 BAG HOLDER BRACKET 1
	25 71856-G01 BAG RETAINER CLAMP 2
	26 71853-G01 BAG RETAINER STRAP 1
	27 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	28 01102-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG (STAINLESS STEEL) 2
	29 11027-G2 LOCK NUT, 1/4 - 20 2

	SEATING - SHUTTLE 2+2
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 -4) 1
	2 71602-G** VINYL SEAT BOTTOM COVER 1
	3 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	4 17074-G1 RUBBER PAD 2
	5
	6
	7 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	8 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	9 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	10
	11
	12 71610-G01 SEAT HINGE 2
	13 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 6
	14
	15
	16 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	17 71753-G** VINYL SEAT BACK COVER 1
	18 71752-G01 PLASTIC SEAT BACK COVER 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 4
	20
	21
	22 70364-G01 SPACER 2
	23 74111-G01 SEAT BACK SUPPORT 2
	24 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	25 00560-G1 WASHER, 3/8" 4
	26 70113-G01 ADJUSTABLE BUMPER 4
	27 11027-G1 LOCK NUT, 5/16 - 18 6
	28 74508-G02 LATCH BRACKET - LEFT 1
	29 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	30 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	31
	32
	33
	34 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 42 - 44) 1
	35 71602-G** VINYL COVER (SEAT BOTTOM) 1
	36 74140-G01 TRIM 1
	37 71012-G01 TRIM 1
	38
	39
	40 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	41 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	42 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	43
	44
	45 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	46
	47
	48 72918-G01 SEAT SUPPORT BRACKET 2
	49 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 12
	50
	51 17838-G1 NYLON BUSHING 4
	52
	53 00440-G4 BOLT, 5/16 - 18 X 2 1/4" LG 2
	54 00559-G8 WASHER, 5/16" 2
	55 11098-G6 LOCK NUT, 5/16 - 18 2
	1

	SEATING - CONVERTIBLE CARRIER
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) 1
	2 71602-G** VINYL SEAT BOTTOM COVER 1
	3 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	4 17074-G1 RUBBER PAD 2
	5
	6
	7 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	8 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	9 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	10
	11
	12 71610-G01 SEAT HINGE 2
	13 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	14
	15
	16 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	17 71753-G** VINYL SEAT BACK COVER 1
	18 71752-G01 PLASTIC SEAT BACK COVER 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 4
	20
	21
	22 70364-G01 SPACER 2
	23 74111-G01 SEAT BACK SUPPORT 2
	24 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	25 00560-G1 WASHER, 3/8" 4
	26 70113-G01 ADJUSTABLE BUMPER 2
	27 11027-G1 LOCK NUT, 5/16 - 18 2
	28 74508-G02 LATCH BRACKET - LEFT 1
	29 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	30 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	31
	32
	33 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	34 75258-G01 SEAT BACK SUPPORT 1
	35 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	36 00664-G6 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	37 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	38 00520-G1 ACORN NUT, 1/4 - 20 (STAINLESS STEEL) 2
	39 75261-G01 END CAP, 3/4" 2
	40
	41 71062-G01 BED 1
	42 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 43) 1
	43 75197-G** SEAT BOTTOM (INCLUDES ITEM 44) 1
	44 75252-G** VINYL SEAT BOTTOM COVER 1
	45 00762-G2 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) 2
	46 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 4
	47 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 2
	48 75261-G01 END CAP, 3/4" 4
	49
	50
	51 71060-G01 BED FRONT (INCLUDES MAT) 1
	52 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	53 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	54 75193-G01 SUPPORT FRAME 1
	55 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	56 00559-G8 WASHER, 5/16" 2
	57 75279-G1 LOCK NUT, 5/16 - 18 2
	58 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	59 17838-G1 NYLON BUSHING 4
	60 00559-G8 WASHER, 5/16" 2
	61 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	62 75196-G01 HANDRAIL 2
	63 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) 2
	64 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 2
	65 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 2
	66 75261-G02 END CAP, 1" 4
	67
	68
	69 75460-G01 SIDE BASKET (BLACK) 2
	70 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4
	1

	STARTER / GENERATOR
	1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 27) 1
	2 26870-G01 ARMATURE 1
	3 26871-G01 REAR BALL BEARING 1
	4 26872-G01 FRONT BALL BEARING 1
	5 26873-G01 BEARING HOLDER 1
	6
	7
	8 26875-G01 FIELD COIL 1
	9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) 2
	10 26877-G01 POLE CORE SETSCREW 4
	11 26878-G01 FRONT COVER 1
	12 27879-G01 REAR COVER 1
	13 26880-G01 TERMINAL ASSEMBLY (‘A’) 2
	14
	15
	16 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	17 26658-G01 BRUSH 4
	18 26882-G01 BRUSH SPRING 4
	19 26883-G01 BRUSH CONNECTOR 2
	20
	21
	22 26884-G01 KEY 1
	23 26885-G01 PULLEY 1
	24 26886-G01 BRUSH AND PULLEY HARDWARE KIT 1
	25 26887-G01 BRUSH 1 COVER 3
	26 26888-G01 BRUSH 2 COVER 2
	27 26889-G01 HOUSING HARDWARE KIT 2
	28
	29
	30
	31 00938-G4 BOLT, 1/2 - 13 X 8" LG 1
	32 00560-G3 WASHER, 1/2" 2
	33 00566-G3 LOCK WASHER, 1/2" 1
	34 00533-G1 NUT, 1/2 - 13 1
	35
	36
	37 28617-G01 STARTER / GENERATOR ADJUSTER 1
	38 00544-G5 JAM NUT, 3/8 - 16 1
	39 00532-G5 NUT, 3/8 - 16 1
	40 00560-G1 WASHER, 3/8" 1
	41 12064-G4 PUSH NUT, 5/16" 1
	42
	43
	44 26414-G01 STARTER / GENERATOR BELT 1

	TOW BAR - PERMANENT
	1 75318-G01 MOUNTING PLATE 1
	2 75319-G01 STOP MOUNT PLATE 1
	3 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 3
	4 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 3
	5 75338-G02 FEMALE STOP 1
	6
	7
	8 75304-G01 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) 1
	9 75299-G01 TOW BAR 1
	10 75302-G01 UPPER PIVOT 1
	11 75291-G01 LOWER PIVOT 1
	12 00410-G8 BOLT, 1/2 - 20 X 3" LG. 1
	13 00675-G3 WASHER, 1/2" (STAINLESS STEEL) 1
	14 75339-G01 SPRING WASHER 1
	15 00571-G5 WASHER, 1/2" 1
	16 11098-G8 LOCK NUT, 1/2 - 20 1
	17 75362-G01 LATCH STOP 1
	18 75340-G01 WASHER, 3/8" 2
	19 75360-G01 PIVOT PIN 1
	20 13571-G7 SPRING PIN 1
	21 75303-G01 LATCH 1
	22 20852-G2 COMPRESSION SPRING 1
	23 25661-G02 CUP WASHER 1
	24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 2" LG 1
	25 75370-G01 LABEL (WARNING) 1
	26 75338-G03 MALE STOP 1
	27 12547-G4 BOLT, 6MM X 1 X 30 MM LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 1
	30
	31 75308-G01 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 32 - 48) 1
	32 75305-G01 HITCH 1
	33 75292-G01 PIVOT BOLT 1
	34 75309-G01 THRUST WASHER 2
	35 75342-G01 WASHER, 3/4" 1
	36 00518-G8 CASTELLATED NUT, 3/4 - 16 1
	37 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	38 75307-G01 BEARING 1
	39 00566-G6 LOCK WASHER, 3/4" 1
	40 00533-G8 NUT, 3/4 - 16 1
	41
	42 602981 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 48) 1
	43 603089 THREADED ROD 1
	44 27205-G01 TIE ROD END (LEFT HAND THREADS) 1
	45 18434-G3 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	46 27205-G02 TIE ROD END (RIGHT HAND THREADS) 1
	47 18434-G4 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	48 10387-G2 COTTER PIN 2
	49 00734-G3 LOCK NUT, 7/16 - 14 2

	TOW BAR - CASUAL
	1 75033-G01 CASUAL TOW BAR (INCLUDES ITEMS 2 - 15) 1
	2 * TOW BAR 1
	3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN) 1
	4 75060-G01 COUPLING 1
	5 * LOCK PIN 1
	6 75065-G01 COMPRESSION SPRING 1
	7 00922-G2 WASHER, 3/8" 1
	8 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	9 75068-G01 SAFETY PIN 1
	10 14869-G5 WIRE ROPE 1
	11 16783-G1 FERRULE 3
	12 75067-G01 FERRULE 1
	13 75035-G02 HEX HEAD PLUG 1
	14 14869-G3 WIRE ROPE 1
	15 75091-G01 LABEL (WARNING) 1

	WEATHER PROTECTION - GOLF CAR
	1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19) 1
	2 27069-G** SUN TOP 1
	3 75045-G01 FRONT STRUT 1
	4 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	5 00559-G8 WASHER, 5/16" 4
	6 75048-G01 SPACER, 1/2" 2
	7 00570-G2 WASHER, 5/16" 6
	8 75046-G02 REAR STRUT 2
	9
	10 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) 4
	11 01110-G03 WASHER, 5/16" (STAINLESS STEEL) 8
	12
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 4
	14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	16 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	17 75051-G01 SPACER 4
	18 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	19 19853-G1 END CAP, 1" 2
	20
	21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) 1
	22 19496-G1 REAR VIEW MIRROR 1
	23 19502-G3 SUPPORT BRACKET 1
	24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	25
	26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33) 1
	27 * WINDSHIELD 1
	28 EGWHC12 SASH, 26" LG 2
	29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	31 EGWHG13 RUBBER GROMMET 2
	32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	33 EGWHL14 LABEL (SAFETY) 1
	34
	35 74910-G01 FOLD DOWN WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 45) 1
	36 * WINDSHIELD 1
	37 110-032A SASH, 12" LG 2
	38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	40 EGWHG13 RUBBER GROMMET 2
	41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	42 110-055C TOP GRIP, 3/4" X 2" 2
	43 136-008 TOP GRIP FASTENER 2
	44 EGWHL14 LABEL (SAFETY) 1
	45 110-056C BOTTOM GRIP 2
	46 75078-G01 WEATHER ENCLOSURE (3 SIDED) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	47 75079-G01 WEATHER ENCLOSURE (4 SIDED) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	48
	49 75191-G01 BAG COVER AND RAIN CURTAIN KIT 1

	WEATHER PROTECTION - SHUTTLE 2+2
	1 75123-G01 SUN TOP (SHUTTLE 2+2) (INCLUDES ITEMS 2 - 20) 1
	2 75074-G01 REAR STRUT (DRIVER SIDE) 1
	3 75074-G02 REAR STRUT (PASSENGER SIDE) 1
	4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	5 00679-G1 WASHER, 3/8 (STAINLESS STEEL) 18
	6 00771-G5 WASHER, 3/8 4
	7 00891-G5 LOCK NUT, 3/8 - 16 10
	8 19853-G1 END CAP, 1" 2
	9 75125-G01 FRONT STRUT 1
	10 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG. 4
	11 00905-G8 LOCK WASHER, 5/16" 4
	12 75048-G01 SPACER, 1/2" 2
	13 00879-G1 LOCK WASHER, 3/8" 4
	14 27604-G01 SUN TOP 1
	15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) 2
	16 18716-G1 SPACER 2
	17 00653-G1 WASHER, 3/8" (STAINLESS STEEL) 2
	18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) 2
	19 00665-G6 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) 2
	20 24647-G1 SPACER, 1/4" 2
	21
	22
	23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) 1
	24 19496-G1 REAR VIEW MIRROR 1
	25 19502-G02 SUPPORT BRACKET 1
	26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	27
	28 75524-G02 WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 29 - 35) 1
	29 * WINDSHIELD 1
	30 EGWHC12 SASH, 26" LG 2
	31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	33 EGWHG13 RUBBER GROMMET 2
	34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	35 EGWHL14 LABEL (SAFETY) 1
	36
	37 74910-G02 FOLD DOWN WINDSHIELD KIT (SHUTTLE 2+2) (INCLUDES ITEMS 38 - 48) 1
	38 * WINDSHIELD 1
	39 110-032A SASH, 12" LG 2
	40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	42 EGWHG13 RUBBER GROMMET 2
	43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	44 110-055C TOP GRIP, 3/4" X 2" 2
	45 136-008 TOP GRIP FASTENER 2
	46
	47 110-056C BOTTOM GRIP 2
	48 EGWHL14 LABEL (SAFETY) 1

	WHEELS AND TIRES
	1 28757-G01 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.50 - 8) (INCLUDES ITEMS 2 - 4) 4
	2 28764-G01 TIRE (LINKS 18 X 8.50 - 8) 1
	3 28759-G01 WHEEL RIM (4 LUG) 1
	4 11657-G2 VALVE STEM 1
	5
	6 28757-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.50 - 8) (INCLUDES ITEMS 7 - 9) 4
	7 28764-G03 TIRE (TURF-SAVER 18 X 8.50 - 8) 1
	8 28759-G01 WHEEL RIM (4 LUG) 1
	9 11657-G2 VALVE STEM 1
	10
	11 28842-G01 WHEEL AND TIRE ASSEMBLY (SURE TRAIL 18.5 X 8.50 - 8 LOAD RANGE C) (INCLUDES ITEMS 12 - 14) 4
	12 28764-G08 TIRE (SURE TRAIL 18.5 X 8.50 - 8 LOAD RANGE C) 1
	13 28759-G01 WHEEL RIM (4 LUG) 1
	14 11657-G2 VALVE STEM 1
	15
	16 28757-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8) (INCLUDES ITEMS 17 - 1 9) 4
	17 28764-G02 TIRE (TURF-GLIDE 18 X 8.5 - 8) 1
	18 28759-G01 WHEEL RIM (4 LUG) 1
	19 11657-G2 VALVE STEM 1
	20
	21 28757-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8) (INCLUDES ITEMS 22 - 24) 4
	22 28764-G04 TIRE (FAIRWAY 18 X 8.5 - 8) 1
	23 28759-G01 WHEEL RIM (4 LUG) 1
	24 11657-G2 VALVE STEM 1
	25
	26 14723-G1 LUG NUT, 1/2 - 20 16
	27
	28 16042-G01 6" CHROME HUBCAP 4
	29 16042-G02 6" CHROME HUBCAP (SET OF FOUR) 1
	30 14913-G01 8" CHROME HUBCAP 4
	31 14913-G02 8" CHROME HUBCAP (SET OF FOUR) 1
	32 19241-G02 GOLD SPOKE HUBCAP 4
	33 19241-G04 GOLD SPOKE HUBCAP (SET OF FOUR) 1
	34 19241-G01 SILVER SPOKE HUBCAP 4
	35 19241-G03 SILVER SPOKE HUBCAP (SET OF FOUR) 1
	36
	37
	38 600599 ALLOY WHEEL AND TIRE ASSEMBLY(INCLUDES ITEMS 39 - 42) 4
	39 601768 TIRE 1
	40 601766 ALLOY WHEEL 1
	41 601353 ALLOY WHEEL CAP 1
	42 601767 VALVE STEM (CHROME) 1
	43
	44 601354 ALLOY WHEEL LUG NUT 16


	OPTIONS/ACCESSORIES
	SPECIAL TOOLS PART NO.
	ENGINE OIL PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.

	SPECIALTY PRODUCTS
	INDEX OF MAJOR COMPONENTS

	A
	B
	C
	D
	E
	F
	G
	H
	I
	K
	L
	M
	O
	P
	R
	S
	T
	U
	V
	W
	RAX 2.pdf
	REAR AXLE
	1 72715-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 23) 1
	2 72715-G02 REAR AXLE, FREEDOM HP (10.67:1) (INCLUDES ITEMS 3 - 23) 1
	3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 5
	4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 2
	5 * BOLT, M8 X 1.25 X 146 MM LG 2
	6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	7 72269-G01 FLANGE NUT, M8 X 1.25 MM 12
	8 26768-G01 OIL CHECK PLUG 1
	9 26769-G01 GASKET, 8 MM 1
	10 26770-G01 OIL DRAIN PLUG 1
	11 26771-G01 GASKET, 14 MM 1
	12 26772-G01 OIL FILLER PLUG 1
	13 26761-G01 INPUT SHAFT SEAL 1
	14 26762-G01 SHIFTER SHAFT SEAL 1
	15 72259-G01 AXLE SHAFT SEAL 2
	16
	17 72115-G01 AXLE TUBE (DRIVER SIDE) 1
	18 72116-G01 AXLE TUBE (PASSENGER SIDE) 1
	19 72056-G01 AXLE SHAFT (DRIVER SIDE) 1
	20 72057-G01 AXLE SHAFT (PASSENGER SIDE) 1
	21 26814-G01 RETAINING RING 4
	22 26811-G01 BALL BEARING 2
	23 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG 10
	24
	25
	26 72017-G02 AXLE BRACKET 1
	27 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	28 75048-G01 SPACER, 1/2" 1


	WHL 1.pdf
	WHEELS AND TIRES
	1 28757-G01 TIRE AND WHEEL ASSEMBLY (LINKS 18 X 8.50 - 8) (INCLUDES ITEMS 2 - 4) 4
	2 28764-G01 TIRE (LINKS 18 X 8.50 - 8) 1
	3 28759-G01 WHEEL RIM (4 LUG) 1
	4 11657-G2 VALVE STEM 1
	5
	6 28757-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.50 - 8) (INCLUDES ITEMS 7 - 9) 4
	7 28764-G03 TIRE (TURF-SAVER 18 X 8.50 - 8) 1
	8 28759-G01 WHEEL RIM (4 LUG) 1
	9 11657-G2 VALVE STEM 1
	10
	11 28842-G01 WHEEL AND TIRE ASSEMBLY (SURE TRAIL 18.5 X 8.50 - 8 LOAD RANGE C) (INCLUDES ITEMS 12 - 14) 4
	12 28764-G08 TIRE (SURE TRAIL 18.5 X 8.50 - 8 LOAD RANGE C) 1
	13 28759-G01 WHEEL RIM (4 LUG) 1
	14 11657-G2 VALVE STEM 1
	15
	16 28757-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8) (INCLUDES ITEMS 17 - 1 9) 4
	17 28764-G02 TIRE (TURF-GLIDE 18 X 8.5 - 8) 1
	18 28759-G01 WHEEL RIM (4 LUG) 1
	19 11657-G2 VALVE STEM 1
	20
	21 28757-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8) (INCLUDES ITEMS 22 - 24) 4
	22 28764-G04 TIRE (FAIRWAY 18 X 8.5 - 8) 1
	23 28759-G01 WHEEL RIM (4 LUG) 1
	24 11657-G2 VALVE STEM 1
	25
	26 14723-G1 LUG NUT, 1/2 - 20 16
	27
	28 16042-G01 6" CHROME HUBCAP 4
	29 16042-G02 6" CHROME HUBCAP (SET OF FOUR) 1
	30 14913-G01 8" CHROME HUBCAP 4
	31 14913-G02 8" CHROME HUBCAP (SET OF FOUR) 1
	32 19241-G02 GOLD SPOKE HUBCAP 4
	33 19241-G04 GOLD SPOKE HUBCAP (SET OF FOUR) 1
	34 19241-G01 SILVER SPOKE HUBCAP 4
	35 19241-G03 SILVER SPOKE HUBCAP (SET OF FOUR) 1
	36
	37
	38 600599 ALLOY WHEEL AND TIRE ASSEMBLY(INCLUDES ITEMS 39 - 42) 4
	39 601768 TIRE 1
	40 601766 ALLOY WHEEL 1
	41 601353 ALLOY WHEEL CAP 1
	42 601767 VALVE STEM (CHROME) 1
	43
	44 601354 ALLOY WHEEL LUG NUT 16


	TWB 1.pdf
	TOW BAR - PERMANENT
	1 75318-G01 MOUNTING PLATE 1
	2 75319-G01 STOP MOUNT PLATE 1
	3 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 3
	4 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 3
	5 75338-G02 FEMALE STOP 1
	6
	7
	8 75304-G01 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) 1
	9 75299-G01 TOW BAR 1
	10 75302-G01 UPPER PIVOT 1
	11 75291-G01 LOWER PIVOT 1
	12 00410-G8 BOLT, 1/2 - 20 X 3" LG. 1
	13 00675-G3 WASHER, 1/2" (STAINLESS STEEL) 1
	14 75339-G01 SPRING WASHER 1
	15 00571-G5 WASHER, 1/2" 1
	16 11098-G8 LOCK NUT, 1/2 - 20 1
	17 75362-G01 LATCH STOP 1
	18 75340-G01 WASHER, 3/8" 2
	19 75360-G01 PIVOT PIN 1
	20 13571-G7 SPRING PIN 1
	21 75303-G01 LATCH 1
	22 20852-G2 COMPRESSION SPRING 1
	23 25661-G02 CUP WASHER 1
	24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 2" LG 1
	25 75370-G01 LABEL (WARNING) 1
	26 75338-G03 MALE STOP 1
	27 12547-G4 BOLT, 6MM X 1 X 30 MM LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 1
	30
	31 75308-G01 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 32 - 48) 1
	32 75305-G01 HITCH 1
	33 75292-G01 PIVOT BOLT 1
	34 75309-G01 THRUST WASHER 2
	35 75342-G01 WASHER, 3/4" 1
	36 00518-G8 CASTELLATED NUT, 3/4 - 16 1
	37 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	38 75307-G01 BEARING 1
	39 00566-G6 LOCK WASHER, 3/4" 1
	40 00533-G8 NUT, 3/4 - 16 1
	41
	42 602981 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 48) 1
	43 603089 THREADED ROD 1
	44 27205-G01 TIE ROD END (LEFT HAND THREADS) 1
	45 18434-G3 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	46 27205-G02 TIE ROD END (RIGHT HAND THREADS) 1
	47 18434-G4 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	48 10387-G2 COTTER PIN 2
	49 00734-G3 LOCK NUT, 7/16 - 14 2


	BOD 2.pdf
	1 70662-G01 UPPER FLOORPAN 1
	2 70451-G01 LOWER FLOORPAN 1
	3 70452-G01 ACCESS COVER 1
	4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	5 70995-G01 FLOORMAT 1
	6 70995-G02 FLOORMAT WITH HORN HOLE 1
	7
	8
	9 70440-G04 SEAT FRAME 1
	10 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	11
	12
	13 600496 BATTERY TRAY 1
	14 70244-G03 SPLASH PANEL 1
	15 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	16
	17
	18 71812-G01 FENDER LINER (PASSENGER SIDE) 1
	19 71812-G02 FENDER LINER (DRIVER SIDE) 1
	20 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	BODY - FRONT
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7
	8 71115-G01 VINYL TRIM 2
	9 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	10
	11
	12 71413-G01 SPLASH PANEL 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	14
	15
	16 603872 LABEL (SAFETY) 1
	17
	18 74443-G01 LABEL (ANTI-ROLLBACK) 1
	19
	20
	21
	22 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	23 16469-G1 WASHER, 1/4" 2
	24 01057-G01 RIVET, 1/4" X 1" LG 2
	25 27166-G04 FRONT SHIELD 1
	26 70725-G02 FRONT SHIELD BRACE 2
	27
	28
	29 71051-G** COWL 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 9
	31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	32 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 4
	33 00570-G2 WASHER, 5/16 4
	34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) 2
	35 00571-G2 WASHER, 5/16" 2
	36
	37 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	38 71597-G01 NUT, SELF-THREADING, 5MM STUD x 10MM HEX 2
	39
	40
	41
	42
	43
	44
	45 74239-G01 INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT 1
	1 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	2 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	3 71318-G01 BAGWELL LINER 1
	4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	7 18436-G1 RIVET, 1/4" X 3/4" LG 2
	8
	9
	10
	11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) 1
	12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	14
	15
	16
	17 71320-G01 ACCESS PANEL 1
	18 71364-G02 'J' CLIP 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 5
	20
	21
	22
	23 71609-G01 SEAT HINGE PLATE 2
	24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	25
	26
	27
	28 71578-G01 REAR BUMPER 1
	29 00571-G2 WASHER, 5/16" 4
	30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	31 71514-G01 BUMPER PLUG 4
	32 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	33
	34
	35
	36 71456-G01 REAR BUMPER (SHUTTLE 2+2) 1
	37 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 2
	38 71455-G01 BUMPER PLUG 4
	39 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	40 71554-G01 'J' TYPE NUT RETAINER 2
	41 71455-G01 BUMPER STAY 4
	42
	43
	44
	45 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	46 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	47 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	48
	49
	50
	51 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	52 71507-G02 SILL PLATE (DRIVER SIDE) 1
	53 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	54 23726-G4 SPACER, 5/16" 4
	55 14390-G4 LOCK NUT, 1/4 - 20 4
	56
	57
	58
	59 75960-G01 LABEL (FREEDOM) 2
	60 75962-G01 LABEL (FREEDOM SE) 2
	61 75964-G01 LABEL (FREEDOM LE) 2
	62 35434-G01 LABEL (SHUTTLE) 2
	63 35430-G19 LABEL (TXT 2+2) 2
	64
	65
	66
	67
	68 * LABEL (SERIAL NUMBER) 1
	69
	70
	71
	72 74024-G01 SEAT WRAP MOUNTED NOISE SUPPRESSOR 1
	1 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 70633-G01 FOOTREST 1
	3 70362-G01 FLOOR MAT 1
	4
	5 74074-G01 LABEL (WARNING) 1
	6 19853-G1 END CAP, 1" 2
	7
	8 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	9 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	10 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	11 00560-G1 WASHER, 3/8" 10
	12 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	13 11098-G5 LOCK NUT, 3/8 - 16 10
	14 01006-G02 BOLT, 3/8 - 16 X 1" LG 2
	15
	16 74149-G01 VALANCE PANEL 1
	17 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	18
	19 75268-G01 SUPPORT 1
	20 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	21 19859-G1 END CAP, 3/4" 2
	22 20271-G2 HOLE PLUG, 1/2" 2
	23
	24
	25
	26 75183-G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) 1
	27 75188-G01 TWO BAG ATTACHMENT 1
	28 22238-G2 KNOB, 3/8 - 16 X 1 1/2" LG 1
	29 17255-G1 TEFLON WASHER, 5/16" 1
	30 75187-G01 SUPPORT BRACKET 1
	1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) 1
	2 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 1
	3 28660-G01 SAND BOTTLE HOLDER 1
	4 28659-G01 SAND BOTTLE 1
	5
	6
	7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) 1
	8
	9
	10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13) 1
	11 75460-G01 SIDE BASKET 1
	12 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 3
	13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 3
	14
	15
	16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) 1
	17 75461-G01 CENTER BASKET 1
	18 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 2
	20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) 2
	1 75509-G01 MESSAGE HOLDER (ONE PIECE) 1
	2 75496-G01 MESSAGE HOLDER 1
	3
	4
	5 75495-G01 COOLER JUG AND BRACKET KIT 1
	6 75344-G01 BOX COOLER AND BRACKET KIT 1
	7
	8
	9 25885-G01 RAKE HOLDER 1
	10 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG 2
	11 11027-G2 LOCK NUT, 1/4 - 20 2
	12 14735-G1 RAKE 1
	1 75335-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18) 1
	2 * TOP ASSEMBLY 1
	3 * BOTTOM ASSEMBLY 1
	4 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	5 28129-G01 PUSH NUT, 5/16" 1
	6 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	7 17651-G3 CLEVIS PIN, 5/16 X 1/2" LG 2
	8 00559-G8 WASHER, 5/16" 3
	9 28129-G01 PUSH NUT, 5/16" 3
	10 * CLEVIS PIN 3/8 X 1 1/4" LG 2
	11 00560-G1 WASHER, 3/8" 2
	12 * PUSH NUT, 3/8" 2
	13 13728-G1 RUBBER BUMPER 2
	14 00150-G6 SCREW, #10 - 24 X 3/4" LG 2
	15 00559-G5 WASHER, #10 2
	16 00565-G5 LOCK WASHER, #10 2
	17 00526-G3 NUT, #10 - 24 2
	18 * LABEL (WARNING) 1
	19
	20
	21
	22
	23 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 24 - 27) 1
	24 27731-G01 ASH TRAY 1
	25 27736-G01 GASKET 1
	26 75108-G02 BRACKET 1
	27 00100-G4 SCREW, #10 - 16 X 1/2" LG 4

	BODY - MID SECTION
	BODY - REAR
	BODY - FOOTREST
	BODY - ACCESSORIES
	BODY - ACCESSORIES CONTINUED
	BODY - ACCESSORIES CONTINUED

	TWB 1.pdf
	TOW BAR - PERMANENT
	1 75318-G01 MOUNTING PLATE 1
	2 75319-G01 STOP MOUNT PLATE 1
	3 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 3
	4 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 3
	5 75338-G02 FEMALE STOP 1
	6
	7
	8 75304-G01 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 9 - 29) 1
	9 75299-G01 TOW BAR 1
	10 75302-G01 UPPER PIVOT 1
	11 75291-G01 LOWER PIVOT 1
	12 00410-G8 BOLT, 1/2 - 20 X 3" LG. 1
	13 00675-G3 WASHER, 1/2" (STAINLESS STEEL) 1
	14 75339-G01 SPRING WASHER 1
	15 00571-G5 WASHER, 1/2" 1
	16 11098-G8 LOCK NUT, 1/2 - 20 1
	17 75362-G01 LATCH STOP 1
	18 75340-G01 WASHER, 3/8" 2
	19 75360-G01 PIVOT PIN 1
	20 13571-G7 SPRING PIN 1
	21 75303-G01 LATCH 1
	22 20852-G2 COMPRESSION SPRING 1
	23 25661-G02 CUP WASHER 1
	24 13005-G4 SHOULDER BOLT, 5/16 - 18 X 2" LG 1
	25 75370-G01 LABEL (WARNING) 1
	26 75338-G03 MALE STOP 1
	27 12547-G4 BOLT, 6MM X 1 X 30 MM LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 1
	30
	31 75308-G01 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 32 - 48) 1
	32 75305-G01 HITCH 1
	33 75292-G01 PIVOT BOLT 1
	34 75309-G01 THRUST WASHER 2
	35 75342-G01 WASHER, 3/4" 1
	36 00518-G8 CASTELLATED NUT, 3/4 - 16 1
	37 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	38 75307-G01 BEARING 1
	39 00566-G6 LOCK WASHER, 3/4" 1
	40 00533-G8 NUT, 3/4 - 16 1
	41
	42 602981 TIE ROD ASSEMBLY (INCLUDES ITEMS 43 - 48) 1
	43 603089 THREADED ROD 1
	44 27205-G01 TIE ROD END (LEFT HAND THREADS) 1
	45 18434-G3 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	46 27205-G02 TIE ROD END (RIGHT HAND THREADS) 1
	47 18434-G4 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	48 10387-G2 COTTER PIN 2
	49 50209-G2 CASTELLATED NUT, 7/16 - 20 2


	FSS new.pdf
	FRONT SUSPENSION AND STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31 10044-G01 VINYL CAP 4
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 7
	39
	40
	41 70964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2 - 20 1
	45 70750-G01 RETAINING RING (EXTERNAL) 1
	46 15115-G1 BALL BEARING 1
	47 70603-G01 PINION 1
	48 70751-G01 RETAINING RING (INTERNAL) 1
	49 70638-G01 SEAL PINION 1
	50 70604-G01 RACK STEERING 1
	51 01053-G01 SCREW, 10- 32 1
	52 70590-G01 RACK LOADER 1
	53 70666-G01 SPRING COMPRESSION 1
	54 70645-G01 GASKET RACK LOADER 1
	55 70591-G01 COVER RACK LOADER 1
	56 71102-G01 SCREW, 1/4 - 20 2
	57 10389-G3 GREASE FITTING, STRAIGHT 1
	58 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) 1
	59 50641-G1 RUBBER BOOT 1
	60 50209-G2 SLOTTED NUT, 7/16 - 20 1
	61 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	62 74694-G01 ROD END (INNER) 1
	63 70961-G01 RACK BOOT 1
	64 12416-G2 WIRE TIE 1
	65 11391-G8 WIRE TIE 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	75 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	76 70667-G02 SPACER 2
	77 70667-G03 SPACER (SHORT) 1
	78 00532-G7 NUT, 7/16 - 14 1
	79 00560-G2 FLAT WASHER, 7/16" 7
	80 00734-G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607-G01 STEERING SHAFT 1
	84
	85 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610-G03 STEERING COLUMN 1
	87 28569-G01 STEERING COLUMN BUSHING 1
	88 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	89
	90
	91
	92
	93
	94
	95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879-G1 LOCK WASHER, 3/8" 4
	97
	98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055-G01 BOLT, M8 X 1 1/4" LG 2
	100 00565-G8 LOCK WASHER, 5/16" 2
	101
	102 70751-G01 RETAINING RING (INTERNAL) 1
	103 70888-G01 RETAINING RING (EXTERNAL) 1
	104 15112-G1 BALL BEARING 1
	105 70887-G01 WAVE WASHER 1
	106 602979 STEERING WHEEL 1
	107
	108
	109
	110
	111
	112
	113 14390-G2 LOCK NUT, 5/8 - 18 1
	114 71950-G01 CLIPBOARD 1
	115
	116
	117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603-G01 THREADED ROD (24" LG) 1
	119 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123
	124 00734-G1 LOCK NUT, 7/16 - 14 2


	FCV 2.pdf
	REVISED DATE : OCT 2006
	GASOLINE POWERED FLEET GOLF CARS & PERSONAL VEHICLES
	SERVICE PARTS MANUAL


	SCC 1.pdf
	1
	SEATING - CONVERTIBLE CARRIER
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 4) 1
	2 71602-G** VINYL SEAT BOTTOM COVER 1
	3 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	4 17074-G1 RUBBER PAD 2
	5
	6
	7 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	8 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	9 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	10
	11
	12 71610-G01 SEAT HINGE 2
	13 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	14
	15
	16 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	17 71753-G** VINYL SEAT BACK COVER 1
	18 71752-G01 PLASTIC SEAT BACK COVER 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 4
	20
	21
	22 70364-G01 SPACER 2
	23 74111-G01 SEAT BACK SUPPORT 2
	24 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	25 00560-G1 WASHER, 3/8" 4
	26 70113-G01 ADJUSTABLE BUMPER 2
	27 11027-G1 LOCK NUT, 5/16 - 18 2
	28 74508-G02 LATCH BRACKET - LEFT 1
	29 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	30 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	31
	32
	33 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 17 - 19) 1
	34 75258-G01 SEAT BACK SUPPORT 1
	35 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	36 00664-G6 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	37 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	38 00520-G1 ACORN NUT, 1/4 - 20 (STAINLESS STEEL) 2
	39 75261-G01 END CAP, 3/4" 2
	40
	41 71062-G01 BED 1
	42 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 43) 1
	43 75197-G** SEAT BOTTOM (INCLUDES ITEM 44) 1
	44 75252-G** VINYL SEAT BOTTOM COVER 1
	45 00762-G2 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) 2
	46 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 4
	47 00891-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 2
	48 75261-G01 END CAP, 3/4" 4
	49
	50
	51 71060-G01 BED FRONT (INCLUDES MAT) 1
	52 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	53 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	54 75193-G01 SUPPORT FRAME 1
	55 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	56 00559-G8 WASHER, 5/16" 2
	57 75279-G1 LOCK NUT, 5/16 - 18 2
	58 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	59 17838-G1 NYLON BUSHING 4
	60 00559-G8 WASHER, 5/16" 2
	61 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	62 75196-G01 HANDRAIL 2
	63 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) 2
	64 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 2
	65 00520-G3 ACORN NUT, 5/16 - 18 (STAINLESS STEEL) 2
	66 75261-G02 END CAP, 1" 4
	67
	68
	69 75460-G01 SIDE BASKET (BLACK) 2
	70 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4


	FCV 2.pdf
	ISSUED DATE JUNE 2006 REVISED DATE JANUARY 2007
	GASOLINE POWERED FLEET GOLF CARS & PERSONAL VEHICLES
	SERVICE PARTS MANUAL


	FSY new.pdf
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW, #10 x 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 14"
	22 12902G1 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 16"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7"
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW WITH SEAL, #10 X 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1: LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 17470G1 LOW PRESSURE FUEL LINE (BULK) 4"
	22 72084G01 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 17470G1 LOW PRESSURE FUEL LINE (BULK) 26"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7

	FUEL SYSTEM
	FUEL SYSTEM


	FCV 2.pdf
	ISSUED DATE JUNE 2006 REVISED DATE APRIL 2007
	GASOLINE POWERED FLEET GOLF CARS & PERSONAL VEHICLES
	SERVICE PARTS MANUAL


	EMF 9 HP new.pdf
	ENGINE 9 HP AND MUFFLER
	ENGINE 9 HP AND MUFFLER
	1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7 605910 DIP STICK (10 DEGREES) 1
	8 72885-G01 IGNITION COIL BRACKET 1
	9 25523-G5 SPARK PLUG (NGK FR2A-D) 2
	10
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 603911 STUD, M6 X 1 X 135MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 72851-G01 NUT, M8 X 1.25MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 3
	29 00642-G8 WASHER, 5/16" 1


	EMF 11HP.pdf
	ENGINE 11 HP AND MUFFLER
	1 72846-G02 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7 605910 DIP STICK (10 DEGREES) 1
	8
	9 72869-G01 IGNITION COIL BRACKET 1
	10 72867-G01 SPARK PLUG (NGK BPR5ES) 2
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115 MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 72851-G01 FLANGE NUT, M8 X 1.25 MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 3
	29 00642-G8 WASHER, 5/16" 1


	EMF 9 HP new.pdf
	ENGINE 9 HP AND MUFFLER
	ENGINE 9 HP AND MUFFLER
	1 604254 ENGINE (EH292C) (INCLUDES ITEMS 3-10, 12-20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7 72538-G01 DIP STICK (0 DEGREES) 1
	8 72885-G01 IGNITION COIL BRACKET 1
	9 25523-G5 SPARK PLUG (NGK FR2A-D) 2
	10
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 603911 STUD, M6 X 1 X 135MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 72851-G01 NUT, M8 X 1.25MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 3
	29 00642-G8 WASHER, 5/16" 1


	EMF 11HP.pdf
	ENGINE 11 HP AND MUFFLER
	1 72846-G02 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 20) 1
	2
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7 72538-G01 DIP STICK (0 DEGREES) 1
	8
	9 72869-G01 IGNITION COIL BRACKET 1
	10 72867-G01 SPARK PLUG (NGK BPR5ES) 2
	11
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115 MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 72851-G01 FLANGE NUT, M8 X 1.25 MM 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 3
	29 00642-G8 WASHER, 5/16" 1


	FSY new.pdf
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW, #10 x 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 14"
	22 12902G1 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 604596 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 16"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7"
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW WITH SEAL, #10 X 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1: LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 17470G1 LOW PRESSURE FUEL LINE (BULK) 4"
	22 72084G01 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27183G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 17470G1 LOW PRESSURE FUEL LINE (BULK) 26"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7

	FUEL SYSTEM
	FUEL SYSTEM


	BOD 2.pdf
	1 70662-G01 UPPER FLOORPAN 1
	2 70451-G01 LOWER FLOORPAN 1
	3 70452-G01 ACCESS COVER 1
	4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	5 70995-G01 FLOORMAT 1
	6 70995-G02 FLOORMAT WITH HORN HOLE 1
	7
	8
	9 70440-G04 SEAT FRAME 1
	10 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	11
	12
	13 600496 BATTERY TRAY 1
	14 70244-G03 SPLASH PANEL 1
	15 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	16
	17
	18 71812-G01 FENDER LINER (PASSENGER SIDE) 1
	19 71812-G02 FENDER LINER (DRIVER SIDE) 1
	20 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	BODY - FRONT
	1 606986 DOUBLE SANDMUG MOUNTING KIT ( INCLUDES 2-5 ) 1
	2 606988 MOUNTING PLATE, SAND MUG - HOLDER 1
	3 71102-G01 BOLT 1/4 - 20 X 3/4 2
	4 606950 SAND MUG HOLDER 2
	5 * BOLT 1/4 - 20 X 1/2 4
	6 606949 SAND MUG 2
	7 606951 SINGLE SANDMUG MOUNTING KIT (INCLUDES 7-10 ) 1
	8 71102-G01 BOLT 1/4 - 20 X 3/4 1
	9 606950 SAND MUG HOLDER 1
	10 * BOLT 1/4 - 20 X 1/2 2
	11 606949 SAND MUG 1
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7
	8 71115-G01 VINYL TRIM 2
	9 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	10
	11
	12 71413-G01 SPLASH PANEL 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	14
	15
	16 603872 LABEL (SAFETY) 1
	17
	18 74443-G01 LABEL (ANTI-ROLLBACK) 1
	19
	20
	21
	22 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	23 16469-G1 WASHER, 1/4" 2
	24 01057-G01 RIVET, 1/4" X 1" LG 2
	25 27166-G04 FRONT SHIELD 1
	26 70725-G02 FRONT SHIELD BRACE 2
	27
	28
	29 71051-G** COWL 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 9
	31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	32 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 4
	33 00570-G2 WASHER, 5/16 4
	34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) 2
	35 00571-G2 WASHER, 5/16" 2
	36
	37 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	38 71597-G01 NUT, SELF-THREADING, 5MM STUD x 10MM HEX 2
	39
	40
	41
	42
	43
	44
	45 74239-G01 INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT 1
	1 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	2 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	3 71318-G01 BAGWELL LINER 1
	4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	7 18436-G1 RIVET, 1/4" X 3/4" LG 2
	8
	9
	10
	11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) 1
	12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	14
	15
	16
	17 71320-G01 ACCESS PANEL 1
	18 71364-G02 'J' CLIP 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 5
	20
	21
	22
	23 71609-G01 SEAT HINGE PLATE 2
	24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	25
	26
	27
	28 71578-G01 REAR BUMPER 1
	29 00571-G2 WASHER, 5/16" 4
	30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	31 71514-G01 BUMPER PLUG 4
	32 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	33
	34
	35
	36 71456-G01 REAR BUMPER (SHUTTLE 2+2) 1
	37 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 2
	38 71455-G01 BUMPER PLUG 4
	39 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	40 71554-G01 'J' TYPE NUT RETAINER 2
	41 71455-G01 BUMPER STAY 4
	42
	43
	44
	45 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	46 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	47 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	48
	49
	50
	51 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	52 71507-G02 SILL PLATE (DRIVER SIDE) 1
	53 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	54 23726-G4 SPACER, 5/16" 4
	55 14390-G4 LOCK NUT, 1/4 - 20 4
	56
	57
	58
	59 75960-G01 LABEL (FREEDOM) 2
	60 75962-G01 LABEL (FREEDOM SE) 2
	61 75964-G01 LABEL (FREEDOM LE) 2
	62 35434-G01 LABEL (SHUTTLE) 2
	63 35430-G19 LABEL (TXT 2+2) 2
	64
	65
	66
	67
	68 * LABEL (SERIAL NUMBER) 1
	69
	70
	71
	72 74024-G01 SEAT WRAP MOUNTED NOISE SUPPRESSOR 1
	1 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 70633-G01 FOOTREST 1
	3 70362-G01 FLOOR MAT 1
	4
	5 74074-G01 LABEL (WARNING) 1
	6 19853-G1 END CAP, 1" 2
	7
	8 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	9 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	10 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	11 00560-G1 WASHER, 3/8" 10
	12 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	13 11098-G5 LOCK NUT, 3/8 - 16 10
	14 01006-G02 BOLT, 3/8 - 16 X 1" LG 2
	15
	16 74149-G01 VALANCE PANEL 1
	17 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	18
	19 75268-G01 SUPPORT 1
	20 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	21 19859-G1 END CAP, 3/4" 2
	22 20271-G2 HOLE PLUG, 1/2" 2
	23
	24
	25
	26 75183-G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) 1
	27 75188-G01 TWO BAG ATTACHMENT 1
	28 22238-G2 KNOB, 3/8 - 16 X 1 1/2" LG 1
	29 17255-G1 TEFLON WASHER, 5/16" 1
	30 75187-G01 SUPPORT BRACKET 1
	1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) 1
	2 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 1
	3 28660-G01 SAND BOTTLE HOLDER 1
	4 28659-G01 SAND BOTTLE 1
	5
	6
	7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) 1
	8
	9
	10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13) 1
	11 75460-G01 SIDE BASKET 1
	12 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 3
	13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 3
	14
	15
	16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) 1
	17 75461-G01 CENTER BASKET 1
	18 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 2
	20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) 2
	1 75509-G01 MESSAGE HOLDER (ONE PIECE) 1
	2 75496-G01 MESSAGE HOLDER 1
	3
	4
	5 75495-G01 COOLER JUG AND BRACKET KIT 1
	6 75344-G01 BOX COOLER AND BRACKET KIT 1
	7
	8
	9 25885-G01 RAKE HOLDER 1
	10 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG 2
	11 11027-G2 LOCK NUT, 1/4 - 20 2
	12 14735-G1 RAKE 1
	1 75335-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18) 1
	2 * TOP ASSEMBLY 1
	3 * BOTTOM ASSEMBLY 1
	4 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	5 28129-G01 PUSH NUT, 5/16" 1
	6 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	7 17651-G3 CLEVIS PIN, 5/16 X 1/2" LG 2
	8 00559-G8 WASHER, 5/16" 3
	9 28129-G01 PUSH NUT, 5/16" 3
	10 * CLEVIS PIN 3/8 X 1 1/4" LG 2
	11 00560-G1 WASHER, 3/8" 2
	12 * PUSH NUT, 3/8" 2
	13 13728-G1 RUBBER BUMPER 2
	14 00150-G6 SCREW, #10 - 24 X 3/4" LG 2
	15 00559-G5 WASHER, #10 2
	16 00565-G5 LOCK WASHER, #10 2
	17 00526-G3 NUT, #10 - 24 2
	18 * LABEL (WARNING) 1
	19
	20
	21
	22
	23 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 24 - 27) 1
	24 27731-G01 ASH TRAY 1
	25 27736-G01 GASKET 1
	26 75108-G02 BRACKET 1
	27 00100-G4 SCREW, #10 - 16 X 1/2" LG 4

	BODY - MID SECTION
	BODY - REAR
	BODY - FOOTREST
	BODY - ACCESSORIES
	BODY - ACCESSORIES CONTINUED
	BODY - ACCESSORIES CONTINUED

	605524SPC2.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	FCV 2.pdf
	ISSUED DATE JUNE 2006 REVISED DATE OCTOBER 2007
	GASOLINE POWERED FLEET GOLF CARS & PERSONAL VEHICLES
	SERVICE PARTS MANUAL


	GMG 21.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED
	FLEET GOLF CARS &
	PERSONAL VEHICLES
	FLEET GOLF CAR
	FREEDOM™
	FREEDOM™ SE
	FREEDOM™ LE
	FREEDOM™ HP
	FREEDOM™ HP SE
	FREEDOM™ HP LE
	SHUTTLE™ 2+2
	STARTING MODEL YEAR 2006+


	BATTERY PROLONGED STORAGE

	FSS .pdf
	FRONT SUSPENSION AND STEERING
	1 602513 FRONT AXLE 1
	2
	3 70942-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940-G04 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 6) 1
	5 70648-G01 BEARING 1
	6 70749-G01 BEARING, DP4 1
	7 25146-G1 GREASE SEAL 1
	8 50892-G1 ROLLER BEARING AND RACE ASSEMBLY 2
	9 70589-G1 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 10) 1
	10 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 4
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13 12091-G2 SPINDLE CAP 2
	14
	15
	16 70673-G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 7 - 13 & 17) 1
	17 70742-G02 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 5 - 6) 1
	18 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	19 00560-G3 WASHER, 1/2" 4
	20 70745-G01 KING PIN TUBE 2
	21 70754-G01 THRUST WASHER (STAINLESS STEEL) 2
	22 14390-G6 LOCK NUT, 1/2 - 13 2
	23
	24
	25 76419-G01 SHOCK ABSORBER 2
	26
	27
	28 10435-G1 SHOCK ABSORBER WASHER 8
	29 10194-G1 RUBBER SHOCK ABSORBER BUSHING 8
	30 00532-G6 NUT, 3/8 - 24 4
	31
	32
	33
	34 70664-G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	35 70163-G03 SPRING PLATE 4
	36
	37 00734-G1 LOCK NUT, 7/16 - 14 11
	38 00463-G11 BOLT, 7/16 - 14 X 1 3/4" LG 11
	39
	40
	41 70964-G02 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 65) 1
	42 70965-G01 STEERING RACK COVER & BEARING 1
	43 * STEERING BOX INSTALLATION TAG 1
	44 * JAM NUT, 1/2 - 20 1
	45 70750-G01 RETAINING RING (EXTERNAL) 1
	46 15115-G1 BALL BEARING 1
	47 70603-G01 PINION 1
	48 70751-G01 RETAINING RING (INTERNAL) 1
	49 70638-G01 SEAL PINION 1
	50 70604-G01 RACK STEERING 1
	51 01053-G01 SCREW, 10- 32 1
	52 70590-G01 RACK LOADER 1
	53 70666-G01 SPRING COMPRESSION 1
	54 70645-G01 GASKET RACK LOADER 1
	55 70591-G01 COVER RACK LOADER 1
	56 71102-G01 SCREW, 1/4 - 20 2
	57 10389-G3 GREASE FITTING, STRAIGHT 1
	58 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 59 - 61) 1
	59 50641-G1 RUBBER BOOT 1
	60 50209-G2 SLOTTED NUT, 7/16 - 20 1
	61 10387-G2 COTTER PIN, 3/32" X 1" LG 1
	62 74694-G01 ROD END (INNER) 1
	63 70961-G01 RACK BOOT 1
	64 12416-G2 WIRE TIE 1
	65 11391-G8 WIRE TIE 1
	66
	67
	68
	69
	70
	71
	72
	73
	74 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	75 01068-G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	76 70667-G02 SPACER 2
	77 70667-G03 SPACER (SHORT) 1
	78 00532-G7 NUT, 7/16 - 14 1
	79 00560-G2 FLAT WASHER, 7/16" 7
	80 00734-G1 LOCK NUT, 7/16 - 14 3
	81
	82
	83 70607-G01 STEERING SHAFT 1
	84
	85 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 86 - 88) 1
	86 70610-G03 STEERING COLUMN 1
	87 28569-G01 STEERING COLUMN BUSHING 1
	88 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	89
	90
	91
	92
	93
	94
	95 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 4
	96 00879-G1 LOCK WASHER, 3/8" 4
	97
	98 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 99, 100) 1
	99 01055-G01 BOLT, M8 X 1 1/4" LG 2
	100 00565-G8 LOCK WASHER, 5/16" 2
	101
	102 70751-G01 RETAINING RING (INTERNAL) 1
	103 70888-G01 RETAINING RING (EXTERNAL) 1
	104 15112-G1 BALL BEARING 1
	105 70887-G01 WAVE WASHER 1
	106 602979 STEERING WHEEL 1
	107
	108
	109
	110
	111
	112
	113 14390-G2 LOCK NUT, 5/8 - 18 1
	114 607925 CLIPBOARD 1
	115 608529 WARNING LABEL
	116
	117 74604-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 118 - 122) 1
	118 74603-G01 THREADED ROD (24" LG) 1
	119 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	120 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	121 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	122 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	123
	124 00734-G1 LOCK NUT, 7/16 - 14 2


	BOD 2.pdf
	1 70662-G01 UPPER FLOORPAN 1
	2 70451-G01 LOWER FLOORPAN 1
	3 70452-G01 ACCESS COVER 1
	4 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	5 70995-G01 FLOORMAT 1
	6 70995-G02 FLOORMAT WITH HORN HOLE 1
	7
	8
	9 70440-G04 SEAT FRAME 1
	10 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	11
	12
	13 600496 BATTERY TRAY 1
	14 70244-G03 SPLASH PANEL 1
	15 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	16
	17
	18 71812-G01 FENDER LINER (PASSENGER SIDE) 1
	19 71812-G02 FENDER LINER (DRIVER SIDE) 1
	20 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	BODY - FRONT
	1 606986 DOUBLE SANDMUG MOUNTING KIT ( INCLUDES 2-5 ) 1
	2 606988 MOUNTING PLATE, SAND MUG - HOLDER 1
	3 71102-G01 BOLT 1/4 - 20 X 3/4 2
	4 606950 SAND MUG HOLDER 2
	5 * BOLT 1/4 - 20 X 1/2 4
	6 606949 SAND MUG 2
	7 606951 SINGLE SANDMUG MOUNTING KIT (INCLUDES 8-10 ) 1
	8 71102-G01 BOLT 1/4 - 20 X 3/4 1
	9 606950 SAND MUG HOLDER 1
	10 606949 SAND MUG 1
	1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153-G01 DEFLECTOR (PASSENGER SIDE) 1
	3 71154-G01 DEFLECTOR (DRIVER SIDE) 1
	4 00614-G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7
	8 71115-G01 VINYL TRIM 2
	9 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	10
	11
	12 71413-G01 SPLASH PANEL 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	14
	15
	16 608465 LABEL (SAFETY) 1
	17
	18 74443-G01 LABEL (ANTI-ROLLBACK) 1
	19
	20
	21
	22 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 4
	23 16469-G1 WASHER, 1/4" 2
	24 01057-G01 RIVET, 1/4" X 1" LG 2
	25 27166-G04 FRONT SHIELD 1
	26 70725-G02 FRONT SHIELD BRACE 2
	27
	28
	29 71051-G** COWL 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 9
	31 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	32 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 4
	33 00570-G2 WASHER, 5/16 4
	34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) 2
	35 00571-G2 WASHER, 5/16" 2
	36
	37 71037-G02 E-Z-GO NAMEPLATE (GOLD) 1
	38 71597-G01 NUT, SELF-THREADING, 5MM STUD x 10MM HEX 2
	39
	40
	41
	42
	43
	44
	45 74239-G01 INSTRUMENT PANEL WOODGRAIN APPLIQUE KIT 1
	1 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	2 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3, 4) 1
	3 71318-G01 BAGWELL LINER 1
	4 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	5 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	6 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	7 18436-G1 RIVET, 1/4" X 3/4" LG 2
	8
	9
	10
	11 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) 1
	12 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) 1
	13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	14
	15
	16
	17 71320-G01 ACCESS PANEL 1
	18 71364-G02 'J' CLIP 1
	19 01107-G01 SCREW, #8 X 5/8" LG (STAINLESS STEEL) 5
	20
	21
	22
	23 71609-G01 SEAT HINGE PLATE 2
	24 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	25
	26
	27
	28 71578-G01 REAR BUMPER 1
	29 00571-G2 WASHER, 5/16" 4
	30 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 4
	31 71514-G01 BUMPER PLUG 4
	32 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	33
	34
	35
	36 71456-G01 REAR BUMPER (SHUTTLE 2+2) 1
	37 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 2
	38 71455-G01 BUMPER PLUG 4
	39 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	40 71554-G01 'J' TYPE NUT RETAINER 2
	41 71455-G01 BUMPER STAY 4
	42
	43
	44
	45 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	46 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	47 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	48
	49
	50
	51 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	52 71507-G02 SILL PLATE (DRIVER SIDE) 1
	53 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	54 23726-G4 SPACER, 5/16" 4
	55 14390-G4 LOCK NUT, 1/4 - 20 4
	56
	57
	58
	59 75960-G01 LABEL (FREEDOM) 2
	60 75962-G01 LABEL (FREEDOM SE) 2
	61 75964-G01 LABEL (FREEDOM LE) 2
	62 35434-G01 LABEL (SHUTTLE) 2
	63 35430-G19 LABEL (TXT 2+2) 2
	64
	65
	66
	67
	68 * LABEL (SERIAL NUMBER) 1
	69
	70
	71
	72 74024-G01 SEAT WRAP MOUNTED NOISE SUPPRESSOR 1
	1 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 70633-G01 FOOTREST 1
	3 70362-G01 FLOOR MAT 1
	4 19853-G1 END CAP, 1" 2
	5 74074-G01 LABEL (WARNING) 1
	6
	7
	8 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	9 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	10 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	11 00560-G1 WASHER, 3/8" 10
	12 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	13 11098-G5 LOCK NUT, 3/8 - 16 10
	14 01006-G02 BOLT, 3/8 - 16 X 1" LG 2
	15
	16 74149-G01 VALANCE PANEL 1
	17 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	18
	19 75268-G01 SUPPORT 1
	20 606882 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	21 19859-G1 END CAP, 3/4" 2
	22 20271-G2 HOLE PLUG, 1/2" 2
	23
	24
	25
	26 75183-G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 27 - 30) 1
	27 75188-G01 TWO BAG ATTACHMENT 1
	28 22238-G2 KNOB, 3/8 - 16 X 1 1/2" LG 1
	29 17255-G1 TEFLON WASHER, 5/16" 1
	30 75187-G01 SUPPORT BRACKET 1
	1 28661-G01 SAND BOTTLE DIVOT REPAIR KIT (INCLUDES ITEMS 2 - 4) 1
	2 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 1
	3 28660-G01 SAND BOTTLE HOLDER 1
	4 28659-G01 SAND BOTTLE 1
	5
	6
	7 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP) 1
	8
	9
	10 75007-G02 SIDE BASKET KIT (INCLUDES ITEMS 11 - 13) 1
	11 75460-G01 SIDE BASKET 1
	12 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 3
	13 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 3
	14
	15
	16 75003-G02 CENTER BASKET KIT (INCLUDES ITEMS 17 - 20) 1
	17 75461-G01 CENTER BASKET 1
	18 71102-G01 BOLT, 1/4 - 20 X 3/4" LG 2
	19 00793-G2 FLAT WASHER, 1/4" (STAINLESS STEEL) 2
	20 01105-G01 SCREW, #10 X 5/8" LG (STAINLESS STEEL) 2
	1 75509-G01 MESSAGE HOLDER (ONE PIECE) 1
	2 75496-G01 MESSAGE HOLDER 1
	3
	4
	5 75495-G01 COOLER JUG AND BRACKET KIT 1
	6 75344-G01 BOX COOLER AND BRACKET KIT 1
	7
	8
	9 25885-G01 RAKE HOLDER 1
	10 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LG 2
	11 11027-G2 LOCK NUT, 1/4 - 20 2
	12 14735-G1 RAKE 1
	1 75335-G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 2 - 18) 1
	2 * TOP ASSEMBLY 1
	3 * BOTTOM ASSEMBLY 1
	4 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	5 28129-G01 PUSH NUT, 5/16" 1
	6 17651-G2 CLEVIS PIN, 5/16 X 1 1/8" LG 1
	7 17651-G3 CLEVIS PIN, 5/16 X 1/2" LG 2
	8 00559-G8 WASHER, 5/16" 3
	9 28129-G01 PUSH NUT, 5/16" 3
	10 * CLEVIS PIN 3/8 X 1 1/4" LG 2
	11 00560-G1 WASHER, 3/8" 2
	12 * PUSH NUT, 3/8" 2
	13 13728-G1 RUBBER BUMPER 2
	14 00150-G6 SCREW, #10 - 24 X 3/4" LG 2
	15 00559-G5 WASHER, #10 2
	16 00565-G5 LOCK WASHER, #10 2
	17 00526-G3 NUT, #10 - 24 2
	18 * LABEL (WARNING) 1
	19
	20
	21
	22
	23 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 24 - 27) 1
	24 27731-G01 ASH TRAY 1
	25 27736-G01 GASKET 1
	26 75108-G02 BRACKET 1
	27 00100-G4 SCREW, #10 - 16 X 1/2" LG 4

	BODY - MID SECTION
	BODY - REAR
	BODY - FOOTREST
	BODY - ACCESSORIES
	BODY - ACCESSORIES CONTINUED
	BODY - ACCESSORIES CONTINUED

	ELE 2.pdf
	ELECTRICAL SYSTEM
	1 72865-G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) 1
	2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG 2
	3
	4
	5
	6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIRES) 1
	7 * FLAT WASHER 2
	8 * LOCK WASHER 2
	9 72871-G01 SCREW 2
	10
	11
	12
	13 25887-G01 6 GA WIRE (BLACK, 6", F1 - A2) 1
	14 25682-G1 TERMINAL COVER 3
	15
	16
	17 600597 BATTERY H.D ( PROLINK ) 1
	18 24775-G* BATTERY, 12V 1
	19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	22
	23 72101-G02 BATTERY HOLD DOWN 1
	24 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	25 00565-G8 LOCK WASHER, 5/16" 1
	26 00571-G2 WASHER, 5/16" 1
	27
	28 601227 BATTERY CABLE (-VE) ( PROLINK ) 1
	29 27044-G03 GROUND CABLE 1
	30 25976-G19 14 GA WIRE (BLACK, 6") 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	32 11027-G1 LOCK NUT, 5/16 - 18 2
	33 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 1
	34
	35 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	36
	37 74938-G01 WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) 1
	38
	39
	40 17618-G1 WIRE TIE AR
	41
	42 73049-G01 COVER 1
	43 16469-G1 WASHER, 1/4" 1
	44 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	45
	46
	47 72909-G01 ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 - 72) 1 72909-G02 ELECTRICAL PLATE ASSY ( PROLINK ) (EH29C & EH35C ENGINES) 1
	48 73057-G01 BRACKET 1
	49 27739-G01 VOLTAGE REGULATOR 1
	50 27153-G01 SOLENOID 1
	51 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	52 00414-G8 BOLT, 1/4 - 20 X 1" LG 1
	53 11027-G2 LOCK NUT, 1/4 - 20 2
	54
	55
	56 72872-G01 IGNITOR (EH292C & EH352C ENGINES) 1
	57 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	58 11027-G2 LOCK NUT, 1/4 - 20 1
	59
	60
	61
	62 73446-G01 FASTON TAB, 90˚ 2
	63 00565-G5 LOCK WASHER, #10 2
	64 00526-G4 NUT, #10 - 32 2
	65
	66
	67 25978-G56 18 GA WIRE (BLACK, 5 3/4") 1
	68
	69 600418-G01 IN-LINE FUSE HOLDER 1
	70 00565-G8 LOCK WASHER, 5/16" 2
	71 00544-G4 JAM NUT, 5/16 - 24 2
	72 25972-G33 6 GA WIRE (BLACK, 24", B+ - SOL) 1
	73 601226 BATTERY CABLE (+VE) (PROLINK) 1
	74
	75
	76 22674-G1 FUSE BLOCK 1
	77 01041-G01 RIVET, 1/8" X 13/16" LG 2
	78 18392-G1 15 AMP FUSE 3
	79
	80
	81 32860-G1 HORN 1
	82 00414-G5 BOLT, 1/4 - 20 x 5/8" LG 1
	83 00559-G7 WASHER, 5/16" 1
	84 14390-G4 LOCK NUT, 1/4 - 20 1
	85
	86 17318-G1 HORN SWITCH 1
	87 17318-G2 HORN SWITCH CAP AND NUT 1
	88 27068-G01 HORN SWITCH BOOT 1
	89 19233-G1 HORN SWITCH LABEL 1
	90 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	91
	92
	93 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	94 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	95 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 2
	96 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	97 11027-G2 LOCK NUT, 1/4 - 20 2
	98 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT 1
	99 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 4
	100
	101 74004-G01 HEADLIGHT BULB AR
	102 74005-G01 MARKER LIGHT BULB AR
	103 74006-G01 TURN SIGNAL BULB AR
	104
	105 74371-G01 BEZEL (DRIVER SIDE) 1
	106 74371-G02 BEZEL (PASSENGER SIDE) 1
	107 71364-G02 'J' CLIP 8
	108 71425-G01 COUNTERSUNK SCREW, #8 8
	109 22288-G2 BRAKE / TAILLIGHT LAMP 1
	110 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	111 21759-G1 TAILLIGHT BULB AR
	112
	113 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 114 - 118) 1
	114 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 115) 1
	115 21640-G1 TURN SIGNAL FLASHER 1
	116 32307-G3 FLEX LOOM, 3/8 X 8" LG 1
	117 17618-G1 WIRE TIE 2
	118 20965-G3 STEERING COLUMN COVER 1
	119
	120 72228-G01 WIRE HARNESS (ACCESSORY) 1
	121 18602-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	122 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	123 18027-G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	124 33639-G** KEY SWITCH (WITH LIGHTS) 1
	125 00568-G6 LOCK WASHER, 3/4" 1
	126 17137-G1 FACE NUT, 3/4 - 20 1
	127 17063-G1 KEY (SET) 1
	128 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	129
	130
	131 73030-G01 PLATE (KEY SWITCH ONLY) 1
	132 71145-G01 LABEL (KEY SWITCH ONLY) WITHOUT HEADLIGHTS 1
	133 71181-G01 LABEL (KEY SWITCH ONLY) WITH HEADLIGHTS 1
	134
	135
	136 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	137 71127-G01 LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) 1
	138 71131-G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	139 21553-G1 FUEL GAUGE 1
	140 23474-G1 INDICATOR LIGHT 1
	141 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL GAUGE) 1
	142 25978-G122 18 GA WIRE (RED, 6" LG) 1
	143
	144
	145 73030-G04 PLATE (LOW FUEL AND OIL LIGHT INDICATOR) 1
	146 71125-G01 LABEL (LOW FUEL AND OIL LIGHT W/O HEADLIGHTS) 1
	147 71183-G01 LABEL (LOW FUEL AND OIL LIGHT WITH HEADLIGHTS) 1
	148 23474-G1 INDICATOR LIGHT 2
	149 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL LIGHT) 1
	150 25978-G122 18 GA WIRE (RED, 6" LG) 1
	151
	152 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	153
	154
	155 75114-G02 HOUR METER KIT (INCLUDES ITEMS 156 - 160) 1
	156 620133 HOUR METER 1
	157 74716-G01 HOUR METER BRACKET 1
	158 74696-G01 RETAINER CLIP 1
	159 10570-G11 RIVET 2
	160 75117-G01 WIRE HARNESS (HOUR METER) 1


	FCV 2.pdf
	ISSUED DATE JUNE 2006 REVISED DATE JULY 2008
	GASOLINE POWERED FLEET GOLF CARS & PERSONAL VEHICLES
	SERVICE PARTS MANUAL


	ELE 2.pdf
	ELECTRICAL SYSTEM
	1 72865-G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) 1
	2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG 2
	3
	4
	5
	6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIRES) 1
	7 * FLAT WASHER 2
	8 * LOCK WASHER 2
	9 72871-G01 SCREW 2
	10
	11
	12
	13 25887-G01 6 GA WIRE (BLACK, 6", F1 - A2) 1
	14 25682-G1 TERMINAL COVER 3
	15
	16
	17 600597 BATTERY H.D ( PROLINK ) 1
	18 24775-G* BATTERY, 12V 1
	19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	22
	23 72101-G02 BATTERY HOLD DOWN 1
	24 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	25 00565-G8 LOCK WASHER, 5/16" 1
	26 00571-G2 WASHER, 5/16" 1
	27
	28 601227 BATTERY CABLE (-VE) ( PROLINK ) 1
	29 27044-G03 GROUND CABLE 1
	30 25976-G19 14 GA WIRE (BLACK, 6") 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	32 11027-G1 LOCK NUT, 5/16 - 18 2
	33 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 1
	34
	35 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	36
	37 74938-G01 WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) 1
	38
	39
	40 17618-G1 WIRE TIE AR
	41
	42 73049-G01 COVER 1
	43 16469-G1 WASHER, 1/4" 1
	44 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	45
	46
	47 72909-G01 ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 - 72) 1 72909-G02 ELECTRICAL PLATE ASSY ( PROLINK ) (EH29C & EH35C ENGINES) 1
	48 73057-G01 BRACKET 1
	49 27739-G01 VOLTAGE REGULATOR 1
	50 27153-G01 SOLENOID 1
	51 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	52 00414-G8 BOLT, 1/4 - 20 X 1" LG 1
	53 11027-G2 LOCK NUT, 1/4 - 20 2
	54
	55
	56 72872-G01 IGNITOR (EH292C & EH352C ENGINES) 1
	57 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	58 11027-G2 LOCK NUT, 1/4 - 20 1
	59
	60
	61
	62 73446-G01 FASTON TAB, 90˚ 2
	63 00565-G5 LOCK WASHER, #10 2
	64 00526-G4 NUT, #10 - 32 2
	65
	66
	67 25978-G56 18 GA WIRE (BLACK, 5 3/4") 1
	68
	69 600418-G01 IN-LINE FUSE HOLDER 1
	70 00565-G8 LOCK WASHER, 5/16" 2
	71 00544-G4 JAM NUT, 5/16 - 24 2
	72 25972-G33 6 GA WIRE (BLACK, 24", B+ - SOL) 1
	73 601226 BATTERY CABLE (+VE) (PROLINK) 1
	74
	75
	76 22674-G1 FUSE BLOCK 1
	77 01041-G01 RIVET, 1/8" X 13/16" LG 2
	78 18392-G1 15 AMP FUSE 3
	79
	80
	81 32860-G1 HORN 1
	82 00414-G5 BOLT, 1/4 - 20 x 5/8" LG 1
	83 00559-G7 WASHER, 5/16" 1
	84 14390-G4 LOCK NUT, 1/4 - 20 1
	85
	86 17318-G1 HORN SWITCH 1
	87 17318-G2 HORN SWITCH CAP AND NUT 1
	88 27068-G01 HORN SWITCH BOOT 1
	89 19233-G1 HORN SWITCH LABEL 1
	90 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	91
	92
	93 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	94 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	95 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 2
	96 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	97 11027-G2 LOCK NUT, 1/4 - 20 2
	98 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT 1
	99 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 4
	100
	101 74004-G01 HEADLIGHT BULB AR
	102 74005-G01 MARKER LIGHT BULB AR
	103 74006-G01 TURN SIGNAL BULB AR
	104
	105 74371-G01 BEZEL (DRIVER SIDE) 1
	106 74371-G02 BEZEL (PASSENGER SIDE) 1
	107 71364-G02 'J' CLIP 8
	108 71425-G01 COUNTERSUNK SCREW, #8 8
	109 22288-G2 BRAKE / TAILLIGHT LAMP 1
	110 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	111 21759-G1 TAILLIGHT BULB AR
	112
	113 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 114 - 118) 1
	114 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 115) 1
	115 21640-G1 TURN SIGNAL FLASHER 1
	116 32307-G3 FLEX LOOM, 3/8 X 8" LG 1
	117 17618-G1 WIRE TIE 2
	118 20965-G3 STEERING COLUMN COVER 1
	119
	120 72228-G01 WIRE HARNESS (ACCESSORY) 1
	121 18602-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	122 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	123 18027-G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	124 33639-G** KEY SWITCH (WITH LIGHTS) 1
	125 00568-G6 LOCK WASHER, 3/4" 1
	126 17137-G1 FACE NUT, 3/4 - 20 1
	127 17063-G1 KEY (SET) 1
	128 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	129
	130
	131 73030-G01 PLATE (KEY SWITCH ONLY) 1
	132 71145-G01 LABEL (KEY SWITCH ONLY) WITHOUT HEADLIGHTS 1
	133 71181-G01 LABEL (KEY SWITCH ONLY) WITH HEADLIGHTS 1
	134
	135
	136 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	137 71127-G01 LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) 1
	138 71131-G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	139 21553-G1 FUEL GAUGE 1
	140 23474-G1 INDICATOR LIGHT 1
	141 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL GAUGE) 1
	142 25978-G122 18 GA WIRE (RED, 6" LG) 1
	143
	144
	145 73030-G04 PLATE (LOW FUEL AND OIL LIGHT INDICATOR) 1
	146 71125-G01 LABEL (LOW FUEL AND OIL LIGHT W/O HEADLIGHTS) 1
	147 71183-G01 LABEL (LOW FUEL AND OIL LIGHT WITH HEADLIGHTS) 1
	148 23474-G1 INDICATOR LIGHT 2
	149 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL LIGHT) 1
	150 25978-G122 18 GA WIRE (RED, 6" LG) 1
	151
	152 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	153
	154
	155 75114-G02 HOUR METER KIT (INCLUDES ITEMS 156 - 160) 1
	156 620133 HOUR METER 1
	157 74716-G01 HOUR METER BRACKET 1
	158 74696-G01 RETAINER CLIP 1
	159 10570-G11 RIVET 2
	160 75117-G01 WIRE HARNESS (HOUR METER) 1


	FSY new.pdf
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	FUEL SYSTEM - CALIFORNIA REQUIREMENT
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GUAGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW, #10 x 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1" LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 608014 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 14"
	22
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27184G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 608014 FUEL HOSE, CALIFORNIA REQUIREMENT (BULK) 16"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7"
	1 605521 FUEL TANK (FOR VEHICLES WITHOUT GAUGE) 1
	2 72282G01 FUEL TANK CAP 1
	3 70486G01 SPACER 1
	4 00559G8 WASHER, 5/16" 2
	5 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	6
	7 605704 FUEL TANK ASSEMBLY WITH LEVEL SWITCH (INCLUDES ITEMS 8-14) 1
	8 605523 FUEL TANK (FOR VEHICLES WITH FUEL GAUGE) 1
	9 72282G01 FUEL TANK CAP 1
	10 72229G01 FUEL LEVEL SENDER ADAPTER 1
	11 72230G01 SCREW, #6 - 32 X 1/2" LG 2
	12 20048G2 FUEL LEVEL SENDER (INCLUDES ITEM 13) 1
	13 * GASKET 1
	14 72232G01 SCREW WITH SEAL, #10 X 3/4" LG 5
	15
	16 00438G8 BOLT, 5/16 - 18 X 1: LG 1
	17 00559G8 WASHER, 5/16" 2
	18 01109G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	19
	20
	21 17470G1 LOW PRESSURE FUEL LINE (BULK) 4"
	22 72084G01 FUEL LINE FILTER 1
	23 18292G1 CLAMP 5
	24 72873G01 FUEL PUMP 1
	25 00114G6 SCREW, 1/4 - 14 X 3/4" LG 2
	26 27184G01 LOW PRESSURE FUEL LINE (BULK) 26"
	27 17470G1 LOW PRESSURE FUEL LINE (BULK) 26"
	28 11391G4 HOSE CLAMP, 1/4" 3
	29 17618G1 WIRE TIE 3
	30 22280G1 VINYL TRIM - BLACK (BULK) 7

	FUEL SYSTEM
	FUEL SYSTEM


	ELE 2.pdf
	ELECTRICAL SYSTEM
	1 72865-G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) 1
	2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG 2
	3
	4
	5
	6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIRES) 1
	7 * FLAT WASHER 2
	8 * LOCK WASHER 2
	9 72871-G01 SCREW 2
	10
	11
	12
	13 25887-G01 6 GA WIRE (BLACK, 6", F1 - A2) 1
	14 25682-G1 TERMINAL COVER 3
	15
	16
	17 600597 BATTERY H.D ( PROLINK ) 1
	18 24775-G* BATTERY, 12V 1
	19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	22
	23 72101-G02 BATTERY HOLD DOWN 1
	24 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	25 00565-G8 LOCK WASHER, 5/16" 1
	26 00571-G2 WASHER, 5/16" 1
	27
	28 601227 BATTERY CABLE (-VE) ( PROLINK ) 1
	29 27044-G03 GROUND CABLE 1
	30 25976-G19 14 GA WIRE (BLACK, 6") 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	32 11027-G1 LOCK NUT, 5/16 - 18 2
	33 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 1
	34
	35 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	36
	37 74938-G01 WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) 1
	38
	39
	40 17618-G1 WIRE TIE AR
	41
	42 73049-G01 COVER 1
	43 16469-G1 WASHER, 1/4" 1
	44 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	45
	46
	47 72909-G01 ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 - 72) 1 72909-G02 ELECTRICAL PLATE ASSY ( PROLINK ) (EH29C & EH35C ENGINES) 1
	48 73057-G01 BRACKET 1
	49 27739-G01 VOLTAGE REGULATOR 1
	50 27153-G01 SOLENOID 1
	51 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	52 00414-G8 BOLT, 1/4 - 20 X 1" LG 1
	53 11027-G2 LOCK NUT, 1/4 - 20 2
	54
	55
	56 72872-G01 IGNITOR (EH292C & EH352C ENGINES) 1
	57 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	58 11027-G2 LOCK NUT, 1/4 - 20 1
	59
	60
	61
	62 73446-G01 FASTON TAB, 90˚ 2
	63 00565-G5 LOCK WASHER, #10 2
	64 00526-G4 NUT, #10 - 32 2
	65
	66
	67 25978-G56 18 GA WIRE (BLACK, 5 3/4") 1
	68
	69 600418-G01 IN-LINE FUSE HOLDER 1
	70 00565-G8 LOCK WASHER, 5/16" 2
	71 00544-G4 JAM NUT, 5/16 - 24 2
	72 25972-G33 6 GA WIRE (BLACK, 24", B+ - SOL) 1
	73 601226 BATTERY CABLE (+VE) (PROLINK) 1
	74
	75
	76 22674-G1 FUSE BLOCK 1
	77 01041-G01 RIVET, 1/8" X 13/16" LG 2
	78 18392-G1 15 AMP FUSE 3
	79
	80
	81 32860-G1 HORN 1
	82 00414-G5 BOLT, 1/4 - 20 x 5/8" LG 1
	83 00559-G7 WASHER, 5/16" 1
	84 14390-G4 LOCK NUT, 1/4 - 20 1
	85
	86 17318-G1 HORN SWITCH 1
	87 17318-G2 HORN SWITCH CAP AND NUT 1
	88 27068-G01 HORN SWITCH BOOT 1
	89 19233-G1 HORN SWITCH LABEL 1
	90 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	91
	92
	93 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	94 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	95 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 2
	96 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	97 11027-G2 LOCK NUT, 1/4 - 20 2
	98 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT 1
	99 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 4
	100
	101 74004-G01 HEADLIGHT BULB AR
	102 74005-G01 MARKER LIGHT BULB AR
	103 74006-G01 TURN SIGNAL BULB AR
	104
	105 74371-G01 BEZEL (DRIVER SIDE) 1
	106 74371-G02 BEZEL (PASSENGER SIDE) 1
	107 71364-G02 'J' CLIP 8
	108 71425-G01 COUNTERSUNK SCREW, #8 8
	109 22288-G2 BRAKE / TAILLIGHT LAMP 1
	110 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	111 21759-G1 TAILLIGHT BULB AR
	112
	113 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 114 - 118) 1
	114 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 115) 1
	115 21640-G1 TURN SIGNAL FLASHER 1
	116 32307-G3 FLEX LOOM, 3/8 X 8" LG 1
	117 17618-G1 WIRE TIE 2
	118 20965-G3 STEERING COLUMN COVER 1
	119
	120 72228-G01 WIRE HARNESS (ACCESSORY) 1
	121 18602-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	122 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	123 18027-G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	124 33639-G** KEY SWITCH (WITH LIGHTS) 1
	125 00568-G6 LOCK WASHER, 3/4" 1
	126 17137-G1 FACE NUT, 3/4 - 20 1
	127 17063-G1 KEY (SET) 1
	128 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	129
	130
	131 73030-G01 PLATE (KEY SWITCH ONLY) 1
	132 71145-G01 LABEL (KEY SWITCH ONLY) WITHOUT HEADLIGHTS 1
	133 71181-G01 LABEL (KEY SWITCH ONLY) WITH HEADLIGHTS 1
	134
	135
	136 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	137 71127-G01 LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) 1
	138 71131-G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	139 21553-G1 FUEL GAUGE 1
	140 23474-G1 INDICATOR LIGHT 1
	141 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL GAUGE) 1
	142 25978-G122 18 GA WIRE (RED, 6" LG) 1
	143
	144
	145 73030-G04 PLATE (LOW FUEL AND OIL LIGHT INDICATOR) 1
	146 71125-G01 LABEL (LOW FUEL AND OIL LIGHT W/O HEADLIGHTS) 1
	147 71183-G01 LABEL (LOW FUEL AND OIL LIGHT WITH HEADLIGHTS) 1
	148 23474-G1 INDICATOR LIGHT 2
	149 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL LIGHT) 1
	150 25978-G122 18 GA WIRE (RED, 6" LG) 1
	151
	152 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	153
	154
	155 75114-G02 HOUR METER KIT (INCLUDES ITEMS 156 - 160) 1
	156 620133 HOUR METER 1
	157 74716-G01 HOUR METER BRACKET 1
	158 74696-G01 RETAINER CLIP 1
	159 10570-G11 RIVET 2
	160 75117-G01 WIRE HARNESS (HOUR METER) 1


	ELE 2.pdf
	ELECTRICAL SYSTEM
	1 72865-G01 PULSER COIL (EH292C & EH352C ENGINES) (INCLUDES ITEM 2) 1
	2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG 2
	3
	4
	5
	6 72866-G01 IGNITION COIL (EH292C & EH352C ENGINES) (INCL. SPARK PLUG WIRES) 1
	7 * FLAT WASHER 2
	8 * LOCK WASHER 2
	9 72871-G01 SCREW 2
	10
	11
	12
	13 25887-G01 6 GA WIRE (BLACK, 6", F1 - A2) 1
	14 25682-G1 TERMINAL COVER 3
	15
	16
	17 600597 BATTERY H.D ( PROLINK ) 1
	18 24775-G* BATTERY, 12V 1
	19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	22
	23 72101-G02 BATTERY HOLD DOWN 1
	24 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	25 00565-G8 LOCK WASHER, 5/16" 1
	26 00571-G2 WASHER, 5/16" 1
	27
	28 601227 BATTERY CABLE (-VE) ( PROLINK ) 1
	29 27044-G03 GROUND CABLE 1
	30 25976-G19 14 GA WIRE (BLACK, 6") 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	32 11027-G1 LOCK NUT, 5/16 - 18 2
	33 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 1
	34
	35 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	36
	37 74938-G01 WIRE HARNESS (CONTROL) (EH292C & EH352C ENGINES) 1
	38
	39
	40 17618-G1 WIRE TIE AR
	41
	42 73049-G01 COVER 1
	43 16469-G1 WASHER, 1/4" 1
	44 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	45
	46
	47 72909-G01 ELEC. PLATE ASSY (EH292C & EH352C ENGINES) (INCL. ITEMS 48 - 72) 1 72909-G02 ELECTRICAL PLATE ASSY ( PROLINK ) (EH29C & EH35C ENGINES) 1
	48 73057-G01 BRACKET 1
	49 27739-G01 VOLTAGE REGULATOR 1
	50 27153-G01 SOLENOID 1
	51 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	52 00414-G8 BOLT, 1/4 - 20 X 1" LG 1
	53 11027-G2 LOCK NUT, 1/4 - 20 2
	54
	55
	56 72872-G01 IGNITOR (EH292C & EH352C ENGINES) 1
	57 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	58 11027-G2 LOCK NUT, 1/4 - 20 1
	59
	60
	61
	62 73446-G01 FASTON TAB, 90˚ 2
	63 00565-G5 LOCK WASHER, #10 2
	64 00526-G4 NUT, #10 - 32 2
	65
	66
	67 25978-G56 18 GA WIRE (BLACK, 5 3/4") 1
	68
	69 600418-G01 IN-LINE FUSE HOLDER 1
	70 00565-G8 LOCK WASHER, 5/16" 2
	71 00544-G4 JAM NUT, 5/16 - 24 2
	72 25972-G33 6 GA WIRE (BLACK, 24", B+ - SOL) 1
	73 601226 BATTERY CABLE (+VE) (PROLINK) 1
	74
	75
	76 22674-G1 FUSE BLOCK 1
	77 01041-G01 RIVET, 1/8" X 13/16" LG 2
	78 18392-G1 15 AMP FUSE 3
	79
	80
	81 32860-G1 HORN 1
	82 00414-G5 BOLT, 1/4 - 20 x 5/8" LG 1
	83 00559-G7 WASHER, 5/16" 1
	84 14390-G4 LOCK NUT, 1/4 - 20 1
	85
	86 17318-G1 HORN SWITCH 1
	87 17318-G2 HORN SWITCH CAP AND NUT 1
	88 27068-G01 HORN SWITCH BOOT 1
	89 19233-G1 HORN SWITCH LABEL 1
	90 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	91
	92
	93 74236-G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	94 74236-G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	95 01038-G01 BOLT, 1/4 - 20 X 11/16" LG 2
	96 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	97 11027-G2 LOCK NUT, 1/4 - 20 2
	98 74001-G01 HEADLIGHT AND TURN SIGNAL LIGHT 1
	99 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 4
	100
	101 74004-G01 HEADLIGHT BULB AR
	102 74005-G01 MARKER LIGHT BULB AR
	103 74006-G01 TURN SIGNAL BULB AR
	104
	105 74371-G01 BEZEL (DRIVER SIDE) 1
	106 74371-G02 BEZEL (PASSENGER SIDE) 1
	107 71364-G02 'J' CLIP 8
	108 71425-G01 COUNTERSUNK SCREW, #8 8
	109 22288-G2 BRAKE / TAILLIGHT LAMP 1
	110 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	111 21759-G1 TAILLIGHT BULB AR
	112
	113 75107-G02 TURN SIGNAL KIT (INCLUDES ITEMS 114 - 118) 1
	114 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 115) 1
	115 21640-G1 TURN SIGNAL FLASHER 1
	116 32307-G3 FLEX LOOM, 3/8 X 8" LG 1
	117 17618-G1 WIRE TIE 2
	118 20965-G3 STEERING COLUMN COVER 1
	119
	120 72228-G01 WIRE HARNESS (ACCESSORY) 1
	121 18602-G1 KEY SWITCH KIT (W/O LIGHTS - STANDARD - WITH HARDWARE) 1
	122 17955-G1 KEY SWITCH (WITHOUT LIGHTS - NON STANDARD) 1
	123 18027-G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	124 33639-G** KEY SWITCH (WITH LIGHTS) 1
	125 00568-G6 LOCK WASHER, 3/4" 1
	126 17137-G1 FACE NUT, 3/4 - 20 1
	127 17063-G1 KEY (SET) 1
	128 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	129
	130
	131 73030-G01 PLATE (KEY SWITCH ONLY) 1
	132 71145-G01 LABEL (KEY SWITCH ONLY) WITHOUT HEADLIGHTS 1
	133 71181-G01 LABEL (KEY SWITCH ONLY) WITH HEADLIGHTS 1
	134
	135
	136 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	137 71127-G01 LABEL (OIL LIGHT AND FUEL GAUGE W/O HEADLIGHTS) 1
	138 71131-G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	139 21553-G1 FUEL GAUGE 1
	140 23474-G1 INDICATOR LIGHT 1
	141 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL GAUGE) 1
	142 25978-G122 18 GA WIRE (RED, 6" LG) 1
	143
	144
	145 73030-G04 PLATE (LOW FUEL AND OIL LIGHT INDICATOR) 1
	146 71125-G01 LABEL (LOW FUEL AND OIL LIGHT W/O HEADLIGHTS) 1
	147 71183-G01 LABEL (LOW FUEL AND OIL LIGHT WITH HEADLIGHTS) 1
	148 23474-G1 INDICATOR LIGHT 2
	149 74311-G01 WIRE HARNESS (OIL LIGHT/FUEL LIGHT) 1
	150 25978-G122 18 GA WIRE (RED, 6" LG) 1
	151
	152 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	153
	154
	155 75114-G02 HOUR METER KIT (INCLUDES ITEMS 156 - 160) 1
	156 74665-G02 HOUR METER 1
	157 74716-G01 HOUR METER BRACKET 1
	158 74696-G01 RETAINER CLIP 1
	159 10570-G11 RIVET 2
	160 75117-G01 WIRE HARNESS (HOUR METER) 1




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




